
Tiger 5 MT
Parts Catalog

01/2012





Page 1 / 125

Contents Tiger 5 MT EN 2012

Tiger 5 MT 2
01.01.2012................................................................................................................................................................................................ 2

basic machine............................................................................................................................................................................... 2
main frame........................................................................................................................................................................ 2
2-row disc tool................................................................................................................................................................... 4
wheel packer middle w.o. brakes...................................................................................................................................... 6
wheel packer middle w/ brakes......................................................................................................................................... 10
wheel packer wings........................................................................................................................................................... 12
disc system 1-row............................................................................................................................................................. 14
disc System 2-row............................................................................................................................................................. 16
steel Disc packer............................................................................................................................................................... 18
under carrier hitch ............................................................................................................................................................. 22
hitch assembly.................................................................................................................................................................. 26
TerraGrip Carrier............................................................................................................................................................... 30
MulchMix Tine system...................................................................................................................................................... 32
Clip-on  tine system.......................................................................................................................................................... 34
wheels, Tires, Rims........................................................................................................................................................... 36
disc system parts.............................................................................................................................................................. 38
disc system parts adjustable............................................................................................................................................. 40
outer disk.......................................................................................................................................................................... 42
warning sign and lighting.................................................................................................................................................. 44

hydraulics ...................................................................................................................................................................................... 48
hydraulic lift under carrier.................................................................................................................................................. 48
hydraulic lift  drawbar ........................................................................................................................................................ 52
hydraulic folding ................................................................................................................................................................ 56
hydraulic disc carrier ......................................................................................................................................................... 58
hydraulic disc system........................................................................................................................................................ 60
hydraulic cylinder- tiger ..................................................................................................................................................... 62
valve-block top Ring Packer............................................................................................................................................. 68
hydraulic track markers Tiger 5 MT.................................................................................................................................. 70
hydraulic Top Ring Packer Tiger 5.................................................................................................................................... 72
hydraulic 3-pkt. Steel Disc packer..................................................................................................................................... 74
hydraulic folding steel Disc Packer Tiger 5-6.................................................................................................................... 76

supplementary Equipment............................................................................................................................................................ 78
brake system - pneumatic................................................................................................................................................. 78
brake system-hydraulic ..................................................................................................................................................... 82
brakes............................................................................................................................................................................... 86
Knott servo brake.............................................................................................................................................................. 88
draw-hook rear.................................................................................................................................................................. 90
two- point rear ................................................................................................................................................................... 92
finished TD attachment.................................................................................................................................................... 96
track marker ......................................................................................................................................................................100
track marker disk...............................................................................................................................................................102
track marker disc GLRD....................................................................................................................................................104
Top Ring Packer Tiger 5 ...................................................................................................................................................106
3- Pkt. Steel Disc Packer.................................................................................................................................................. 108

miscellaneous............................................................................................................................................................................... 112
labels and warning signs...................................................................................................................................................112

Index...................................................................................................................................................................................................................... 114



Page 2 / 125

34650200main frameTiger 5 MTEN2012



Page 3 / 125

34650200 main frame Tiger 5 MT EN 2012

1 34650200 left frame 1

2 34650300 right frame 1

3 00230005 EG 50/40 x 30 bushing 4

4 34252001 ø 40 x 110 bolts 4

5 00370093 H 1 - M 8 x 1 grease zerk 4

6 00360264 M 12 x 1.5 x 75 - 12.9 6 kt.- screw 4

7 00350048 M 12 x 1.5 985 6 kt.- Lug nut 4

8 00230083 EG 40/32 x 25 bushing 4

9 00230084 EG 40/32 x 30 bushing 4

10 33783305 ø 32 x 92 bolts 8

11 00370438 ø 33 125 washer 30

12 00170106 ø 8 x 56 94 pin 16

13 00130229 DZ 100 x 40 x 510 hyd.-cylinder 4 See Cylinder!

14 00230120 EG 40/32 x 20 bushing 4

15 00230083 EG 40/32 x 25 bushing 2

16 00230084 EG 40/32 x 30 bushing 2

17 33783305 ø 32 x 92 bolts 8

18 00370438 ø 33 125 washer 16

19 00170106 ø 8 x 56 94 pin 16

20 00130379 DZ 100 x 50 x 205 hyd.-cylinder 2 See Cylinder!

21 00130436 DZ 80 x 40 x 205 hyd.-cylinder 2 See Cylinder!

22 00130230 ø 32 - M 40 x 2 x 87 lg. cylinder fork 4 Folding Cylinder

23 00130438 ø 32 - M 40 x 2 x 125 lg. cylinder fork 4 Hub cylinder!

24 34217002 1 mm spacer plate 4

25 34217003 5 mm spacer plate 4

26 34217001 8 mm spacer plate 4

27 00370337 M 8 x 30 7991 countersunk bolt 4

28 00370580 M 10 x 85 931 cyl.-screw 8

29 00370105 B 10,5 125 washer 16

30 00350058 M 10 985 6 kt.- Lug nut 8

31 34655600 carrier complete 8 View drawing!

32 34655700 carrier w.o clamp 3 View drawing!

33 00370228 ø 8 x 70 cotter pin 4

34 00380098 identification plate 1

35 00370078 blind rivet 4

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 4 / 125

346515002-row disc toolTiger 5 MTEN2012



Page 5 / 125

34651500 2-row disc tool Tiger 5 MT EN 2012

1 34636800 frame front left cmpl. 1

2 34636900 frame rear left cmpl. 1

3 34637000 frame front right cmpl. 1

4 34637100 frame rear right cmpl. 1

5 34634600 bearing part front cmpl. 12

6 34633700 bearing part rear cmpl. 12

7 34630405 ø 50 - LK150 - 6 x M16 flanged shaft 24

8 00240182 56 x 80 x 13 / 14.5 sealing ring  case 24

9 00240180 32010 X bearing 48

10 00370595 M 12 x 12 cyl. Inside 6kt 48

11 00350130 M 36 x 1.5 castle nut 24

12 00370351 ø 6 x 50 cotter pin 24

13 34630406 ø 81 x 4 - M6 bearing cap 24

14 00360477 ø 6 x  6 933 6 kt.- screw 24

15 00260015 ø 80 x 2.5 472 retainer ring 24

16 34634601 bearing shell front 12

16.1 34633701 bearing shell rear 12

17 00390168 Faß 180 kg - 0,65 L oil -renolit lx-N EP2 1

18 00311081 684 x 6 gerade / gezackt disk 24

19 00360370 M 16 x 65 931 6 kt.- screw 40

20 00370108 B 17 125 washer 80

21 00350061 M 16 985 nut, Nylock 40

22 34674900 outer disc ( set of) 1

23 34631501 supporting disc 24

24 00360217 M 16 x 35 158 6 kt.- screw 144

25 00370093 H 1 - M  8 x 1 grease zerk 8

26 34633803 wear shell 2.row 12

27 34634103 wear shell 2.row 12

28 00360014 M 8 x 100 931 6 kt.- screw 24

29 00370104 A  8,4 125 washer 48

30 00350057 M  8 985 nut, Nylock 24

31 00360356 M 16 x 150 931 6 kt.- screw 24

32 00370567 B 17 125 washer 48

33 00350124 M 16 985 nut, Nylock 24

34 00130683 DZ 63 x 36 x 205 hyd.-cylinder 4 W.O. Cylinder fork!!

35 00230083 EG 40/32 x 25 bushing 8

36 00370438 ø 33 126 washer 24

37 33783305 ø 32 x 92 bolts 8

38 00170106 ø 8 x 56 94 pin 16

39 00130438 ø 32 - M 40 x 2 cylinder shaft long 4

40 03600306 M 10 x 85 931 6 kt.- screw 8

41 00370105 A 10,5 125 washer 16

42 00350058 M 10 x 85 985 nut, Nylock 8

43 00509635 depth stop replacement (7stops) 4

44 34638000 extended bearing 1

Item            Part No.    Specification        DIN  Description Qty   Notes



Page 6 / 125

34751100wheel packer middle w.o. brakesTiger 5 MTEN2012



Page 7 / 125

34751100 wheel packer middle w.o. brakes Tiger 5 MT EN 2012

1 34750400 l = 1830 packer frame short 1 Disc System 1-row!

2 34757300 l = 2350 packer frame long 1 Disc System 2-row!

3 34750901 packer end plate left 1

4 34750902 packer end plate right 1

5 00370411 M 16 x 60 - 10.9 7991 countersunk bolt 14

6 00370108 B 17 125 washer 14

7 00350061 M 16 985 nut, Nylock 14

8 00240231 UCFE 212 - ø 60 flange bearing 2

9 00370411 M 16 x 60 - 10.9 7991 countersunk bolt 8

10 00370108 B 17 125 washer 8

11 00350061 M 16 985 nut, Nylock 8

12 00370096 H 2 - R 1/8" - 45° grease zerk 2

13 00240187 UCFE 212 - ø 60 flange bearing (special bearing) 2

14 00370141 M 14 x 30 912 cyl.-Screw 16

15 00370297 M 12 x 30 - 12.9 912 cyl.-Screw 8

16 00170032 A 12 7980 lock washer 8

17 23480203 ø 60 bearing stump cover 4

18 00230081 ø 60 x 70 x 2 shim 16

19 34387500 center packer complete - air filled 2

20 34387600 center packer complete - Foam filled 2

21 00330315 7.50 x 16 - TS08 HD Profil packer wheel -air filled left 5

22 00330324 7.50 x 16 - TS08 HD Profil packer wheel -foam filled left 5

23 00330315 7.50 x 16 - TS08 HD Profil packer wheel air filled right 5

24 00330324 7.50 x 16 - TS08 HD Profil packer wheel-foam filled right 5

25 23787600 center packer axle 2

26 00360148 M 16 x 30 933 6 kt.- screw 30

27 00370307 ø 16.5 cone lock washer 30

28 00360179 M 16 x 1.5 x 50 - 10.9 960 6 kt.- screw 30

29 00370567 B 17 - HK 300 HV 125 washer 30

30 00310018 M 16 x 1.5 6331 nut, flanged 30

31 00330279 7.50 - 16 II Stern rims 10

32 00330235 tube 10

33 00330302 7.50 x 16 - TS08 HD Profil tires 10

34 34763400 scraper support bar 1

35 00370534 M 20 x 60 - 10.9 7991 countersunk bolt 10

36 00370109 B 21 125 washer 10

37 00350063 M 20 985 nut, Nylock 10

38 23470702 scraper 9

39 23410901 52 x 88 - M 12 x 33 u-bolt 9

40 00370106 B 13 125 washer 18

41 00350059 M 12 985 nut, Nylock 18

42 34252001 ø 40 x 110 bolts 2

43 34741001 ø 100 x 41 x 5 washer 4

44 00360264 M 12 x 1.5 x 75 - 12.9 960 6 kt.- screw 2

45 00350048 M 12 x 1.5 985 nut, Nylock 2

46 00370093 H 1 - M 8 x 1 grease zerk 2

47 00230005 EG 50/40 x 30 bushing 2

48 00360120 M 10 x 30 933 6 kt.- screw 6

49 00370105 B 10,5 125 washer 6

50 00360111 M 8 x 25 933 6 kt.- screw 5

Item            Part No.    Specification        DIN  Description Qty   Notes



Page 8 / 125

34751100wheel packer middle w.o. brakesTiger 5 MTEN2012



Page 9 / 125

34751100 wheel packer middle w.o. brakes Tiger 5 MT EN 2012

51 00370104 A 8,4 125 washer 5

52 00509628 Alu 1/4" - blue depth Stop 6

53 00509629 Alu 3/8" - red depth Stop 4

54 00509631 Alu 3/4" - yellow depth Stop 6

55 00509633 Alu 2" - silver depth Stop 2

Item            Part No.    Specification        DIN  Description Qty   Notes



Page 10 / 125

34750900wheel packer middle w/ brakesTiger 5 MTEN2012



Page 11 / 125

34750900 wheel packer middle w/ brakes Tiger 5 MT EN 2012

1 34750700 center packer complete - air filled 2

2 34750800 center packer complete - Foam filled 2

3 00330314 7.50 x 16 - TS08 HD Profil packer special rim -air filled left 1

4 00330322 7.50 x 16 - TS08 HD Profil packer special rim-foam filled left 1

5 00330314 7.50 x 16 - TS08 HD Profil packer special rim -air filled right 1

6 00330322 7.50 x 16 - TS08 HD Profil packer special rim -foam filled right 1

7 00330315 7.50 x 16 - TS08 HD Profil packer wheel star rim compl. -air filled left 4

8 00330324 7.50 x 16 - TS08 HD Profil packer wheel star rim comp. -foam filled left 4

9 00330315 7.50 x 16 - TS08 HD Profil packer wheel star rim compl. air filled right 4

10 00330324 7.50 x 16 - TS08 HD Profil packer wheel star rim comp.-foam filled right 4

11 00330302 7.50 x 16 - TS08 HD Profil tires 10

12 00330235 tube 10

13 23296200 7.50 - 16 Sonderfelge rim 2

14 00330279 7.50 - 16 II Stern rim 4

15 23296300 packer axle 2

16 00360148 M 16 x 30 933 6 kt.- screw 24

17 00370307 ø 16.5 cone lock washer 24

18 00360179 M 16 x 1.5 x 50 - 10.9 960 6 kt.- screw 24

19 00370567 B 17 - HK 300 HV 125 washer 24

20 00310018 M 16 x 1.5 nut, flanged 24

21 00370578 M 16 x 1.5 x 30 7991 countersunk bolt 6

22 00370055 M 16 x 1.5 nut, rounded flanged 12

23 00240231 UCFE 212 flange bearing 2

24 00230081 ø 60 x 70 x 2 shim 8

25 00370411 M 16 x 60 - 10.9 7991 countersunk bolt 8

26 00370108 B 17 125 washer 8

27 00350061 M 16 985 nut, Nylock 8

28 96080209 UCFE 212 - ø 60 flange bearing (special bearing) 2

29 00370542 M 14 x 45 - 10.9 912 cyl.-Screw 16

30 00370096 H 2 - R 1/8" - 45° grease zerk 2

31 23480203 ø 60 bearing stump cover  lowered 2

32 00170032 A 12 7980 lock washer 4

33 00370297 M 12 x 30 - 12.9 912 cyl.-Screw 4

34 23289800 between bearing 2

35 00370579 M 12 x 200 912 cyl.-Screw 4

36 23287004 bearing cap 2

37 23287002 brake drum 2

38 23288000 servo Break left cmpl. 1

39 23288100 servo Break right cmpl.. 1

40 23288020 protection shield brake servo breaks 2

41 00370014 M 5 x 10 963 countersunk bolt w. flathead 8

Item            Part No.    Specification        DIN  Description Qty   Notes



Page 12 / 125

34751100wheel packer wingsTiger 5 MTEN2012



Page 13 / 125

34751100 wheel packer wings Tiger 5 MT EN 2012

1 34750500 L = 1970 packer frame left short 1 Disc System 1-row!

2 34757000 L = 2460 packer frame left long 1 Disc System 2-row!

3 34750600 L = 1970 packer frame right short 1 Disc System 1-row!

4 34757400 L = 2460 packer frame right long 1 Disc System 2-row!

5 34252001 - 40 x 110 bolts 4

6 00230004 EG 50/40 x 20 bushing 4

7 00370093 H 1 - M 8 x 1 grease zerk 4

8 00360264 M 12 x 1.5 x 75 - 12.9 960 6 kt.- screw 4

9 00350048 M 12 x 1.5 985 nut, Nylock 4

10 34741001 - 100 x 41 x 5 washer 8

11 34756600 packer le./ri. air filled compl. 2

12 00330315 7.50 x 16 - TS08 HD Profil wheel star rim comp. -air filled left 3

13 00330315 7.50 x 16 - TS08 HD Profil wheel star rim comp. -air filled right 3

14 34726500 packer axle le./ re. 2

15 00360148 M 16 x 30 933 6 kt.- screw 18

16 00370307 - 16.5 cone lock washer 18

17 00360179 M 16 x 1.5 x 50 - 10.9 960 6 kt.- screw 18

18 00370567 B 17 - HK 300 HV 125 washer 18

19 00310018 M 16 x 1.5 6331 nut, flanged 18

20 00330279 7.50 - 16 II Stern rim 6

21 00330235 tube 6

22 00330302 7.50 x 16 - TS08 HD Profil tires 6

23 00240177 TCF 50 flange bearing 4

24 00370411 M 16 x 60 - 10.9 7991 countersunk bolt 16

25 00370108 B 17 125 washer 16

26 00350061 M 16 985 poly-stop-nut 16

27 00370096 H 2 - R 1/8" - 45&#161; grease zerk 0

28 00370297 M 12 x 30 - 12.9 912 cyl.-Screw 8

29 29150803 -50 bearing stump cover  lowered 4

30 34221401 -50 bearing inside cover 0

31 00230051 - 50 x 62 x 2 shim 20

32 34753500 scraper support bar le./ rig. 2

33 00370534 M 20 x 60 - 10.9 7991 countersunk bolt 20

34 00370109 B 21 125 washer 20

35 00350063 M 20 985 nut, Nylock 20

36 23470702 scraper 4

37 23410901 52 x 88 - M 12 x 33 u-bolt 4

38 00370106 B 13 125 washer 8

39 00350059 M 12 985 nut, Nylock 8

40 34761101 scraper arm left 1

41 34761102 scraper arm right 1

42 00360034 M 12 x 55 931 6 kt.- screw 4

43 00370106 B 13 125 washer 8

44 00350059 M 12 985 nut, Nylock 4

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 14 / 125

34751300disc system 1-rowTiger 5 MTEN2012



Page 15 / 125

34751300 disc system 1-row Tiger 5 MT EN 2012

1 34753100 disc frame singe rows 2

2 34768300 disc frame Bracket 4

3 00360268 M 24 x 80 931 6 kt.- screw 4

4 00370110 B 25 125 washer 8

5 00350065 M 24 985 nut, Nylock 4

6 00230101 EG 32/24 x 20 bushing 4

7 00170153 Kat. II - 76 lg. upper carrier pin 4

8 00170063 ø 8 x 40 cotter Pin 4

9 23483005 81 x 120 - M 16 x 40 u-bolt 8

10 00370108 B 17 125 washer 16

11 00350061 M 16 985 nut, Nylock 16

12 34763000 End disk mount 2

13 00360249 M 16 x 55 933 6 kt.- screw 4

14 00350011 M 16 934 6 kt.-nut 4

15 34761302 ø 40 x 230 rubber 16

16 34761303 ø 40 x 120 rubber 16

17 34760802 240 x 8 clamp plate 4

18 34769700 140 x 8 clamp outer plate 4

19 00360497 M 12 x 70 - 10.9 933 6 kt.- screw 32

20 00370106 B 13 125 washer 32

21 00350084 M 12 - 10 nut, flanged 32

22 00360071 M 20 x 70 931 6 kt.- screw 4

23 00370109 B 21 125 washer 8

24 00350063 M 20 985 nut, Nylock 4

25 00130610 DZ 50 x 30 x 80 hyd.- Cylinder 4

26 00370110 B 25 125 washer 16

27 34330501 ø 25 x 70 bolts 8

28 00170102 ø 5 x 50 94 pin 16

29 00230091 EG 30/25 x 18 bushing 8

30 34762400 disc Unit double compl. 4 for size see drawing!

31 34762500 disc Unit I le. compl. 1 for size see drawing!

32 34762600 disc Unit I RH. compl. 1 for size see drawing!

33 34768800 disc Unit II le. compl. 1 for size see drawing!

34 34769000 disc Unit II rig. compl. 1 for size see drawing!

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 16 / 125

34751400disc System 2-rowTiger 5 MTEN2012



Page 17 / 125

34751400 disc System 2-row Tiger 5 MT EN 2012

1 34703000 hinten links + rechts disc frame 2 row 2 Rear left +right!

2 34703100 vorne links + rechts disc frame 2 row 2 Front left+right

3 34751401 hinten mitte disc frame 2 row 1 Rear center!!

4 34751402 vorne mitte disc frame 2 row 1 Front Center!

5 34763000 end disc mount 2

6 00360249 M 16 x 55 933 6 kt.- screw 4

7 00350011 M 16 934 6 kt.-nut 4

8 34768700 disc frame Bracket 6

9 00360268 M 24 x 80 931 6 kt.- screw 6

10 00370110 B 25 125 washer 12

11 00350065 M 24 985 6 kt.-Lug nut 6

12 00230101 EG 32/24 x 20 bushing 6

13 23483005 81 x 120 - M 16 x 40 u-bolt 24

14 00370108 B 17 125 washer 48

15 00350061 M 16 985 6 kt.-Lug nut 48

16 34762400 complete disc unit double 5

17 34762500 complete left disc unit 1

18 34762600 complete right disc unit 1

19 34768500 complete disc double unit adj. 4

20 34757100 complete  disc unit adj. left 1

21 34757500 complete  disc unit adj. right 1

22 34761303 ø 40 x 120 rubber 16

23 34731500 140 x 8 outer clamp plate I 2

24 34761302 ø 40 x 230 rubber 36

25 34760802 240 x 8 clamp plate 9

26 34769700 140 x 8 outer clamp plate II 2

27 00360497 M 12 x 70 - 10.9 933 6 kt.- screw 52

28 00370106 B 13 125 washer 52

29 00350084 M 12 - 10 nut, flanged 52

30 00170153 Kat. II - 76 lg. upper carrier pin 6

31 00170063 ø 8 x 40 folding pin 6

32 00360071 M 20 x 70 931 6 kt.- screw 6

33 00370109 B 21 125 washer 12

34 00350063 M 20 985 6kt.-Lug nut 6

35 00130610 DZ 50 x 30 x 80 hyd.- Cylinder 4 See cylinder !

36 34330501 ø 25 x 70 bolts 8

37 00170102 ø 5 x 50 94 pin 16

38 00230091 EG 30/25 x 18 bushing 8

39 00509629 Alu 3/8" - red depth Stop 4

40 00509632 Alu 1-1/8" - black depth Stop 4

41 00190046 ø 70 - 90 hose ties 4

42 00100398 RHD 12 L - ø 1.5 check valve 2

43 00100342 GZ 12 L connection piece 2

44.1 00120702 2SC DN8 A05-A05 500 lg. hyd.- Hose

44.2 00120024 2SC DN10 A05-A05 500 lg. hyd.- Hose

44.3 00120464 2SC DN12 A05-A05 500 lg. hyd.- Hose

44.4 00120748 2SC DN16 A05-A05 400 lg. hyd.- Hose

45.1 00100067 G 12 L straight  adaptor

45.2 00100068 G 15 L straight  adaptor

45.3 00100069 G 18 L straight  adaptor

Item            Part No.    Specification        DIN  Description Qty   Notes



Page 18 / 125

34658200steel Disk packerTiger 5 MTEN2012



Page 19 / 125

34658200 steel Disk packer Tiger 5 MT EN 2012

1 34657100 frame center 1

2 34647400 left frame 1

3 34647500 right frame 1

4 34639300 L = 2457 - ø 580 steel Disc packer complete 1

5 31040702 ø 40 x 270 bolts 2

6 00230005 EG 50/40 x 30 bushing 4

7 00360264 M 12 x 1.5 x 75 - 12.9 960 6 kt.- screw 2

8 00350048 M 12 x 1.5 985 nut, Nylock 2

9 33783305 ø 32 x 92 bolts 4

10 00230084 EG 40 / 32 x 30 bushing 4

11 00370438 ø 33 126 washer 8

12 00170106 ø 8 x 56 94 pin 8

13 00230045 ø 40 x 50 x 1 shim 24

14 00240028 UCFE 308 A0 2X3 SNR flange bearing 4

15 00360034 M 12 x 55 931 6 kt.- screw 8

16 00370550 M 12 x 55 7991 countersunk bolt 8

17 00370106 B 13 125 washer 24

18 00350059 M 12 985 nut, Nylock 16

19 23312001 ø 50 x 10 washer 4

20 00360058 M 16 x 40 - 12.9 933 6 kt.- screw 4

21 34937100 scraper steel Disk packer compl. 30

22 34465301 scraper support arm 30

23 34284302 61 x 83 - M 10 x 16 U-bolt 30

24 00370105 B 10,5 125 washer 60

25 00350058 M 10 985 nut, Nylock 60

26 34937200 scraper steel Disk packer compl. 30

27 00370041 M 10 x 30 - 4 kt. 603 mushroom head bolt 30

28 00370117 R 11 440 washer 30

29 00350058 M 10 985 nut, Nylock 30

30 34758400 cantilever beam 1

31 00360041 M 12 x 100 931 6 kt.- screw 2

32 00370106 B 13 125 washer 4

33 00350059 M 12 985 nut, Nylock 2

34 34185000 lighting mount 1

35 00370046 41 x 70 - M 12 x 40 u-bolt 2

36 00370106 B 13 125 washer 4

37 00350059 M 12 985 nut, Nylock 4

38 00345190 warning sign include. two sided foil 2

39 00360111 M 8 x 25 933 6 kt.- screw 4

40 00370116 R 9 440 washer 8

41 00370104 A 8,4 125 washer 8

42 00350057 M 8 985 nut, Nylock 8

43 00200155 40 x 40 x 5 plug 2

44 00341201 complete marker lighting 2

45 00341197 metal bracket marker light 2

46 00346000 protection cap 2

47 00340097 marker light white complete 2

48 00340037 2-pol. - 1,5 mm² x 7.5 m cable 2 Specify length!

49 00340950 0,75 - 1,5 mm² receptacle 4

50 00360409 M 6 x 18 933 6 kt.- screw 4

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 20 / 125

34658200steel Disk packerTiger 5 MTEN2012



Page 21 / 125

34658200 steel Disk packer Tiger 5 MT EN 2012

51 00370115 R 6,6 125 washer 8

52 00350067 M 6 985 nut, Nylock 4

53 28072507 bar 2

54 00360112 M 8 x 30 933 6 kt.- screw 4

55 00341204 lighting rear left comp. 1

56 00341199 lighting rear right comp. 1

57 00341196 metal bracket rear light 2

58 00346000 protection cap 2

59 00340316 RD 3 triangular rear reflector 2

60 00346002 rear light 2

61 00346001 lens - rear light 2

62 00340036 4-pol. - 1,5 mm² x 5.1 m cable 2 Specify length!

63 00340950 0,75 - 1,5 mm² receptacle 8

64 00340022 12 V - 10 W bulb - rear light 2

65 00340021 12 V - 21 W bulb - rear light 2

66 00340098 12 V - 5 W - Sofitte bulb- marker light 2

67 00380869 sign 25 km/h 1

68 00380888 France sign 25 km/h FR 1 France !

69 00340978 7-pol. - 12 V x 9 m plug w. cable comp. 1

70 00340995 7-pol. - 12 V plug 1

71 00340035 7-pol. - 1.5 mm² x 9 m cable 1 Specify length!

72 00190013 T 30 - L 200 x 3.6 cable ties 20

73 00340410 1,5 - 2,5 mm² receptacle 7

74 00340977 distributor box 1

75 00370023 M 5 x 15 84 cyl.-Screw 2

76 00310012 support leg  foldable 1

77 34758200 support leg long 1

78 00170024 Kat. I x 116 lg. upper carrier pin 1

79 00170053 Gr. 5 - doppelt spring cotter 1

80 34283200 ø 32 x 100 upper carrier pin 1

81 34283300 ø 37 x 110 undercarriage pin 1

82 00170171 ø 9.5 x 45 folding pin 3

83 00370113 B 37 125 washer 4

84 00360166 M 24 x 60 933 6 kt.- screw 2

85 00370110 B 25 125 washer 12

86 00180065 NW 24 x 1000 lg. plastic coil 1 Specify length!

87 00130229 DZ 100 x 40 x 510 hyd.- Cylinder 2

88 00130230 ø 32 x 87 - M 40 x 2 cylinder fork 2

89 34217001 8 mm spacer 2

90 34217002 1 mm spacer 6

91 34217003 5 mm spacer 4

92 00370337 M 8 x 30 7991 countersunk bolt 2

93 00370580 M 10 x 85 912 cyl.-Screw 4

94 00370105 B 10,5 125 washer 8

95 00350058 M 10 985 nut, Nylock 4

96 34639400 L = 2409 - ø 355.6 steel disc packer axle 2

97 34638300 ø 580 x 154 lg. steel Disc disc pair 32

98 34639800 ø 40 bearing stump cover 4

99 00370307 ø 16.5 cone lock washer 32

100 00360253 M 16 x 140 933 6 kt.- screw 32

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 22 / 125

34673800under carrier hitchTiger 5 MTEN2012



Page 23 / 125

34673800 under carrier hitch Tiger 5 MT EN 2012

1 34674100 frame center under carrier hitch 1

2 00230020 EG 60/50 x 40 bushing 2

3 00230113 ø 90/50 x 3 pressure washer 1

4 00370093 H 1 - M 8 x 1 grease zerk 1

5 34216901 ø 50 x 300 bolts 1

6 00360047 M 12 x 85 931 6 kt.- screw 1

7 00350059 M 12 985 nut, Nylock 1

8 33619002 ø 40 x 135 bolts 1

9 34215600 Kat. III/III under carrier shaft 1

10 34320600 Kat. III/IV under carrier shaft 1 Option !

11 34721001 Kat. IV/IV under carrier shaft 1 Option !

12 34226000 joint long 1

13 34786500 joint long 20° FR 1 Option France !

14 00360264 M 12 x 1.5 x 75 - 12.9 960 6 kt.- screw 1

15 00350048 M 12 x 1.5 985 nut, Nylock 1

16 00370312 H 3 - M 8 x 1 - 90° grease zerk 1

17 34483000 support leg 1

18 00360353 M 12 x 95 931 6 kt.- screw 1

19 00370106 B 13 125 washer 2

20 00350059 M 12 985 nut, Nylock 1

21 00360257 M 16 x 95 931 6 kt.- screw 1

22 00370108 B 17 125 washer 2

23 00350061 M 16 985 nut, Nylock 1

24 00170004 Kat. I x 76 lg. upper carrier  pin 1

25 00170063 ø 8 x 40 folding pin 1

26 34333100 lighting mount 1

27 00370046 41 x 70 - M 12 x 40 u-bolt 2

28 00370106 B 13 125 washer 4

29 00350059 M 12 985 nut, Nylock 4

30 00345109 423 x 423 warning sign include. one sided foil 2

31 00360111 M 8 x 25 933 6 kt.- screw 8

32 00370116 R 9 440 washer 8

33 00370104 A 8,4 125 washer 8

34 00350057 M 8 985 nut, Nylock 8

35 00200155 40 x 40 x 5 plug 2

36 28072507 bar marker light 2

37 00310822 H 360 wheel chock holder 2

38 00310821 Gr. 360 wheel chock 2

39 00360109 M 8 x 16 933 6 kt.- screw 8

40 00370104 A 8,4 125 washer 8

41 33122253 hose bracket 1

42 00360110 M 8 x 20 933 6 kt.- screw 2

43 00170028 A 8 127 lock washer 2

44 00370104 A 8,4 125 washer 2

45 00170190 ø 15.5 folding pin 2

46 00230005 EG 50/40 x 30 bushing 1

47 00230004 EG 50/40 x 20 bushing 1

48 00341201 complete marker light lighting 2

49 00341197 bracket marker light 1

50 00346000 protection cap 1

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 24 / 125

34673800under carrier hitchTiger 5 MTEN2012



Page 25 / 125

34673800 under carrier hitch Tiger 5 MT EN 2012

51 00340097 marker light white complete 1

52 00340037 2-pol. - 1,5 mm² x 7.5 m cable 1 Specify length!

53 00340950 0,75 - 1,5 mm² receptacle 2

54 00360104 M 6 x 16 933 6 kt.- screw 2

55 00370103 A 6,4 125 washer 4

56 00350067 M 6 985 nut, Nylock 2

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 26 / 125

34673700hitch assemblyTiger 5 MTEN2012



Page 27 / 125

34673700 hitch assembly Tiger 5 MT EN 2012

1 34675300 frame center  hitch 1

2 34767500 hitch Frame 1

3 00230246 EG 60/50 x 30 bushing 2

4 34761007 ø 50 x 434 bolts 1

5 00360611 M 16 x 95 - 12.9 931 6 kt.- screw 1

6 00350124 M 16 - 10. 985 nut, Nylock 1

7 34275200 ø 50 hitch 1

8 34757700 ø 70 hitch 1

9 00360324 M 24 x 50 933 6 kt.- screw 6

10 00370110 B 25 125 washer 6

11 34011700 ø 25 x 105 bolts 1

12 00260059 ø 30 key Ring 2

13 00250037 ø 3 - Kurzgl. x 200 lg. chain 1 Specify length!

14 00170216 ø 5.5 x 32 folding pin 1

15 34761601 ø 32 x 376 bolts 1

16 00360497 M 12 x 70 - 10.9 933 6 kt.- screw 1

17 00350059 M 12 985 nut, Nylock 1

18 00370072 ø 8 x 60 1481 cotter  pin 2

19 00230084 EG 40/32 x 30 bushing 1

20 33783305 ø 32 x 92 bolts 1

21 00370438 ø 33 126 washer 2

22 00170106 ø 8 x 56 94 pin 2

23 00370312 H 3 - M 8 x 1 - 90° grease zerk 1

24 00130651 DZ 120 x 50 x 185 hyd.- Cylinder 1

25 00509628 Alu 1/4" - blue depth Stop 1

26 00509629 Alu 3/8" - red depth Stop 1

27 00509635 depth stopper set (7 stops) 1

28 34333100 lighting mount 1

29 34765301 bracket left 1

30 34765302 bracket right 1

31 00370046 41 x 70 - M 12 x 40 u-bolt 2

32 00360033 M 12 x 50 933 6 kt.- screw 2

33 00370106 B 13 125 washer 8

34 00350059 M 12 985 nut, Nylock 6

35 00345109 423 x 423 warning sign include. one sided foil 2

36 00360111 M 8 x 25 933 6 kt.- screw 8

37 00370116 R 9 440 washer 8

38 00370104 A 8,4 125 washer 8

39 00350057 M 8 985 nut, Nylock 8

40 28072507 bar marker light 2

41 00200155 40 x 40 x 5 plug 2

42 00310822 H 360 wheel chock holder 2

43 00310821 Gr. 360 wheel chock 2

44 00360109 M 8 x 16 933 6 kt.- screw 8

45 00370104 A 8,4 125 washer 8

46 33122253 hose bracket 1

47 00360110 M 8 x 20 933 6 kt.- screw 2

48 00170028 A 8 127 lock washer 2

49 00370104 A 8,4 125 washer 2

50 00341201 complete marker light lighting 2

Item            Part No.    Specification        DIN  Description Qty   Notes

Seal Kit PN 00130416



Page 28 / 125

34673700hitch assemblyTiger 5 MTEN2012



Page 29 / 125

34673700 hitch assembly Tiger 5 MT EN 2012

51 00341197 bracket marker light 1

52 00346000 protection cap 1

53 00340097 marker light white complete 1

54 00340037 2-pol. - 1,5 mm² x 7.5 m cable 1 Specify length!

55 00340950 0,75 - 1,5 mm² receptacle 2

56 00360104 M 6 x 16 933 6 kt.- screw 2

57 00370103 A 6,4 125 washer 4

58 00350067 M 6 985 nut, Nylock 2

59 28075700 ø 80 ballhead coupling comp. 1 Option !

60 34341003 flange plate 1

61 00360269 M 24 x 70 933 6 kt.- screw 4

62 00360324 M 24 x 50 933 6 kt.- screw 2

63 00340204 hitch Sharp miller 1

64 00360170 M 20 x 75 931 6 kt.- screw 12

65 00370109 B 21 125 washer 12

66 34767600 support leg 1

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 30 / 125

34063600/34064000TerraGrip CarrierTiger 5 MTEN2012



Page 31 / 125

34063600/34064000 TerraGrip Carrier Tiger 5 MT EN 2012

1 34063600 mit Federpaket carrier comp. w. clamp 1 Kit- w.o. Tine

2 34064000 mit Federpaket carrier compl. W.o. Clamp 1 Kit- w.o. Tine

3 34063700 springset pre-assembled  compl. 1

4 34655600 mit hydr. Federung carrier w. Clamp compl. 1 Only for Tiger MT!

5 34655700 mit hydr. Federung carrier w.o. clamp complete 1 Only for Tiger MT!

6 34656000 hydr. Springset pre-assembled compl. 1

7 34063503 TerraGrip Housing 1

8 34063504 clamp 1

9 00360163 M 20 x 55 933 6 kt.- screw NB

10 00360159 M 20 x 60 933 6 kt.- screw NB

11 00360160 M 20 x 70 933 6 kt.- screw NB

12 00370109 B 21 125 washer NB

13 34063515 ø 35 x 186 joint bolts 1

14 00350142 M 8 x 82 912 cyl.-Screw 1

15 00350057 M 8 985 nut, Nylock 1

16 34060815 M 16 x 1.5 x 77 - 12.9 special screw 2

17 00370567 B 17 - HK 300 HV washer 4

18 00310018 M 16 x 1.5 nut, flanged 2

19 00230138 GSM 35/39 x 30 bushing 6

20 34063516 ø 35 x 120 Pin 1

21 00350142 M 8 x 82 912 cyl.-Screw 1

22 00350057 M 8 985 nut, Nylock 1

23 34063514 M 27 nut, flanged 1

24 34716900 joint left 1

25 34717000 joint right 1

26 34064800 separate springset pre-assembled compl. 1

27 34655601 cylinder receiver part 1 Only for Tiger MT!

28 34655602 ø 12 x 126 bolts 1 Only for Tiger MT!

29 00130736 EZ 50 x 90 hydr. Cylinder 1 Only for Tiger MT!

30 34063507 spring plate bottom 1 Only for Tiger MT!

31 00350631 M 27 6kt. nut 1 Only for Tiger MT!

32 34060836 FG 850 Tine 1 Not included in the kit!

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 32 / 125

0MulchMix Tine systemTiger 5 MTEN2012



Page 33 / 125

0 MulchMix Tine system Tiger 5 MT EN 2012

1 34060850 80 mm Tiger point narrow 1

2 34060851 120 mm Tiger point wide 1

3 00310915 80 mm - Hartmetall Tiger point narrow 1

4 00310984 80 mm - Hartauftrag Tiger point Hard facing 1

5 00311069 80 mm - Hartmetall Tiger point XXL 1

6 34060855 107,5 mm right wing narrow 1

7 34060854 107,5 mm left wing narrow 1

8 34060857 172,5 mm right wing wide 1

9 34060856 172,5 mm left wing wide 1

10 00310986 172,5 mm - Hartmetall right wing wide 1

11 00310985 172,5 mm - Hartmetall left wing wide 1

12 34060858 80 mm deflector left narrow 1

13 34060859 80 mm deflector right narrow 1

14 34060852 100 mm deflector left wide 1

15 34060853 100 mm deflector right wide 1

16 34182600 80 mm deflector left w. Shield 1

17 34182700 80 mm deflector right w. Shield 1

18 00310808 M 12 x 85 - 12.9 tine screw 3

19 00350084 M 12 - 10 nut, flanged 3

20 00360037 M 12 x 60 - 12.9 931 6 kt.- screw 2

21 00350084 M 12 - 10. nut, flanged 2

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 34 / 125

0Clip-on  tine systemTiger 5 MTEN2012



Page 35 / 125

0 Clip-on  tine system Tiger 5 MT EN 2012

34184800 Clip-on  Tine system 32 cm 1

34308300 Clip-on  Tine system  37 cm 1

1 34060864 deflector left narrow 1

2 34060865 deflector right narrow 1

3 00310242 32 cm wing- tine Clip-on 1

4 00310247 37 cm wing- tine Clip-on 1

5 00310075 M 12 x 100 - 12.9 tine screw 2

6 00350084 M 12 - 10. nut, flanged 2

7 00310921 R 300 tine-wedge compl. 1

8 00360409 M 6 x 18 933 6 kt.- screw 1

9 00310919 tine-safety 1

10 00310920 tine-wedge 1

11 00350067 M 6 985 nut, Nylock 1

12 00310827 Mount Arm 1

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 36 / 125

0wheels, Tires, RimsTiger 5 MTEN2012



Page 37 / 125

0 wheels, Tires, Rims Tiger 5 MT EN 2012

1 00330316 7.50 x 16 - TS08HD Profil wheel standard compl. air filled left 1

1 00330326 7.50 x 16 - TS08HD Profil wheel standard compl. foam filled left 1

2 00330316 7.50 x 16 - TS08HD Profil wheel standard compl. Air filled right 1

2 00330326 7.50 x 16 - TS08HD Profil wheel standard compl. foam filled right 1

3 00330315 7.50 x 16 - TS08HD Profil wheel star rims compl.-air filled left 1

3 00330324 7.50 x 16 - TS08HD Profil wheel star rims compl.-foam filled left 1

4 00330315 7.50 x 16 - TS08HD Profil wheel star rims compl.-air filled right 1

4 00330324 7.50 x 16 - TS08HD Profil wheel star rims compl.-foam filled right 1

5 00330314 7.50 x 16 - TS08HD Profil wheel special rim compl.-air filled left 1

5 00330322 7.50 x 16 - TS08HD Profil wheel special rim compl.foam filled left 1

6 00330314 7.50 x 16 - TS08HD Profil wheel special rim compl.-air filled right 1

6 00330322 7.50 x 16 - TS08HD Profil wheel special rim compl.-foam filled right 1

7 00330302 7.50 x 16 - TS08HD Profil tires 1

8 00330235 7.50 x 16 tube 1

9 34215200 5.50F x 16 standard rim 1

10 00330279 5.50F x 16 star rim 1

11 23296200 5.50K x 16H2 special rim 1

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 38 / 125

0Disc system partsTiger 5 MTEN2012



Page 39 / 125

0 Disc system parts Tiger 5 MT EN 2012

1 34732400 disc assembly right compl. 1 3, 4 Starr!

2 34762400 disc assembly left compl. 1 3, 4 Starr - 10 LT!

3 34762500 disc left compl. 1 3, 4, 4 Starr, 5, 6, 6 XL, 8-10 LT

4 34762600 disc right compl. 1 3, 4, 4 Starr, 5, 6, 6 XL, 8-10 LT

5 34768800 disc simple left compl. 1 4, 5, 6, 6 XL, 8

6 34769000 disc simple right compl. 1 4, 5, 6, 6 XL, 8

7 34812000 disc simple left compl. 1 6 XL !

8 34812100 disc simple right compl. 1 6 XL !

9 34811900 star disc simple left compl. 1 6 XL !

10 34811800 star disc simple right compl. 1 6 XL !

11 34760800 disc arm double 1

12 34762700 disc arm left 1

13 34762800 disc arm right 1

14 34768900 disc arm simple left 1

15 34769100 disc arm simple right 1

16 00310892 ø 450 star disc left 1

17 00310893 ø 450 star disc right 1

18 34760802 277 x 240 x 8 clamp plate 1

19 34762701 277 x 130 x 8 clamp plate 1

20 34761302 ø 40 x 230 rubber 4

21 34762701 ø 40 x 130 rubber 4

22 00360497 M 12 x 70 - 10.9 933 6 kt.- screw 4

23 00370106 B 13 125 washer 4

24 00350084 M 12 nut, flanged 4

25 00360217 M 16 x 35 - 10.9 158 6 kt.- screw 2-4

26 24251103 ø 460 x 4 disc 1-2

27 00360414 M 12 x 20 158 6 kt.- screw 3-6

28 34189000 bearing compl. 1-2

29 34189001 stump 1-2

30 00270365 ø 30 CL 5210 NBR 1 mechanical seal 1-2

31 23246101 hub 1-2

32 00240164 3306 tapered Roller bearing 1-2

33 00230059 ø 30 x 42 x 2 shim 1-2

34 00658581 ø 30 x 2 471 snap ring 1-2

35 00260182 ø 70 x 1.5 o-ring 1-2

36 23246104 sealing Cap 1-2

37 00390122 CLP 220 x 0.5 Ltr. oil 1-2 Chart quantity!

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 40 / 125

0disc system parts adjustableTiger 5 MTEN2012



Page 41 / 125

0 disc system parts adjustable Tiger 5 MT EN 2012

1 34757100 disc assembly adj. le. compl. 1

2 34757500 disc assembly adj. RH. compl. 1

3 34768500 disc assembly adj. compl. 1

4 34757200 disc arm simple left 1

5 34757600 disc arm simple right 1

6 34768600 disc arm double 1

7 34768501 lever 1

8 34731500 140 x 8 clamp outer plate 1

9 34760802 240 x 8 clamp plate 1

10 34761302 ø 40 x 230 rubber 4

11 34761303 ø 40 x 120 rubber 4

12 23311503 ø 16 x 60 bolts 1

13 00170052 Gr. 4 - doppelt spring cotter 1

14 00360497 M 12 x 70 - 10.9 933 6 kt.- screw 4

15 00370106 B 13 125 washer 4

16 00350084 M 12 nut, flanged 4

17 00360217 M 16 x 35 - 10.9 158 6 kt.- screw 2-4

18 24251103 ø 460 x 4 disc 1-2

19 00360414 M 12 x 20 - 10.9 158 6 kt.- screw 3-6

20 34189000 bearing compl. 1-2

21 34189001 stump 1-2

22 00270365 ø 30 CL 5210 NBR 1 mechanical seal 1-2

23 23246101 hub 1-2

24 00240164 3306 tapered Roller bearing 1-2

25 00230059 ø 30 x 42 x 2 shim 1-2

26 00658581 ø 30 x 2 471 snap Ring 1-2

27 00260182 ø 70 x 1.5 o-ring 1-2

28 23246104 sealing cap 1-2

29 00390122 CLP 220 x 0.5 Ltr. oil 1-2

30 00360360 M 16 x 65 931 6 kt.- screw 4

31 00370108 B 17 125 washer 8

32 00350061 M 16 985 nut, Nylock 4

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 42 / 125

34674900 / 34765500outer diskTiger 5 MTEN2012



Page 43 / 125

34674900 / 34765500 outer disk Tiger 5 MT EN 2012

1.1 34674903 bracket left 1

1.2 34765501 bracket left 1 Only w. Pronto TD

2.1 34674904 bracket right 1

2.2 34765502 bracket right 1 Only w. Pronto TD

3 34765503 spacer 2 Only w. Pronto TD

4 34765401 120 x 160 - M 16 x 50 u-bolt 4

5 00370108 B 17 125 washer 8

6 00350061 M 16 985 6 kt.-Lug nut 8

7 34674600 outer disk w.o. bracket compl. 2 set 2x per machine

8 00360251 M 16 x 55 931 6 kt.- screw 2

9 00370108 B 17 125 washer 4

10 00350061 M 16 985 6 kt.-Lug nut 2

11 34674602 100 x 13 leaf-spring 1

12 34674607 adj.angle left 1

13 34674609 adj. angle right 1

14 00360033 M 12 x 50 931 6 kt.- screw 2

15 00370106 B 13 125 washer 4

16 00350059 M 12 985 6 kt.-Lug nut 2

17 34674800 disc holder 1

18 00370072 ø 8 x 40 1481 cotter  pin 1

19 34674608 shim,Roll-Flex frame- 4 Hole 1

20 00360038 M 12 x 75 931 6 kt.- screw 8

21 00370106 B 13 125 washer 16

22 00350059 M 12 985 6 kt.-Lug nut 8

23 35115400 bearing stump compl. 2 set 2x per machine

24 35115401 stump 1

25 00270365 ø 30 x CL 5210 NBR 1 mechanical seal 1

26 23246101 wheel hub 1

27 00240164 3306 tapered Roller bearing 1

28 00230059 ø 30 x 42 x 2 shim, ring 1

29 00658581 ø 30 x 2 471 snap Ring 1

30 00260182 ø 70 x 1.5 NBR o-ring 1

31 23246104 sealing Cap 1

32 00390122 Unisyn CLP 220 - 0.5 Ltr. oil 1 Chart quantity!

33 24251103 ø 460 x 4 disc 1

34 00360414 12 x 20 - 10.9 158 6 kt.- screw 3

35 00360468 M 20 x 45 - 10.9 933 6 kt.- screw 1

36 00370472 ø 20 53074 block washer 1

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 44 / 125

0warning sign and lightingTiger 5 MTEN2012



Page 45 / 125

0 warning sign and lighting Tiger 5 MT EN 2012

1 34741300 lighting beam left 1 Tiger 4 !

2 34741600 lighting beam right 1

3 00170191 ø 8 x 60 - Rund folding pin 2

4 00170196 ø 8 x 45 x 49 folding pin 2

5 00370113 B 37 125 washer 4

6 34740900 stop valve comp. 1

7 33778402 38 x 58 - M 6 x 20 u-bolt 1

8 00370103 A 6,4 125 washer 2

9 00350067 M 6 985 nut, Nylock 2

10 34741801 adjusting sheet 1

11 00360112 M 8 x 30 933 6 kt.- screw 2

12 00370104 A 8,4 125 washer 4

13 00350057 M 8 985 nut, Nylock 2

14 00340978 7-pol. - 12 V x 9 m plug w. cable comp. 1

15 00340995 7-pol. - 12 V plug 1

16 00340035 7-pol. - 1.5 mm² x 9 m cable 1 Specify length!

17 00340950 0,75 - 1,5 mm² receptacle 7

18 00340977 distributor box 1

19 00370320 M 5 x 10 84 cyl.-Screw 2

20 00370114 R 5,5 440 washer 2

21 00350056 M 5 985 nut, Nylock 2

22 00190013 T 30 - L 200 x 3.6 cable ties 30

23 00341204 lighting rear left compl. 1

24 00341199 lighting rear right compl. 1

25 00341196 metal bracket marker light 2

26 00346000 protection cap- rear lighting 2

27 00346002 rear lightning comp. 2

28 00346001 lens - rear lighting 2

29 00345113 warn signal set w.o. lighting 1

30 00360112 M 8 x 30 933 6 kt.- screw 4

31 00360111 M 8 x 25 933 6 kt.- screw 4-8

32 00370104 A 8,4 125 washer 8

33 00370116 R 9 440 washer 8

34 00350057 M 8 985 nut, Nylock 8

35 00340316 RD 3 triangular reflector 2

36 00370023 M 5 x 15 84 cyl.-Screw 2-4

37 00370102 A 5,3 125 washer 4

38 00350056 M 5 985 nut, Nylock 4

39 00380869 sign 25 km/h 1

40 00380979 sign 25 km/h -France 1

41 00360104 M 6 x 16 933 6 kt.- screw 1

42 00370103 A 6,4 125 washer 1

43 00370115 R 6,6 440 washer 1

44 00350067 M 6 985 nut, Nylock 1

45 00341201 complete marker lighting 2

46 00341197 metal bracket marker light 2

47 00346000 protection cap -  marker light 2

48 00340097 marker light white complete 2

49 00340037 2-pol. - 1,5 mm² x 7.5 m cable 2 Specify length!

50 00340950 0,75 - 1,5 mm² receptacle 4

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 46 / 125

0warning sign and lightingTiger 5 MTEN2012



Page 47 / 125

0 warning sign and lighting Tiger 5 MT EN 2012

51 00360409 M 6 x 18 933 6 kt.- screw 4

52 00370115 R 6,6 125 washer 8

53 00350067 M 6 985 nut, Nylock 4

54 00340036 4-pol. - 1,5 mm² x 5.1 m cable 2 Specify length!

55 00340950 0,75 - 1,5 mm² receptacle 8

56 00340022 12 V - 10 W bulb - rear light 2

57 00340021 12 V - 21 W bulb - rear light 2

58 00340098 12 V - 5 W - Sofitte bulb- marker light 2

59 00340201 reflector yellow 6

60 34761005 lighting beam left 1 From here on Tiger 5-6-8!

61 34761004 lighting beam right 1

62 00360134 M 12 x 40 933 6 kt.- screw 4

63 00370106 B 13 125 washer 8

64 00350059 M 12 985 nut, Nylock 4

65 00360409 M 6 x 18 933 6 kt.- screw 1

66 00370115 R 6,6 125 washer 1

67 00370103 A 6,4 125 washer 1

68 00350067 M 6 985 nut, Nylock 1

69 28072507 bar marker light 2

70 00360112 M 8 x 30 933 6 kt.- screw 4

71 00341201 complete marker lighting 2

72 00341197 metal bracket marker light 2

73 00346000 protection cap 2

74 00340097 marker light white complete 2

75 00340037 2-pol. - 1,5 mm² x 7.5 m cable 2 Specify length!

76 00340950 0,75 - 1,5 mm² receptacle 4

77 00360409 M 6 x 18 933 6 kt.- screw 4

78 00370115 R 6,6 125 washer 8

79 00350067 M 6 985 nut, Nylock 4

80 00341204 lighting rear left compl. 1

81 00341199 lighting rear right comp. 1

82 00345190 warning sign include. two sided foil 2

83 00360215 M 8 x 35 933 6 kt.- screw 2

84 00370116 R 9 440 washer 2

85 00370104 A 8,4 125 washer 2

86 00350057 M 8 985 nut, Nylock 2

87 34761010 fixing plate for licence plate holder 1 From here on option!

88 00341200 licence plate light compl. 1

89 00341203 metal bracket license plate light 1

90 00341208 license plate light 1

91 00360409 M 6 x 18 933 6 kt.- screw 4

92 00370115 R 6,6 125 washer 4

93 00370103 A 6,4 125 washer 4

94 00350067 M 6 985 nut, Nylock 4

95 00341196 metal bracket rear light 2

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 48 / 125

34654200hydraulic lift under carrierTiger 5 MTEN2012



Page 49 / 125

34654200 hydraulic lift under carrier Tiger 5 MT EN 2012

1 00110127 12 L - M 18 x 1.5 quick connect male 1

2 00110128 R 3/4" - 16 UNF quick connect male 2

3 00100358 GE 15 L - R 3/4" UNF Adapter 2

4 00110681 hose clamp half lift 1

5 00110682 hose clamp half fold 1

6 00110680 hose clamp half - blank 2

7 00370183 M 6 x 20 912 cyl.-screw 2

8 00350067 M 6 985 6 kt.-Lug nut 2

9 00200088 360 x 20 x 2.1 leather strap 2

10 00190017 T 150 - R 363 x 7.8 cable ties 40

11 00110616 stop valve 1

12 00370513 M 8 x 45 912 cyl.-screw 2

13 00370104 A 8,4 125 washer 2

14 00100312 GE 12 PL - R 3/8" ED adapter 2

15 00100327 GE 12 PL - R 1/4" ED adapter 1

16 00100037 EVL 12 L adj. L- Adapter 2

17 00100055 EVW 12 L adj. W-Adapter 9

18 00110659 3/8" Three way Valve 1

19 00370126 M 8 x 30 912 cyl.-Screw 2

20 00370104 A 8,4 125 washer 4

21 00100202 VSTI R 3/8" plug-screw 1

22 00100312 GE 12 PL - R 3/8" ED adapter 6

23 00100045 EVT 12 L adj. T-Adapter 1

24 00100342 GZ 12 L connector 1

25 00100157 RHD 12 L check valve 1

26 00100374 GZ 12 - 15 L connector 2

27 00100190 T 15 L T- adaptor 3

28 00100274 EVL 15 L adj. L- adapter 4

29 00100141 KOR 15 - 12 L adapter 2

30 00100011 BUZ 12 L sealing cone 2

31 00110244 12 L cap nut 2

32 00100189 T 12 L T- adapter 1

33 00100134 K 12 L K- adapter 1

34 00110223 90° - 3/8" double check valve 1

35 00360003 M 6 x 50 931 6 kt.- screw 1

36 00370103 A 6,4 125 washer 2

37 00350067 M 6 985 6 kt.-Lug nut 1

38 00100308 EVGE 12 PL - R 3/8" ED adapter w. nozzle 2

39 00100312 GE 12 PL - R 3/8" ED adapter 2

40 00100056 EVW 15 L adj. W-adapter 4

41 00100094 GE 15 L - M 18 x 1.5 adapter 4

42 00130379 DZ 100 x 50 x 205 hyd.- cylinder 2 See cylinder !

43 00130436 DZ 80 x 40 x 205 hyd.- cylinder 2 See cylinder !

44 00120282 2SC DN10 A05-A05 3200 lg. hyd.- hose 1

45 00120768 2SC DN12 A05-A05 3600 lg. hyd.- hose 1

46 00120802 2SC DN12 A05-A05 7000 lg. hyd.- hose 1

47 00120801 2SC DN12 A05-A05 3300 lg. hyd.- hose 1

48 00120633 2SC DN8 A05-A05 3300 lg. hyd.- hose 1

49 00120632 2SC DN8 A05-A05 3000 lg. hyd.- hose 2

50 00120645 2SC DN8 A05-A05 3400 lg. hyd.- hose 2

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 50 / 125

34654200hydraulic lift under carrierTiger 5 MTEN2012



Page 51 / 125

34654200 hydraulic lift under carrier Tiger 5 MT EN 2012

51 00120616 2SC DN8 A05-A05 360 lg. hyd.- hose 1

52 00120702 2SC DN8 A05-A05 500 lg. hyd.- hose 1

53 00120466 2SC DN12 A05-A05 800 lg. hyd.- hose 1

54 00120798 2SC DN12 A05-A05 600 lg. hyd.- hose 2

55 00120754 2SC DN12 A05-A05 1100 lg. hyd.- hose 1

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 52 / 125

34651300hydraulic lift  drawbarTiger 5 MTEN2012



Page 53 / 125

34651300 hydraulic lift  drawbar Tiger 5 MT EN 2012

1 00110127 12 L - M 18 x 1.5 quick connect male 1

2 00110128 R 3/4" - 16 UNF quick connect male 2

3 00100358 GE 15 L - R 3/4" UNF adapter 2

4 00110681 hose clamp half lift 1

5 00110682 hose clamp half fold 1

6 00110680 hose clamp half - blank 2

7 00370183 M 6 x 20 912 cyl.-Screw 2

8 00350067 M 6 985 6 kt.-Lug nut 2

9 00200088 360 x 20 x 2.1 leather strap 2

10 00190017 T 150 - R 363 x 7.8 cable ties 40

11 00110616 stop valve 1

12 00370513 M 8 x 45 912 cyl.-Screw 2

13 00370104 A 8,4 125 washer 2

14 00100312 GE 12 PL - R 3/8" ED adapter 2

15 00100327 GE 12 PL - R 1/4" ED adapter 1

16 00100037 EVL 12 L adj. L- adapter 2

17 00100055 EVW 12 L adj. W-adapter 8

18 00110659 3/8" three way  turning lever valve 1

19 00370256 M 8 x 50 912 cyl.-Screw 2

20 00370104 A 8,4 125 washer 4

21 00350057 M 8 985 6 kt.-Lug nut 2

22 00100312 GE 12 PL - R 3/8" ED adapter 6

23 00100045 EVT 12 L adj. T-adapter 1

24 00100342 GZ 12 L connector 1

25 00100157 RHD 12 L check valve 1

26 00100374 GZ 12 - 15 L connector 2

27 00100190 T 15 L T-adapter 3

28 00100274 EVL 15 L adj. L- adapter 4

29 00100141 KOR 15 - 12 L adapter 3

30 00100011 BUZ 12 L sealing cone 2

31 00110244 12 L cap nut 2

32 00100189 T 12 L T-adapter 1

33 00100134 K 12 L K- adapter 1

34 00110223 90° - 3/8" double check valve 1

35 00360003 M 6 x 50 931 6 kt.- screw 1

36 00370103 A 6,4 125 washer 2

37 00350067 M 6 985 6kt.-Lug nut 1

38 00100308 EVGE 12 PL - R 3/8" ED adapter w. nozzle 2

39 00100312 GE 12 PL - R 3/8" ED adapter 2

40 00100056 EVW 15 L adj. W-adapter 5

41 00100094 GE 15 L - M 18 x 1.5 adapter 5

42 00130379 DZ 100 x 50 x 205 hyd.- cylinder 2 See cylinder !

43 00130436 DZ 80 x 40 x 205 hyd.- cylinder 2 See cylinder !

44 00130651 DZ 120 x 50 x 185 hyd.- cylinder 1 See cylinder !

45 00100202 VSTI R 3/8" plug screw 1

46 00100273 EVT 15 L adj. T-adapter 1

47 00110010 BK 12 L - M 18 x 1.5 stop valve 1

48 00100340 EVGE 12 PL - M 18 x 1.5 ED adapter w. nozzle 1

49 00120237 2SC DN10 A05-A05 2400 lg. hyd.- hose 1

50 00120573 2SC DN12 A05-A05 3000 lg. hyd.- hose 1

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 54 / 125

34651300hydraulic lift  drawbarTiger 5 MTEN2012



Page 55 / 125

34651300 hydraulic lift  drawbar Tiger 5 MT EN 2012

51 00120659 2SC DN8 A05-A05 4000 lg. hyd.- hose 1

52 00120802 2SC DN12 A05-A05 7000 lg. hyd.- hose 1

53 00120428 2SC DN12 A05-A05 1200 lg. hyd.- hose 1

54 00120713 2SC DN8 A05-A05 240 lg. hyd.- hose 1

55 00120618 2SC DN8 A05-A05 550 lg. hyd.- hose 1

56 00120659 2SC DN8 A05-A05 4000 lg. hyd.- hose 1

57 00120801 2SC DN12 A05-A05 3300 lg. hyd.- hose 1

58 00120632 2SC DN8 A05-A05 3000 lg. hyd.- hose 2

59 00120660 2SC DN8 A05-A05 3200 lg. hyd.- hose 2

60 00120754 2SC DN12 A05-A05 1100 lg. hyd.- hose 1

61 00120466 2SC DN12 A05-A05 800 lg. hyd.- hose 1

62 00120798 2SC DN12 A05-A05 600 lg. hyd.- hose 2

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 56 / 125

34654200 / 34651300hydraulic foldingTiger 5 MTEN2012



Page 57 / 125

34654200 / 34651300 hydraulic folding Tiger 5 MT EN 2012

1 00110127 12 L - M 18 x 1.5 quick connect male 2

2 00110682 hose clamp half fold 1

3 00110680 hose clamp half - blank 1

4 00370183 M 6 x 20 912 cyl.-screw 1

5 00350067 M 6 985 6 kt.-Lug nut 1

6 00200088 360 x 20 x 2.1 leather strap 1

7 00190017 T 150 - R 363 x 7.8 cable ties 40

8 00110616 stop valve 1

9 00370513 M 8 x 45 912 cyl.-screw 2

10 00370104 A 8,4 125 washer 2

11 00100312 GE 12 PL - R 3/8" ED adapter 2

12 00100327 GE 12 PL - R 1/4" ED adapter 1

13 00100055 EVW 12 L adj. W-adapter 2

14 00130229 DZ 100 x 40 x 510 hyd.- cylinder 4 See cylinder

15 00100180 SWVE 12 L - M 18 x 1.5 adapter 8

16 00100308 EVGE 12 PL - R 3/8" ED adapter w. nozzle 4

17 00110223 90° - 3/8" double check valve 4

18 00100312 GE 12 PL - R 3/8" ED adapter 12

19 00360216 M 6 x 40 931 6 kt.- screw 4

20 00370103 A 6,4 125 washer 4

21 28041607 cylinder clamp 4

22 00360029 M 10 x 90 931 6 kt.- screw 4

23 00370105 B 10,5 125 washer 8

24 00350058 M 10 985 6 kt.-Lug nut 4

25 33652601 ø 1 mm throttle 4

26 00100134 K 12 L K- adapter 4

27 00100011 BUZ 12 L sealing cone 2

28 00110244 12 L cap nut 2

29 00120616 2SC DN8 A05-A05 360 lg. hyd.- hose 4

30 00120602 2SC DN10 A05-A05 3950 lg. hyd.- hose 1 Tiger 5 AS under carrier!

30 00120321 2SC DN10 A05-A05 4000 lg. hyd.- hose 1 Tiger 5 AS Drawbar!

31 00120282 2SC DN10 A05-A05 3200 lg. hyd.- hose 1 Tiger 5 AS under carrier!

31 00120237 2SC DN10 A05-A05 2400 lg. hyd.- hose 1 Tiger 5 AS Drawbar!

32 00120086 2SC DN10 A05-A05 850 lg. hyd.- hose 1 Tiger 5 AS under carrier!

32 00120626 2SC DN10 A05-A05 1500 lg. hyd.- hose 1 Tiger 5 AS Drawbar!

33 00120621 2SC DN8 A05-A05 940 lg. hyd.- hose 4

34 00120655 2SC DN8 A05-A05 1000 lg. hyd.- hose 4

35 00120637 2SC DN8 A05-A05 2200 lg. hyd.- hose 2 Tiger 5 AS under carrier!

35 00120632 2SC DN8 A05-A05 3000 hyd.- hose 2 Tiger 5 AS Drawbar!

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 58 / 125

34654200 / 34651300hydraulic disc carrierTiger 5 MTEN2012



Page 59 / 125

34654200 / 34651300 hydraulic disc carrier Tiger 5 MT EN 2012

1 00110520 18 L - M 26 x 1.5 quick connect male 2

2 00100344 RBP-325 DN 16 pipe bracket 1

3 00100345 DP-B3 Deck plate 2

4 00360291 M 8 x 65 931 6 kt.- screw 1

5 00370104 A 8,4 125 washer 2

6 00350057 M 8 985 6 kt.-Lug nut 1

7 00190017 T 150 - R 363 x 7.8 cable ties 40

8 00110326 180° - 12" check valve simple 1

9 00360011 M 8 x 60 931 6 kt.- screw 2

10 00370104 A 8,4 125 washer 2

11 00100356 GE 18 PL - R 1/2" ED adapter 4

12 00100038 EVL 18 L adj. L- adapter 5

13 00100057 EVW 18 L adj. W-adapter 5

14 00100143 KOR 18 - 12 L adapter 1

15 00100154 MAV-EV - R 1/4" pressure gage connection 1

16 00110130 ø 63 - 600 bar pressure gage 1

17 00100355 GZ 18 L connector 1

18 00110644 18 L - M 26 x 1,5 stop valve 1

19 00130683 DZ 63 x 36 x 205 hyd.- cylinder 4 See cylinder !

20 00130044 seal kit 1

21 00100357 GE 18 PL - R 3/4" - ED adapter 20

22 00100057 EVW 18 L adj. W-adapter 25

23 00100038 EVL 18 L adj. L- adapter 15

24 00100191 T 18 L T-adapter 4

25 00110354 185 bar - 3.5 Ltr. pressure accumulator 4

26 00100357 GE 18 PL - R 3/4" adapter 4

27 00120806 2SC DN16 A05-A05 6600 lg. hyd.- hose 2

28 00120809 2SC DN16 A05-A05 700 lg. hyd.- hose 1

29 00120106 2SC DN16 A05-A05 1200 lg. hyd.- hose 1

30 00120810 2SC DN16 A05-A05 2500 lg. hyd.- hose 1

31 00120810 2SC DN16 A05-A05 2500 lg. hyd.- hose 1

32 00120251 2SC DN16 A05-A05 2600 lg. hyd.- hose 1

33 00120811 2SC DN16 A05-A05 2700 lg. hyd.- hose 1

34 00120807 2SC DN16 A05-A05 1800 lg. hyd.- hose 2

35 00120808 2SC DN16 A05-A05 2300 lg. hyd.- hose 2

36 00120812 2SC DN16 A05-A05 650 lg. hyd.- hose 1

37 00120074 2SC DN16 A05-A05 800 lg. hyd.- hose 1

38 00130736 EZ 50 x 90 hyd.- cylinder 17

39 00120074 2SC DN16 A05-A05 800 lg. hyd.- hose 2

40 00120809 2SC DN16 A05-A05 700 lg. hyd.- hose 2

41 00120807 2SC DN16 A05-A05 1800 lg. hyd.- hose 2

42 00120106 2SC DN16 A05-A05 1200 lg. hyd.- hose 2

43 00120815 2SC DN16 A05-A05 1100 lg. hyd.- hose 2

44 00120809 2SC DN16 A05-A05 700 lg. hyd.- hose 2

45 00120185 2SC DN16 A05-A05 1600 lg. hyd.- hose 1

46 00120232 2SC DN16 A05-A05 3300 lg. hyd.- hose 2

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 60 / 125

34654200 / 34651300hydraulic disc systemTiger 5 MTEN2012



Page 61 / 125

34654200 / 34651300 hydraulic disc system Tiger 5 MT EN 2012

1 00110128 R 3/4" - 16 UNF quick connect male 1

2 00100358 GE 15 L - R 3/4" UNF adapter 1

3 00110681 hose clamp half lift 1

4 00110680 hose clamp half - blank 1

5 00370183 M 6 x 20 912 cyl.-screw 1

6 00350067 M 6 985 nut, Nylock 1

7 00200088 360 x 20 x 2.1 leather strap 1

8 00190017 T 150 - R 363 x 7.8 cable ties 40

9 00110223 90° - 3/8" double check valve 1

10 00360003 M 6 x 50 931 6 kt.- screw 1

11 00370103 A 6,4 125 washer 2

12 00350067 M 6 985 nut, Nylock 1

13 00100308 EVGE 12 PL - R 3/8" ED adapter w. nozzle 2

14 00100141 KOR 15 - 12 L adapter 2

15 00100274 EVL 15 L adj. L- adapter 1

16 00100312 GE 12 PL - R 3/8" ED adapter 2

17 00100037 EVL 12 L adj. L- adapter 4

18 00100055 EVW 12 L adj. W-adapter 18

19 00100090 GE 12 L - M 18 x 1.5 adapter 12

20 00130610 DZ 50 x 30 x 80 hyd.- cylinder 6

21 00100189 T 12 L T- adapter 3

22 00110010 BK 12 L - M 18 x 1.5 stop valve 3

23 00100045 EVT 12 L adj. T-adapter 3

24 00120802 2SC DN12 A05-A05 6400 lg. hyd.- hose 1

25 00120653 2SC DN8 A05-A05 4700 lg. hyd.- hose 1 Tiger 5 MT undercarriage!

25 00120661 2SC DN8 A05-A05 4200 lg. hyd.- hose 1 Tiger 5 MT drawbar!

26 00120696 2SC DN8 A05-A05 4850 lg. hyd.- hose 1 Tiger 5 MT undercarriage!

26 00120653 2SC DN8 A05-A05 4500 lg. hyd.- hose 1 Tiger 5 MT drawbar!

27 00120779 2SC DN8 A05-A05 4700 lg. hyd.- hose 1 Tiger 5 MT undercarriage!

27 00120654 2SC DN8 A05-A05 4350 lg. hyd.- hose 1 Tiger 5 MT drawbar!

28 00120653 2SC DN8 A05-A05 4850 lg. hyd.- hose 1 Tiger 5 MT undercarriage!

28 00120661 2SC DN8 A05-A05 4200 lg. hyd.- hose 1 Tiger 5 MT drawbar!

29 00120697 2SC DN8 A05-A05 700 lg. hyd.- hose 2

30 00120697 2SC DN8 A05-A05 800 lg. hyd.- hose 2

31 00120783 2SC DN8 A05-A05 280 lg. hyd.- hose 2

32 00120621 2SC DN8 A05-A05 1100 lg. hyd.- hose 2

33 00120636 2SC DN8 A05-A05 850 lg. hyd.- hose 1 Disc 2-row

34 00120660 2SC DN8 A05-A05 3200 lg. hyd.- hose 1 Disc 2-row

35 00120647 2SC DN8 A05-A05 1900 lg. hyd.- hose 1 Disc 2-row

36 00120659 2SC DN8 A05-A05 4000 lg. hyd.- hose 1 Disc 2-row

37 00120644 2SC DN8 A05-A05 2600 lg. hyd.- hose 1 Disc 2-row

38 00120663 RHD 12 L mit Drossel ø 1.5 throttle check valve 1

39 00100398 GZ 12 L connector 3

40 10342 GZ 12 L connection plate 3

41 34761201 M 8 x 16 6 kt.- screw 1 undercarriage

42 34764004 A 8,4 washer 1 Drawbar

43 00360109 M 8 x 16 933 6 kt.- screw 3

44 00370104 A 8,4 125 washer 3

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 62 / 125

0hydraulic cylinder- tigerTiger 5 MTEN2012



Page 63 / 125

0 hydraulic cylinder- tiger Tiger 5 MT EN 2012

1 00130610 DZ 50 x 30 x 80 hyd.- cylinder 1

2 00130398 seal repair kit 1 Seal Kit !

3 00130436 DZ 80 x 40 x 205 hyd.- cylinder 1

4 00130527 ceal repair kit 1 Seal Kit !

5 00130525 rod guide 1

6 00130524 piston rod 1

7 00130526 piston 1

8 00130438 ø 32 - M 40 x 2 - 125 lg. cylinder fork 1

9 00360306 M 10 x 85 931 6 kt.- screw 2

10 00370105 B 10,5 125 washer 4

11 00350058 M 10 985 nut, Nylock 2

12 33783305 ø 32 x 92 bolts 2

13 00370438 ø 33 126 washer 4

14 00170106 ø 8 x 56 94 cotter pin 4

15 00130683 DZ 63 x 36 x 205 hyd.- cylinder 1

16 00130044 seal repair kit 1 Seal Kit !

17 00130706 rod guide 1

18 00130707 piston rod 1

19 00130705 piston 1

20 00130438 ø 32 - M 40 x 2 - 125 lg. cylinder fork 1

21 00360306 M 10 x 85 931 6 kt.- screw 2

22 00370105 B 10,5 125 washer 4

23 00350058 M 10 985 nut, Nylock 2

24 33783305 ø 32 x 92 bolts 2

25 00370438 ø 33 126 washer 4

26 00170106 ø 8 x 56 94 cotter pin 4

27 00130608 DZ 40 x 22 x 190 hydr. cylinder comp. -

28 00130207 seal repair kit 1 Seal Kit !

29 00130379 DZ 100 x 50 x 205 hyd.- cylinder 1

30 00130393 seal repair kit 1 Seal Kit !

31 00130469 rod guide 1

32 00130464 piston rod 1

33 00130486 Piston 1

34 33783305 ø 32 x 92 bolts 2

35 00370438 ø 33 126 washer 4

36 00170106 ø 8 x 56 94 cotter pin 4

37 00130192 DZ 50 x 30 x 300 - M 22 x1.5 hyd.- cylinder 1

38 00130398 seal repair kit 1 Seal Kit !

39 00130481 rod guide 1

40 00130480 piston rod 1

41 00130482 piston 1

42 00350141 M 22 x 1.5 439 6 kt.-nut 1

43 23471604 ø 20 - M 22 x 1.5 cylinder eye 1

44 00370312 H 3 - M 8 x 1 - 90° grease zerk 1

45 00130736 EZ 50 x 80 x 90 hyd.- cylinder 1 Not for Tiger AS!

46 00130883 Seal Kit 1 Seal Kit !

47 00130884 rod guide 1

48 00130885 piston rod 1

49 00130229 DZ 100-40- 510 hyd.- cylinder 1

50 00130392 seal repair kit 1 Seal Kit !

Item            Part No.    Specification        DIN  Description Qty   Notes



Page 64 / 125

0hydraulic cylinder- tigerTiger 5 MTEN2012



Page 65 / 125

0 hydraulic cylinder- tiger Tiger 5 MT EN 2012

51 00130490 rod guide 1

52 00130489 piston rod 1

53 00130491 piston 1

54 00100180 SWVE 12 L - M 18 x 1.5 adapter 2

55 00120616 2SC DN 8 A05-A05 360 lg. hyd.- hose 1

56 00100308 EVGE 12 PL - R 3/8" - ED adapter w. nozzle 1

57 33652601 ø 1 mm throttle 1

58 00100312 GE 12 PL - R 3/8" - ED adapter 1

59 00110223 90° - 3/8" double check valve 1

60 00360216 M 6 x 40 933 6 kt.- screw 1

61 00370103 A 6,4 125 washer 1

62 28041607 cylinder clamp 1

63 00360029 M 10 x 90 931 6 kt.- screw 1

64 00370105 B 10,5 125 washer 2

65 00350058 M 10 985 nut, Nylock 1

66 00130230 ø 32 - M 40 x 2 - 87 lg. cylinder fork 1

67 00370580 M 10 x  85 912 cyl.-screw 2

68 00370105 B 10,5 125 washer 4

69 00350058 M 10 985 nut, Nylock 2

70 00370337 M 8 x 30 7991 countersunk bolt 1

71 34217002 ø 40 x 1 mm spacer 3

72 34217003 ø 40 x 5 mm spacer 2

73 34217001 ø 40 x 8 mm spacer w. Bevel 1

74 33783305 ø 32 x 92 bolts 2

75 00370438 ø 33 126 washer 4

76 00170106 ø 8 x 56 94 cotter pin 4

77 00130651 DZ 120 x 50 x 185 hyd.- cylinder 1

78 00130416 seal repair kit 1 Seal Kit !

79 00130519 rod guide 1

80 00130681 piston rod 1

81 00130568 piston 1

82 00130483 DZ 100-40- 510 hyd.- cylinder 1

83 00130506 seal repair kit 1 Seal Kit !

84 00130504 rod guide 1

85 00130503 piston rod 1

86 00130505 piston 1

87 00100180 SWVE 12 L - M 18 x 1.5 adapter 2

88 00120616 2SC DN 8 A05-A05 360 lg. hyd.- hose 1

89 00100308 EVGE 12 PL - R 3/8" - ED adapter w. nozzle 1

90 33652601 ø 1 mm throttle 1

91 00100312 GE 12 PL - R 3/8" - ED adapter 1

92 00110223 90° - 3/8" double check valve 1

93 00360216 M 6 x 40 933 6 kt.- screw 1

94 00370103 A 6,4 125 washer 1

95 28122508 cylinder clamp 1

96 00360029 M 10 x 90 931 6 kt.- screw 1

97 00370105 B 10,5 125 washer 2

98 00350058 M 10 985 nut, Nylock 1

99 00130230 ø 32 - M 40 x 2 - 87 lg. cylinder fork 1

100 00370580 M 10 x  85 912 cyl.-screw 2

Item            Part No.    Specification        DIN  Description Qty   Notes

NA, Order PN 00131133



Page 66 / 125

0hydraulic cylinder- tigerTiger 5 MTEN2012



Page 67 / 125

0 hydraulic cylinder- tiger Tiger 5 MT EN 2012

101 00370105 B 10,5 125 washer 4

102 00350058 M 10 985 nut, Nylock 2

103 00370337 M 8 x 30 7991 countersunk bolt 1

104 34217002 ø 40 x 1 mm spacer 3

105 34217003 ø 40 x 5 mm spacer 2

106 34217001 ø 40 x 8 mm spacer w. bevel 1

107 33783305 ø 32 x 92 bolts 2

108 00370438 ø 33 126 washer 4

109 00170106 ø 8 x 56 94 cotter pin 4

110 00130067 DZ 90 x 45 x 710 hyd.- cylinder 1

111 00130271 Seal repair Kit 1 Seal Kit !

112 00130363 rod guide 1

113 00130326 piston rod 1

114 00130579 piston 1

115 00370093 H 1 - M 8 x 1 grease zerk 2

Item            Part No.    Specification        DIN  Description Qty   Notes

116 00131133 1

117 00131153 Seal repair kit 1
DZ 120 x 50 x 185 hyd.- cylinder

Seal Kit !



Page 68 / 125

110314valve-block top Ring PackerTiger 5 MTEN2012



Page 69 / 125

110314 valve-block top Ring Packer Tiger 5 MT EN 2012

00110314 valve-block Packer pressure control compl.

1 00110348 pressure control valve 1

2 00260192 seal kit pressure control valve 1 Seal Kit !

3 00110382 check valve 1

4 00260189 seal kit check valve 1 Seal Kit !

5 00100327 GE 12 PL - R 1/4" - ED adapter 1

6 00100342 GZ 12 L connector 1

7 00100219 W 12 L W-adapter 1

8 00110383 pressure gage connect adapter 1

9 00110135 ø 63 - 250 bar Pressure gage 1

10 00110028 0.75 Ltr. - 30 bar pressure accumulator 1

11 00100031 EVGE 18 L - R 1/2" adapter w. nozzle 1

12 00100356 GE 18 PL - R 1/2" - ED adapter 1

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 70 / 125

34755400hydraulic track markers Tiger 5 MTTiger 5 MTEN2012



Page 71 / 125

34755400 hydraulic track markers Tiger 5 MT Tiger 5 MT EN 2012

1 00110127 12 L - M 18 x 1.5 quick connect male 2

2 00120237 2SC DN8 A05-A05 2400 lg. hyd.- hose 2

3 00110683 hose clamp track marker 1

4 00110680 hose clamp -blank 1

5 00370184 M 6 x 25 912 cyl.-screw 1

6 00350067 M 6 985 nut, Nylock 1

7 00190017 T 150 - R 363 x 7.8 cable ties 30

8 00110172 track marker- shuttle valve 1

9 00100090 GE 12 L - M 18 x 1.5 adapter 3

10 00370144 M 8 x 70 912 cyl.-screw 2

11 00100189 T 12 L T- adapter 1

12 00100055 EVW 12 L adj. W-adapter 1

13 00120634 2SC DN8 A05-A05 5100 lg. hyd.- hose 4

14 00110312 180° - 3/8" double check valve 2

15 00360003 M 6 x 50 931 6 kt.- screw 4

16 00370115 R 6,6 440 washer 4

17 00170027 A 6 127 lock washer 4

18 00100312 GE 12 L - R 3/8" adapter 8

19 00120619 2SC DN8 A05-A05 800 lg. hyd.- hose 2

20 00120636 2SC DN8 A05-A05 850 lg. hyd.- hose 2

21 00180065 NW 24 x 500 plastic coil 2

22 00100180 SWVE 12 L - M 18 x 1.5 adapter 4

23 33652601 ø 1 throttle 2

24 00130192 DZ 50 x 30 x 300 hyd.- cylinder 2

25 23471604 ø 20 - M 22 x 1.5 cylinder eye 2

26 00350101 M 22 x 1.5 439 6 kt.-nut 2

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 72 / 125

34754100 / 34754200hydraulic Top Ring Packer Tiger 5Tiger 5 MTEN2012



Page 73 / 125

34754100 / 34754200 hydraulic Top Ring Packer Tiger 5 Tiger 5 MT EN 2012

1 00130608 DZ 40 x 22 x 190 hyd.- cylinder 6 See cylinder !

2 00110314 valve-block packer pressure control compl. 1

3 00360110 M 8 x 20 933 6 kt.- screw 2

4 00370104 A 8,4 125 washer 2

5 00170028 A 8 127 lock washer 2

6 00100031 A 22 x 27 copper seal ring 1

7 00100356 G 1/2" double nozzle 1

8 00110028 0.75 Ltr. - 30 bar pressure accumulator 1

9 00100312 GE 12 PL - R 3/8" - ED adapter 6

10 00100313 GE 12 PL - R 1/2" - ED adapter 2

11 00100327 GE 12 PL - R 1/4" - ED adapter 1

12 00100219 W 12 L W-adapter 1

13 00100154 MAV-EV 12 L - R 1/4" pressure gage connection 1

14 00110135 ø 63 - 250 bar pressure gage 1

15 00100342 GZ 12 L connector 3

16 00100055 EVW 12 L adj. W-adapter 9

17 00100398 RHD 12 L - ø 1.5 check valve 1

18 00110010 BK 12 L - M 18 x 1.5 Stop valve 1

19 00100180 SWVE 12 L - M 18 x 1.5 adapter 12

20 00100189 T 12 L T- adapter 6

21 00190017 T 150 - R 363 x 7.8 cable ties 50

22 00120661 2SC DN8 A05-A05 4200 lg. hyd.- hose 1

23 00120615 2SC DN8 A05-A05 260 lg. hyd.- hose 1

24 00120779 2SC DN8 A05-A05 4700 lg. hyd.- hose 2

25 00120696 2SC DN8 A05-A05 4850 lg. hyd.- hose 2

26 00120626 2SC DN8 A05-A05 1500 lg. hyd.- hose 1

27 00120627 2SC DN8 A05-A05 1600 lg. hyd.- hose 1

28 00120717 2SC DN8 A05-A05 2300 lg. hyd.- hose 1

29 00120631 2SC DN8 A05-A05 2500 lg. hyd.- hose 1

30 00120632 2SC DN8 A05-A05 3000 lg. hyd.- hose 1

31 00120660 2SC DN8 A05-A05 3200 lg. hyd.- hose 1

32 00120646 2SC DN8 A05-A05 1350 lg. hyd.- hose 2

33 00120627 2SC DN8 A05-A05 1600 lg. hyd.- hose 2

34 00120655 2SC DN8 A05-A05 1000 lg. hyd.- hose 2

35 00120709 2SC DN8 A05-A05 1250 lg. hyd.- hose 2

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 74 / 125

34658400hydraulic 3-pkt. Steel Disc packerTiger 5 MTEN2012



Page 75 / 125

34658400 hydraulic 3-pkt. Steel Disc packer Tiger 5 MT EN 2012

1 00110314 valve-block packer pressure control compl. 1

2 00360111 M 8 x 25 933 6 kt.- screw 2

3 00370104 A 8,4 125 washer 2

4 00170028 A 8 127 lock washer 2

5 00100313 GE 12 PL - R 1/2" - ED adapter 2

6 00100203 VSTI - R 1/2" plug screw 1

7 00100312 GE 12 PL - R 3/8" - ED adapter 4

8 00100202 VSTI - R 3/8" plug screw 2

9 00100055 EVW 12 L adj. W-adapter 6

10 00120254 2SC DN10 A05-A05 2800 lg. hyd.- hose 2

11 00120266 2SC DN10 A05-A05 3000 lg. hyd.- hose 2

12 00120298 2SC DN10 A05-A05 3600 lg. hyd.- hose 1 Tig. AS - ZP, Tiger MT - UL !

13 00120321 2SC DN10 A05-A05 4000 lg. hyd.- hose 1 Tiger AS - UL, Tiger LT !

14 00120342 2SC DN10 A05-A05 4600 lg. hyd.- hose 1 Tiger MT - ZP !

15 00120063 2SC DN10 A05-A05 250 lg. hyd.- hose 1 Tig. AS, LT, Tiger MT - ZP !

16 00120004 2SC DN10 A05-A05 300 lg. hyd.- hose 1 Tiger MT - UL !

17 00130436 DZ 80 x 40 x 205 hyd.- cylinder 2

18 00130438 ø 32 - M 40 x 2 x 125 lg. cylinder fork 2

19 00370580 M 10 x 85 912 cyl.-screw 8

20 00370105 B 10,5 125 washer 4

21 00350058 M 10 985 nut, Nylock 4

22 00100181 SWVE 12 PL - R 3/8" - ED adapter 2

23 00110010 BK12 L - M 18 x 1.5 stop valve 1

24 00190017 T 150 - R 363 x 7.8 cable ties 30

25 00100398 RHD 12 L - ø 1.5mm check valve 1

26 00100055 EVW 12 L adj. W-adapter 1

27 00100342 GZ 12 L connector 2

28 00100327 GE 12 PL - R 1/4" - ED adapter 1

29 00100219 W 12 L W-adapter 1

30 00100154 MAV-EV 12 L - R 1/4" pressure gage connection 1

31 00100342 GZ 12 L connector 1

32 00110135 ø 63 - 250 bar pressure gage 1

33 00110349 3.5 Ltr. -   50 bar pressure accumulator 1

34 00110875 M 45 x 1.5 6 kt.-nut 1

35 34371007 angle bracket 1

36 32302401 142 x 178 - M 12 x 50 u-bolt 1

37 00370106 B 13 125 washer 2

38 00350059 M 12 985 nut, Nylock 2

39 00100426 GE 15 PL" - R 3/4" - ED adapter 1

40 00100273 EVT 15 L adj. T-adapter 1

41 00100215 GE 15 L - R 3/8" adapter 2

42 00100056 EVW 15 L adj. W-adapter 2

43 00100274 EVL 15 L adj. L- adapter 2

44 00100141 KOR 15 - 12 L adapter 2

45 00120465 2SC DN12 A05-A05 900 lg. Hyd.- Hose 1

46 00120754 2SC DN12 A05-A05 1100 lg. Hyd.- Hose 1

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 76 / 125

34781400hydraulic folding steel Disc Packer Tiger 5-6Tiger 5 MTEN2012



Page 77 / 125

34781400 hydraulic folding steel Disc Packer Tiger 5-6 Tiger 5 MT EN 2012

1 00130229 DZ 100 x 40 x 510 hyd.- cylinder 2

2 00130230 ø 32 x 87 - M 40 x 2 cylinder fork 2

3 34217001 8 mm spacer 2

4 34217002 1 mm spacer 6

5 34217003 5 mm spacer 4

6 00370337 M 8 x 30 7991 countersunk bolt 2

7 00370580 M 10 x 85 912 cyl.-screw 4

8 00370105 B 10,5 125 washer 8

9 00350058 M 10 985 nut, Nylock 4

10 00100180 SWVE 12 L - M 18 x 1.5 adapter 4

11 00120616 2SC DN 8 A05-A05 360 lg. hyd.- hose 2

12 00110223 90° - 3/8" double check valve 2

13 00370103 A 6,4 125 washer 2

14 00360216 M 6 x 60 933 6 kt.- screw 2

15 00100312 GE 12 PL - R 3/8" - ED adapter 6

16 00100308 EVGE 12 PL - R 3/8" - ED adapter w. nozzle 2

17 28041607 cylinder clamp 2

18 00360029 M 10 x 90 931 6 kt.- screw 2

19 00370105 B 10,5 125 washer 4

20 00350058 M 10 985 nut, Nylock 2

21 33652601 ø 1 mm Throttle 2

22 00120643 2SC DN 8 A05-A05 1800 lg. hyd.- hose 2

23 00110127 12 L - M 18 x 1.5 quick connect male 2

24 00120624 2SC DN 8 A05-A05 1300 lg. hyd.- hose 2

25 00120625 2SC DN 8 A05-A05 1400 lg. hyd.- hose 2

26 00100189 T 12 L T- adapter 2

27 00110682 hose clamp half fold 1

28 00110680 hose clamp half - blank 1

29 00370183 M 6 x 20 912 cyl.-screw 1

30 00350067 M 6 985 nut, Nylock 1

31 00190017 T 150 - R 363 x 7.8 cable ties 20

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 78 / 125

34751500brake system - pneumaticTiger 5 MTEN2012



Page 79 / 125

34751500 brake system - pneumatic Tiger 5 MT EN 2012

1 00190241 M 22 x 1.5 - gelb coupling head 1

2 00190239 ø 11 x 3.5 - M 22 x 1.5 hose nozzle 1

3 00190184 ø 8 x 5 hose clip 1

4 00190177 ø 11 x 4 x 7500 lg. brake hose 1

5 00190240 M 22 x 1.5 - rot coupling head 1

6 00190239 ø 11 x 3.5 - M 22 x 1.5 hose nozzle 1

7 00190184 ø 8 x 5 hose clip 1

8 00190177 ø 11 x 4 x 7500 lg. brake hose 1

9 00190184 ø 8 x 5 hose clip 2

10 00190239 ø 11 x 3.5 - M 22 x 1.5 hose nozzle 2

11 34751505 bracket for line filter 1

12 00360109 M 8 x 16 933 6 kt.- screw 2

13 00370104 A 8,4 125 washer 2

14 00190242 M 22 x 1.5 line filter 2

15 00190095 o-ring 2

16 00190090 pressure ring 2

17 00190195 SV 12 L - M 22 x 1.5 bulkhead fitting 2

18 00110259 12 L cutting ring 2

19 00110244 12 L cap nut 2

20 00190183 12 L - ø 11 x 3.5 hose nozzle 2

21 00190184 ø 8 x 5 hose clip 2

22 00190177 ø 11 x 4 x 1000 lg. brake hose 1

23 00190177 ø 11 x 4 x 1000 lg. brake hose 1

24 00190293 trailer - brake valve 1

25 34751503 trailer bracket - brake valve 1

26 00360117 M 8 x 20 933 6 kt.- screw 2

27 00370105 B 10,5 125 washer 2

28 00360023 M 10 x 55 931 6 kt.- screw 2

29 00370105 B 10,5 125 washer 4

30 00350058 M 10 985 nut, Nylock 2

31 00100399 GE 12 PL - M 22 x 1.5 - ED adapter 4

32 00100400 GE 12 PL - M 16 x 1.5 - ED adapter 1

33 00190239 ø 11 x 3.5 - M 22 x 1.5 hose nozzle 1

34 00100055 EVW 12 L adj. W-adapter 5

35 00100342 GZ 12 L connector 1

36 00190342 5,0 bar pressure control valve 1 Tiger 3 !

37 00190340 6,0 bar pressure control valve 1 Tiger 4 !

38 00190341 6,5 bar pressure control valve 1 Tiger 5 !

39 00190341 6,5 bar pressure control valve 1 Tiger 6 !

40 00190343 7,0 bar pressure control valve 1 Tiger 8 !

41 00190301 M 22 x 1.5 plug screw 2

42 00110259 12 L cutting ring 4

43 00110244 12 L cap nut 4

44 00190183 12 L - ø 11 x 3.5 hose nozzle 3

45 00190184 ø 8 x 5 hose clip 4

46 00190177 ø 11 x 4 x 2800 lg. brake hose 1

47 00190177 ø 11 x 4 x 3400 lg. brake hose 1

48 34751502 bracket compressed air reservoir 1

49 00360120 M 10 x 30 933 6 kt.- screw 4

50 00370105 B 10,5 125 washer 4

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 80 / 125

34751500brake system - pneumaticTiger 5 MTEN2012



Page 81 / 125

34751500 brake system - pneumatic Tiger 5 MT EN 2012

51 00190271 10 Ltr. air reservoir 1

52 00190228 strap 2

53 00360120 M 10 x 30 933 6 kt.- screw 4

54 00370105 B 10,5 125 washer 8

55 00350058 M 10 985 nut, Nylock 4

56 00200162 ø 12 x 40 thread protection 2

57 00100399 GE 12 PL - M 22 x 1.5 - ED adapter 1

58 00100055 EVW 12 L adj. W-adapter 1

59 00110259 12 L cutting ring 1

60 00110244 12 L cap nut 1

61 00190183 12 L - ø 11 x 3.5 hose nozzle 1

62 00190184 ø 8 x 5 hose clip 1

63 00190095 o-ring 1

64 00190090 pressure ring 1

65 00190087 M 22 x 1.5 water release valve 1

66 00190301 M 22 x 1.5 plug screw 1

67 00100401 GE 15 PL - M 22 x 1.5 - ED adapter 1

68 00190243 IG M 22 x 1.5 test connection 1

69 34751504 bracket main brake cylinder 1

70 00360119 M 10 x 25 933 6 kt.- screw 2

71 00370105 B 10,5 125 washer 2

72 00190335 Typ 14 x 75 brake cylinder 1

73 00360121 M 10 x 35 933 6 kt.- screw 3

74 00370105 B 10,5 125 washer 3

75 00100400 GE 12 PL - M 16 x 1.5 - ED adapter 1

76 00100055 EVW 12 L adj. W-adapter 1

77 00110259 12 L cutting ring 1

78 00110244 12 L cap nut 1

79 00190183 12 L - ø 11 x 3.5 hose nozzle 1

80 00190184 ø 8 x 5 hose clip 1

81 00190338 ø 34.92 - 3 Loch main brake cylinder 1 Tiger 3 !

82 00190339 ø 38.10 - 3 Loch main brake cylinder 1 Tiger 4 !

83 00190338 ø 34.92 - 3 Loch main brake cylinder 1 Tiger 5 !

84 00190337 ø 31.75 - 3 Loch main brake cylinder 1 Tiger 6 !

85 00190337 ø 31.75 - 3 Loch main brake cylinder 1 Tiger 8 !

86 00190274 brake fluids reservoir 1

87 00260082 A 22 x 27 7603 copper seal ring 1

88 00190017 T 150 - R 363 x 7.8 cable ties 30

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 82 / 125

34751800brake system-hydraulicTiger 5 MTEN2012



Page 83 / 125

34751800 brake system-hydraulic Tiger 5 MT EN 2012

1 23299200 cylinder clamp 1

2 00360120 M 10 x 30 933 6 kt.- screw 5

3 00370106 B 13 125 washer 5

4 34751504 bracket main brake cylinder 1

5 00130678 ø 20 brake cylinder hyd. brake 1 Tiger 3 - 4 !

6 00130679 ø 25 brake cylinder hyd. brake 1 Tiger 5 - 6 - 8 !

7 00350089 M 16 x 1.5 439 6 kt.-nut 1

8 23469504 Stem 1

9 00360063 M 16 x 100 931 6 kt.- screw 1

10 00370108 B 17 125 washer 2

11 00350061 M 16 985 nut, Nylock 1

12 00190339 ø 38.10 - 3 Loch main brake cylinder 1 Tiger 3 !

13 00190338 ø 34.92 - 3 Loch main brake cylinder 1 Tiger 4 !

14 00190339 ø 38.10 - 3 Loch main brake cylinder 1 Tiger 5 !

15 00190338 ø 34.92 - 3 Loch main brake cylinder 1 Tiger 6 !

16 00190337 ø 31.75 - 3 Loch main brake cylinder 1 Tiger 8 !

17 00190274 brake fluids reservoir 1

18 00260082 A 22 x 27 x 2 7603 copper seal ring 1

19 00110850 valve-emergency brake 1

20 34751801 bracket valve- emergency brake 1

21 00370043 M 8 x 30 - 4 kt. zyl.- mushroom head bolt 2

22 00370104 A 8,4 125 washer 2

23 00350057 M 8 985 nut, Nylock 2

24 00370185 M 6 x 55 912 cyl.-screw 2

25 00370103 A 6,4 125 washer 2

26 00350067 M 6 985 nut, Nylock 2

27 00110893 spring cotter 1

28 16010 l = 1500 detaching line compl. 1

29 00260059 ø 30 key ring 1

30 00140029 100 x 10 snap hock 1

31 34751802 bracket pressure chamber 1

32 00360109 M 8 x 16 933 6 kt.- screw 2

33 00370104 A 8,4 125 washer 2

34 00110122 0.75 Ltr. - 70 bar pressure accumulator 1

35 00350044 M 33 x 1.5 439 6 kt.-nut 1

36 00380252 security label 1

37 00110811 IGF 08 - G 1/2" hyd. - coupling 1

38 00100313 GE 12 PL - R 1/2" - ED adapter 2

39 00100055 EVW 12 L adj. W-adapter 4

40 00260062 A 18 x 24 7603 copper seal ring 3

41 00100090 GE 12 L - M 18 x 1.5 adapter 3

42 00100181 SWVE 12 L - R 3/8" - ED adapter 1

43 00120631 2SC DN 8 A05-A05 2500 Lg. hyd.- hose 1 Tiger AS- MT / Undercarriage

44 00120627 2SC DN 8 A05-A05 1600 Lg. hyd.- hose 1 Tiger AS- MT / Drawbar!

45 00120647 2SC DN 8 A05-A05 1900 Lg. hyd.- hose 1 Tiger LT- undercarriage!

46 00000000 2SC DN 8 A05-A05 - Not Def. hyd.- hose 1 Tiger XL - undercarriage/ drawbar!

47 00120650 2SC DN 8 A05-A05 6500 Lg. hyd.- hose 1 Tiger AS !

48 00120693 2SC DN 8 A05-A05 7000 Lg. hyd.- hose 1 Tiger MT !

49 00120718 2SC DN 8 A05-A05 5200 Lg. hyd.- hose 1 Tiger LT !

50 00120691 2SC DN 8 A05-A05 7400 Lg. hyd.- hose 1 Tiger XL !

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 84 / 125

34751800brake system-hydraulicTiger 5 MTEN2012



Page 85 / 125

34751800 brake system-hydraulic Tiger 5 MT EN 2012

51 00120637 2SC DN 8 A05-A05 2200 Lg. hyd.- hose 1 Tiger AS - MT /undercarriage!

52 00120626 2SC DN 8 A05-A05 1500 Lg. hyd.- hose 1 Tiger LT - Drawbar!

53 00120627 2SC DN 8 A05-A05 1600 Lg. hyd.- hose 1 Tiger MT - Drawbar!

54 00120629 2SC DN 8 A05-A05 2100 Lg. hyd.- hose 1 Tiger LT- undercarriage!

55 00190017 T 150 - R 363 x 7.8 cable ties 30

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 86 / 125

0brakesTiger 5 MTEN2012



Page 87 / 125

0 brakes Tiger 5 MT EN 2012

1 00190274 0.35 Ltr. brake fluids reservoir 1

2 00260082 A 22 x 27 7603 copper seal ring 1

3 00260083 A 14 x 18 x 1.5 7603 copper seal ring 1

4 00190280 M 14 x 1.5 - M 10 x 1 screw nozzle 1

5 00190314 M 10 x 1 x 1110 lg. - 1 x 90° brake hose 1 Tiger 3 !

6 00190310 M 10 x 1 x 730 lg. - 1 x 90° brake hose 1 Tiger 4 - 5 !

7 00190313 M 10 x 1 x 410 lg. - 1 x 90° brake hose 1 Tiger 6 - 8 !

8 00190320 M 10 x 1 x 360 lg. - 2 x 90° brake hose 1 Tiger 3 - 4 - 6 - 8 !

9 00190325 35 bar pressure control valve 1 Tiger 3 !

10 00190322 50 bar pressure control valve 1 Tiger 4 !

11 00190323 70 bar pressure control valve 1 Tiger 5 - 6 !

12 00190324 90 bar pressure control valve 1 Tiger 8 !

13 00190351 M 10 x 1 - 900 lg. brake hose 1 Tiger 3 !

14 00190321 M 10 x 1 - 455 lg. brake hose 1 Tiger 4 !

15 00190309 M 10 x 1 x 850 lg. - 2 x 90° brake hose 2 Tiger 3 - 4 - 5 !

16 00190314 M 10 x 1 x 1100 lg. - 1 x 90° brake hose 1 Tiger 6 - 8 !

17 00190315 M 10 x 1 x 1910 lg. - 1 x 90° brake hose 1 Tiger 6 - 8 !

18 34756801 guard for brake hose 1 Tiger 3 - 4 - 5 !

19 00360276 M 6 x 10 933 6 kt.- screw 8

20 00370103 A 6,4 125 washer 8

21 00190279 3 x M 10 x 1 brake distributor 1

22 00360111 M 8 x 25 933 6 kt.- screw 1

23 00370104 A 8,4 125 washer 1

24 00390127 DOT 4 - 1.5 Ltr. brake fluid 1

25 00190017 T 150 - R 363 x 7.8 cable ties 30

26 23786700 hand bake system comp. 1

27 23287010 bracket metal 1

28 00110847 hand brake lever 1

29 00360110 M 8 x 20 933 6 kt.- screw 4

30 00370104 A 8,4 125 washer 8

31 00350057 M 8 985 nut, Nylock 4

32 23787000 bracket for Hand Brake Unit 1

33 00360111 M 8 x 25 933 6 kt.- screw 1

34 00370104 A 8,4 125 washer 2

35 00350057 M 8 985 nut, Nylock 1

36 23287014 spacer 1

37 00190282 securing clip 1

38 00350009 M 10 934 6 kt.-nut 4

39 23287011 guard 1

40 00360449 M 6 x 8 933 6 kt.- screw 4

41 00370103 A 6,4 125 washer 4

42 00360111 M 8 x 25 933 6 kt.- screw 4

43 00370104 A 8,4 125 washer 4

44 34756802 guard for Hand Brake 1 Tiger 3 - 4 - 5 !

45 00360276 M 6 x 10 933 6 kt.- screw 4

46 00370103 A 6,4 125 washer 4

47 00160062 brake cable parking brake le./rig. 2 Tiger 3 - 5 !

48 00160074 brake cable parking brake le./rig. 2 Tiger 4 !

49 00160067 brake cable parking brake left 1 Tiger 6 - 8 !

50 00160068 brake cable parking brake right 1 Tiger 6 - 8 !

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 88 / 125

23288000 / 23288100Knott servo brakeTiger 5 MTEN2012



Page 89 / 125

23288000 / 23288100 Knott servo brake Tiger 5 MT EN 2012

1 23288001 brake cylinder 2

2 23288002 automatic  adjustment 2

3.1 23288003 brake shoe l le. comp. 1

3.2 23288103 brake shoe I rig. comp 1

4.1 23288004 brake shoe II le. comp. 1

4.2 23288104 brake shoe II RH. comp. 1

5.1 23288005 brake support plate le. 1

5.2 23288105 brake support plate RH. 1

6 23288006 ø 18.5 sealing plug 4

7 23288007 outline plug 4

8 23288008 bearing 2

9 00170027 A 6 127 lock washer 4

10 00360104 M 6 x 16 933 6 kt.- screw 4

11 00170028 A 8 127 lock washer 4

12 00360618 M 8 x 22 933 6 kt.- screw 4

13 23288013 ø 14.5 securing washer 2

14 00360141 M 14 x 25 933 6 kt.- screw 2

15 23288015 ø 3.6 x 18.4 x 136.5 tension spring 4

16 23288016 ø 2.5 x 18 x 160 tension spring 2

17 23288017 ø 2.8 pressure spring 4

18 23288018 sealing plug 4

19 23288019 wire pull adapter 2

20 00260075 A 12 x 16 7603 copper seal ring 2

21 23288022 M 12 x 1 - M 10 x 1 screw nozzle 2

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 90 / 125

34764600draw-hook rearTiger 5 MTEN2012



Page 91 / 125

34764600 draw-hook rear Tiger 5 MT EN 2012

1 34764700 frame draw-hook rear 1

2 00360475 M 24 x 75 931 6 kt.- screw 2

3 00370110 B 25 125 washer 4

4 00350065 M 24 985 nut, Nylock 2

5 00340979 7-pol. - 12 V plug w. cable comp. 1

6 00340943 7-pol. - 12 V plug 1

7 00340944 base 1

8 00370399 M 5 x 45 912 cyl.-screw 3

9 00370102 A 5.3 125 washer 3

10 00350056 M 5 985 nut, Nylock 3

11 00150029 Kat. II - M 30 x 630/880 upper carrier comp. 1

12 00150023 M 30 x 3.5 lock nut 1

13 00310058 M 24 x 107 - SW 36 6 kt.- screw 2

14 00350065 M 24 985 nut, Nylock 2

15 00340237 draw-hook comp. 1

16 00360037 M 12 x 60 - 12.9 931 6 kt.- screw 4

17 00370106 B 13 125 washer 4

18 00350084 M 12 - 10 nut, flanged 4

19 00110192 NW 10 SVK- Clip lid 2

20 00110194 12 L - M 18 x 1.5 hyd.- fitting 2

21 00260004 ø 38 x 1.75 471 snap Ring 4

22 00190017 T 150 - R 363 x 7.8 cable ties 30

23 00110010 BK 12 L - M 18 x 1.5 stop valve 1

24 00100342 GZ 12 L connector 1

25 00110127 12 L - M 18 x 1.5 quick connect male 2

26 00110681 hose clamp Lift 1

27 00110680 hose clamp lift- blank 1

28 00370183 M 6 x 20 912 cyl.-screw 1

29 00350067 M 6 985 nut, Nylock 1

30 00120784 2SC DN8 A05-A05 10700 lg. hyd.- hose 2 Tiger 3, 4 AS Starr

31 00120782 2SC DN8 A05-A05 9200 lg. hyd.- hose 2 Tiger 4, 5, 6, 8 AS

32 00120793 2SC DN8 A05-A05 11100 lg. hyd.- hose 2 Tiger 3 MT

33 00120760 2SC DN8 A05-A05 9600 lg. hyd.- hose 2 Tiger 4, 5, 6, 8 MT

34 00120751 2SC DN8 A05-A05 8400 lg. hyd.- hose 2 Tiger 4, 5, 6, 8 LT

35 00120762 2SC DN8 A05-A05 10900 lg. hyd.- hose 2 Tiger 6, 8 XL

36 00110192 NW 10 SVK- Clip lid 2

37 00110194 12 L - M 18 x 1.5 hyd.- fitting 2

38 00260004 ø 38 x 1.75 471 snap Ring 4

39 00120640 2SC DN8 A05-A05 3800 lg. hyd.- hose 1 Tiger 4, 5, 6, 8 AS

40 00120680 2SC DN8 A05-A05 3100 lg. hyd.- hose 1 Tiger 4, 5, 6, 8 MT

41 00120680 2SC DN8 A05-A05 3100 lg. hyd.- hose 1 Tiger 4, 5, 6, 8 LT

42 00120667 2SC DN8 A05-A05 3550 lg. hyd.- hose 1 Tiger 6, 8 XL

43 00120640 2SC DN8 A05-A05 3800 lg. hyd.- hose 1 Tiger 4, 5, 6, 8 AS

44 00120680 2SC DN8 A05-A05 3100 lg. hyd.- hose 1 Tiger 4, 5, 6, 8 MT

45 00120680 2SC DN8 A05-A05 3100 lg. hyd.- hose 1 Tiger 4, 5, 6, 8 LT

46 00120645 2SC DN8 A05-A05 3400 lg. hyd.- hose 1 Tiger 6, 8 XL

47 00380139 label color marking green 2

48 00380141 label color marking black 2

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 92 / 125

34764400two- point rearTiger 5 MTEN2012



Page 93 / 125

34764400 two- point rear Tiger 5 MT EN 2012

1 34764500 undercarriage trestle 1

2 00230004 EG 50/40 x 20 bushing 2

3 34252001 ø 40 x 110 bolts 2

4 00370093 H 1 - M 8 x 1 grease zerk 2

5 00360264 M 12 x 1.5 x 75 - 12.9 960 6 kt.- screw 2

6 00350048 M 12 x 1.5 985 6 kt.-Lug nut 2

7 34385800 Kat. III lower link tail hook 2

8 34764401 spacer metal 2

9 00360088 M 24 x 100 931 6 kt.- screw 4

10 00370110 B 25 125 washer 8

11 00350065 M 24 985 6kt.-Lug nut 4

12 33634500 adjuster 1

13 00350002 M 36 x 3 934 6 kt.-nut 4

14 00509633 Alu 2" - silver depth Stop 2

15 00509635 depth stop set (7 stops) 1 set/Kit

16 00346009 16-pol. x 14 m ISOBUS connection cable DrillManger comp. 1

17 00360434 M 5 x 22 933 6 kt.- screw 4

18 00370102 A 5,3 125 washer 8

19 00350056 M 5 985 6 kt.-Lug nut 4

20 00340979 12 V - 7-pol. x 3.5 m Plug w. cable comp. 1 set/ Kit

21 00340943 12 V - 7-pol. Plug 1

22 00340944 base 1

23 00340035 7-pol. x 1.5mm² x 3.5 m cable 1 Specify length

24 00340233 receptacle 14

25 00370399 M 5 x 45 912 cyl.-screw 3

26 00370102 A 5,3 125 washer 3

27 00350056 M 5 985 6 kt.-Lug nut 3

28 00345046 16-pol. x 11 m ISOBUS connection cable DrillManger comp. 1

29 00130379 DZ 100 x 50 x 205 hyd.- cylinder 1

30 00230083 EG 40/32 x 25 bushing 1

31 00230084 EG 40/32 x 30 bushing 1

32 33783305 ø 32 x 92 bolts 2

33 00370438 ø 33 126 washer 6

34 00170106 ø 8 x 56 94 cotter pin 4

35 00100340 EVGE 12 L - M 18 x 1.5 adapter w.nozzle 2

36 00100055 EVW 12 L adj. W-adapter 6

37 00110010 BK 12 L - M 18 x 1.5 stop valve 2

38 00110123 DN10 - Schott thread coupling stationary half 1

39 00110104 HDK - NW 10 hyd.- closed fitting 1

40 00110194 12 L - M 18 x 1.5 hyd.- fitting 4

41 00110598 IG R 1/2" - Gr. 3 hyd.- fitting 2

42 00260004 ø 38 x 1.75 471 snap ring 12

43 00110192 NW 10 - rot SVK - Clip lid 6

44 00380141 schwarz color marking 2

45 00380142 rot color marking 2

46 00110128 R 3/4" - 16 UNF quick connect male 2

47 00100358 GE 15 L - 3/4" - 16 UNF adapter 2

48 00100265 GE 15 PL - R 1/2" - ED adapter 2

49 00110127 12 L - M 18 x 1.5 - Gr. 3 quick connect male 2

50 00110121 DN10 thread coupling turning half 1

Item            Part No.    Specification        DIN  Description Qty   Notes



Page 94 / 125

34764400two- point rearTiger 5 MTEN2012



Page 95 / 125

34764400 two- point rear Tiger 5 MT EN 2012

51 00110123 DN10 - Schott thread coupling stationary half 1

52 33122253 hyd.-hose bracket 1

53 00360110 M 8 x 20 933 6 kt.- screw 2

54 00370104 A 8,4 125 washer 2

55 00170028 A 8 127 lock washer 2

56 00110036 BK 3 - 12 L tree-way tap 2

57 00100055 EVW 12 L adj. W-adapter 4

58 00100342 GZ 12 L connector 2

59 00110127 12 L - M 18 x 1.5 - Gr. 3 quick connect male 2

60 00110684 hose clamp tool 1

61 00110680 hose clamp -blank 1

62 00370183 M 6 x 20 912 cyl.-screw 2

63 00350067 M 6 985 6 kt.-Lug nut 2

64 00200088 360 x 20 x 2.1 strap 2

65 00190017 T 150 - R 363 x 7.8 cable ties 60

66 00120764 2SC DN10 A05-A05 2700 lg. hyd.- hose 1 Tiger AS !

67 00120764 2SC DN10 A05-A05 2700 lg. hyd.- hose 1 Tiger MT !

68 00120764 2SC DN10 A05-A05 2700 lg. hyd.- hose 1 Tiger LT !

69 00120266 2SC DN10 A05-A05 3000 lg. hyd.- hose 1 Tiger AS !

70 00120266 2SC DN10 A05-A05 3000 lg. hyd.- hose 1 Tiger MT !

71 00120266 2SC DN10 A05-A05 3000 lg. hyd.- hose 1 Tiger LT !

72 00120780 2SC DN10 A05-A05 9900 lg. hyd.- hose 2 Tiger AS !

73 00120780 2SC DN10 A05-A05 9900 lg. hyd.- hose 2 Tiger MT !

74 00120677 2SC DN10 A05-A05 8700 lg. hyd.- hose 2 Tiger LT !

75 00120649 2SC DN10 A05-A05 9500 lg. hyd.- hose 4 Tiger AS !

76 00120649 2SC DN10 A05-A05 9500 lg. hyd.- hose 4 Tiger MT !

77 00120485 2SC DN10 A05-A05 8500 lg. hyd.- hose 4 Tiger LT !

78 00120649 2SC DN10 A05-A05 9500 lg. hyd.- hose 1 Tiger AS !

79 00120649 2SC DN10 A05-A05 9500 lg. hyd.- hose 1 Tiger MT !

80 00120593 2SC DN10 A05-A05 9000 lg. hyd.- hose 1 Tiger LT !

81 00100273 EVT 15 L adju. T-adapter 2

82 00100056 EVW 15 L adj. W-adapter 2

83 00100141 KOR 15 - 12L reducer 2

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 96 / 125

23962600/23980400Finished TD attachmentTiger 5 MTEN2012



Page 97 / 125

23962600/23980400 Finished TD attachment Tiger 5 MT EN 2012

1 23962500 Panel upper link attachment 1 Tiger 4 - 5 - 6 !

2 00360268 M 24 x 80 931 6 kt.- screw 4

3 00370110 B 25 125 washer 8

4 00350065 M 24 985 nut, Nylock 4

5 23981100 Panel upper link attachment 1 Tiger 8 !

6 00360492 M 24 x 1.5 x 85 - 10.9 609 6 kt.- screw 6

7 00370614 B 25 - HK 300 HV 125 washer 12

8 00350071 M 24 x 1.5 - 10. 985 nut, Nylock 6

9 00340979 12 V - 7-pol. x 3.5 m plug w. cable comp. 1

10 00340943 12 V - 7-pol. plug 1

11 00340944 base 1

12 00340035 7-pol. x 1.5 mm² x 3.5 m cable 1 Specify length

13 00340233 receptacle 14

14 00370399 M 5 x 45 912 cyl.-screw 3

15 00370102 A 5,3 125 washer 3

16 00350056 M 5 985 nut, Nylock 3

17 00190017 T 150 - R 363 x 7.8 cable ties 30

18 00346032 16-pol. x 9,5 m ISOBUS- cable DrillManager comp. 1

19 00360434 M 5 x 22 933 6 kt.- screw 4

20 00370102 A 5,3 125 washer 8

21 00350056 M 5 985 nut, Nylock 4

22 00345219 16-pol. x 4 m ISOBUS connection cable DrillManger comp. 1

23 00100273 EVT 15 L adju. T-adapter 2

24 00100056 EVW 15 L adj. W-adapter 2

25 00100141 KOR 15 L - 12L adapter 2

26 00110194 12 L - M 18 x 1.5 Hyd.- Fitting 2

27 00110192 NW 10 - rot SVK - Clip lid 2

28 00260004 ø 38 x 1.75 471 snap Ring 4

29 00380139 grün color marking 2

30 00110194 12 L - M 18 x 1.5 hyd.- fitting 2

31 00110192 NW 10 - rot SVK - Clip lid 2

32 00260004 ø 38 x 1.75 471 snap ring 4

33 00380141 schwarz color marking 2

34 00110128 R 3/4" - 16 UNF quick connect male 1

35 00100169 GE 18 L - R 3/4" - 16 UNF adapter 1

36 00110559 DN 16 - Schott thread coupling turning half 1 Tiger 4 - 5 - 6 !

37 00110191 DN 16 thread coupling stationary half 1 Tiger 4 - 5 - 6 !

38 00110190 DN 16 thread coupling turning half 1 Tiger 4 - 5 - 6 !

39 00110560 DN 16 - Schott thread coupling stationary half 1 Tiger 4 - 5 - 6 !

40 00110121 DN 10 thread coupling turning half 1 Tiger 8 !

41 00110123 DN 10 - Schott thread coupling stationary half 2 Tiger 8 !

42 00110104 HDK NW 10 closing fitting 1 Tiger 8 !

43 00110128 R 3/4" - 16 UNF quick connect male 2 Tiger 8 !

44 00100169 GE 18 L - R 3/4" - 16 UNF adapter 2 Tiger 8 !

45 00110559 DN 16 - Schott thread coupling turning half 1 Tiger 8 !

46 00110560 DN 16 - Schott thread coupling stationary half 1

47 00120655 2SC DN 8 A05-A05 1000 lg. hyd.- hose 2

48 00120182 2SC DN10 A05-A05 1500 lg. hyd.- hose 1

49 00120201 2SC DN10 A05-A05 1800 lg. hyd.- hose 1

50 00120340 2SN DN16 A05-A05 6900 lg. hyd.- hose 2 Tiger 4 - 5 - 6 AS !

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 98 / 125

23962600/23980400Finished TD attachmentTiger 5 MTEN2012



Page 99 / 125

23962600/23980400 Finished TD attachment Tiger 5 MT EN 2012

51 00120763 2SN DN16 A05-A05 8100 lg. hyd.- hose 2 Tiger 4 - 5 - 6 MT !

52 00120340 2SN DN16 A05-A05 6900 lg. hyd.- hose 2 Tiger 5 - 6 LT !

53 00120794 2SN DN16 A05-A05 8800 lg. hyd.- hose 2 Tiger 5 - 6 XL !

54 00120381 2SC DN10 A05-A05 7000 lg. hyd.- hose 1 Tiger 8 AS !

55 00120384 2SC DN10 A05-A05 8000 lg. hyd.- hose 1 Tiger 8 MT !

56 00120374 2SC DN10 A05-A05 6000 lg. hyd.- hose 1 Tiger 8 LT !

57 00120689 2SC DN10 A05-A05 8800 lg. hyd.- hose 1 Tiger 8 XL !

58 00120340 2SN DN16 A05-A05 6900 lg. hyd.- hose 2 Tiger 8 AS !

59 00120763 2SN DN16 A05-A05 8100 lg. hyd.- hose 2 Tiger 8 MT !

60 00120591 2SN DN16 A05-A05 6000 lg. hyd.- hose 2 Tiger 8 LT !

61 00120794 2SN DN16 A05-A05 8800 lg. hyd.- hose 2 Tiger 8 XL !

62 00120748 2SN DN16 A05-A05 400 lg. hyd.- hose 1 Disc System 2-row!

63 00120011 2SC DN10 A05-A05 400 lg. hyd.- hose 1 Disc System 2-row!

64 00100069 G 18 L straight  spout 2

65 00100067 G 12 L straight  spout 1

66 00120216 2SC DN10 A05-A05 2000 lg. hyd.- hose 1 Disc System 2-row!

67 00120818 2SC DN10 A05-A05 2300 lg. hyd.- hose 1 Disc System 2-row!

68 00120182 2SC DN10 A05-A05 1500 lg. hyd.- hose 1 Disc System 2-row!

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 100 / 125

34745400track markerTiger 5 MTEN2012



Page 101 / 125

34745400 track marker Tiger 5 MT EN 2012

1 23473400 track marker bracket left 1

2 23473500 track marker bracket left 1

3 23471603 ø 30 x 270 bolts 2

4 00230215 EG 40/30 x 20 bushing 4

5 23461801 ø 38 x 3.2 x 155 distance bushing 2

6 23471604 ø 20 - M 22 x 1.5 cylinder eye 2

7 00350141 M 22 x 1.5 439 6 kt.-nut 2

8 00360242 M 10 x 120 931 6 kt.- screw 4

9 00370105 B 10,5 125 washer 8

10 00350058 M 10 985 nut, Nylock 4

11 34743800 1557 lg. track marker arm left 1 Tiger 4 AS / MT / LT !

12 23479400 2017 lg. track marker arm left 1 Tiger 5 AS / MT / LT !

13 23481100 2705 lg. track marker arm left 1 Tiger 6 AS / MT / LT / XL !

14 34743900 1557 lg. track marker arm right 1 Tiger 4 AS / MT / LT !

15 23479500 2017 lg. track marker arm right 1 Tiger 5 AS / MT / LT !

16 23481200 2705 lg. track marker arm right 1 Tiger 6 AS / MT / LT / XL !

17 00360186 M 20 x 1.5 x 120 - 10.9 960 6 kt.- screw 4

18 00310895 M 20 x 1.5 - 10.9 74361 nut, flanged 4

19 00370312 H 3 - M 8 x 1 - 90° grease zerk 6

20 00200017 ø 40 x 28 - M 8 x 23 rubber cushion 2

21 00370116 R 9 440 washer 2

22 33610400 ø 360 x 700 lg. track marker disk short compl. 2

23 00360133 M 12 x 35 933 6 kt.- screw 4

24 00130192 DZ 50 x 30 x 300 hyd.- cylinder 2

25 00360074 M 20 x 100 931 6 kt.- screw 2

26 00370109 B 21 125 washer 12

27 00350063 M 20 985 nut, Nylock 2

28 00170002 ø 8 x 40 x 90 pressure spring 2

29 00370119 R 18 440 washer 2

30 00360514 M 16 x 140 special screw 2

31 00370438 ø 33 126 washer 4

32 00350061 M 16 985 nut, Nylock 2

33 00370485 ø 20.5 cone lock washer 4

34 00230137 EG 42/35 x 59 bushing 2

35 23471601 bearing bushing 4

36 23471602 ø 50 x 20 x 5 washer 4

37 34756700 track marker plate 2 Tiger 4 u. 5 AS / MT !

38 34765401 120 x 160 - M 16 x 50 u-bolt 8

39 00370108 B 17 125 washer 48

40 00350061 M 16 985 nut, Nylock 32

41 34759400 track marker panel 2 Tiger 5 LT !

42 34701802 distance plate 4

43 34701801 spacer sleeve 4

44 00360065 M 16 x 120 931 6 kt.- screw 16

45 23471605 wear plate left 1

46 23471606 wear plate right 1

47 34766700 track marker plate 2 Tiger 6 AS / MT / LT / XL !

48 34765401 120 x 160 - M 16 x 50 u-bolt 8

49 00370108 B 17 125 washer 16

50 00350061 M 16 985 nut, Nylock 16

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 102 / 125

33610400 / 24073700track marker diskTiger 5 MTEN2012



Page 103 / 125

33610400 / 24073700 track marker disk Tiger 5 MT EN 2012

33610400 ø 360 x 700 lg. track marker disc comp.

24073700 ø 360 x 1090 lg. track marker disc long compl.

1 33610401 700 lg. coulter wave 1

1 24073701 1090 lg. coulter wave long 1

2 33610402 distance ring 1

3 33610403 bearing housing 1

4 00240111 6006 URB grooved ball bearing 1

5 00658581 ø 30  x 2 417 snap ring 2

6 00240074 29-RB - ø 30 x 47 x 4.5 gamma - ring 1

7 00240110 6006 RSR grooved ball bearing 1

8 00310162 ø 360 mm - gezackt track marker disk 1

9 00370116 R 9 440 washer 3

10 00170028 A 8 127 lock washer 3

11 00360111 M 8 x 25 933 6 kt.- screw 3

11.1 00360112 M 8 x 30 933 6 kt.- screw 3 At the track marker weight!

12 00370260 H 1 - M 10 x 1.5 grease zerk 1

13 00260080 A 30 x 36 7603 copper seal ring 2

14 00370135 32 x 44 x 0,5 distance plate 1

15 00370136 32 x 44 x 1,0 distance plate 1

16 33610300 track marker weight 1 extra equipment!

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 104 / 125

23687500 / 23687400track marker disc GLRDTiger 5 MTEN2012



Page 105 / 125

23687500 / 23687400 track marker disc GLRD Tiger 5 MT EN 2012

23687400 ø 360 x 700 lg. track marker disc short compl.

23687500 ø 360 x 1090 lg. track marker disc long compl.

1 23687401 700 lg. coulter wave short 1

1 23687501 1090 lg. coulter wave long 1

2 00350017 M 30 934 6 kt.-nut 1

3 00370111 B 31 125 washer 1

4 23687300 bearing stump compl. 1

5 23687301 axle Stump 1

6 00270365 ø 30  -  CL.5210 NBR 1 mechanical seal 1

7 00230059 ø 30 x 42 x 2 shim 1

8 00240164 3306 bearing 1

9 00658581 ø 30 x 2 snap rRing 1

10 23246101 wheel hub 1

11 00260182 ø 69,00 x 1,50 o-ring 1

12 23246104 sealing cap wheel hub 1

13 00311124 ø 360 mm gezackt (GLRD) track marker disc 1

14 00360414 M 12 x 20 158 6 kt.- screw 3

15 23687600 track marker weight 1 Extra equipment!

16 00360759 M 12 x 30 158 6 kt.- screw 3 At the track marker weight!

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 106 / 125

34752000Top Ring Packer Tiger 5Tiger 5 MTEN2012



Page 107 / 125

34752000 Top Ring Packer Tiger 5 Tiger 5 MT EN 2012

1 34763300 frame Top Ring Packer Middle 1

2 34752200 frame Top Ring Packer le./RH. 2

3 00230140 EG 32/24 x 15 bushing 6

4 00360636 M 24 x 100 931 6 kt.- screw 6

5 00350015 M 24 934 6 kt.-nut 12

6 00380580 Operation Guide 1

7 00360057 M 16 x 50 931 6 kt.- screw 28

8 00370108 B 17 125 washer 56

9 00350061 M 16 985 nut, Nylock 28

10 34181507 M 20 x 65 - 10.9 special screw 12

11 00370109 B 21 125 washer 24

12 00230017 EG 25/20 x 15 bushing 12

13 00350063 M 20 985 nut, Nylock 12

14 00130608 DZ 40 x 22 x 190 Hyd.- Cylinder 6

15 34763800 Top Ring Packer wave middle comp. 1 set 1x per machine!

16 34763804 2810 lg. Top Ring Packer wave middle 1

17 00370065 ø 12 x 60 1481 cotter pin 2

18 00350013 M 36 x 3 439 6 kt.-nut 4

19 00370113 B 37 125 washer 2

20 34219601 ø 350 x 120 cast iron ring 9

21 34332101 ø 60 x 180 spacer sleeve 6

22 34383201 ø 60 x 158 spacer sleeve 1

23 34332103 ø 60 x 58 spacer sleeve 2

24 34763803 ø 60 x 17 spacer sleeve 2

25 34763807 ø 60 x 26 spacer sleeve 1

26 00170029 ø 70 x 40.5 x 5 plate spring 4

27 34763806 ø 50 x 37 bearing sleeve 1

28 34763805 ø 50 x 65 bearing sleeve 2

29 00240177 TCF 50 - Sonderlager flange bearing 3

30 00380133 security label 1

31 34752300 Top Ring Packer le./RH. comp. 2

32 34752400 1068 lg. Top Ring Packer le./RH. 2

33 00370065 ø 12 x 60 1481 cotter pin 2

34 00350013 M 36 x 3 439 6 kt.-nut 4

35 00370113 B 37 125 washer 2

36 34219601 ø 350 x 120 cast iron ring 6

37 34752301 ø 350 x 100 cast iron ring 2

38 34763902 ø 60 x 112 spacer sleeve 2

39 34383201 ø 60 x 158 spacer sleeve 2

40 34742402 ø 60 x 106 spacer sleeve 2

41 00170029 ø 70 x 40.5 x 5 plate spring 8

42 34763806 ø 50 x 37 bearing sleeve 2

43 34763805 ø 50 x 65 bearing sleeve 2

44 00240177 TCF 50 - Sonderlager flange bearing 4

45 00380252 security label 1

46 00380954 operation guide 3

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 108 / 125

346588003- Pkt. Steel Disc PackerTiger 5 MTEN2012



Page 109 / 125

34658800 3- Pkt. Steel Disc Packer Tiger 5 MT EN 2012

1 34758801 hinge sheet 2

2 34758803 spacer sheet 2

3 00310058 M 24 x 107 - SW 36 special screw 6

4 00370110 B 25 125 washer 6

5 00350138 M 24 985 nut, Nylock 6

6 00390167 100 g thread locker 1

7 34759100 hitch brace 1

8 35120703 ø 32 x 73 bolts 2

9 00370438 ø 33 126 washer 6

10 00170106 ø 8 x 56 94 cotter pin 4

11 23651501 ø 32 x 132 bolts 1

12 00370438 ø 33 126 washer 3

13 00170106 ø 8 x 56 94 cotter pin 2

14 34759000 intermediate stand 1

15 34292701 ø 40 x 154 bolts 2

16 00370093 H 1 - M 8 x 1 grease zerk 2

17 00360264 M 12 x 1.5 x 75 - 12.9 6 kt.- screw 2

18 00350048 M 12 x 1.5 985 nut, Nylock 2

19 00230004 EG 50/40 x 20 bushing 2

20 34758900 undercarriage trestle 1

21 00150035 Kat. III - M 36 x 3 x 960 - 1170 lg. upper carriage compl. 1

22 00150083 Kat. III - M 36 x 3 - 800 lg. upper carriage sleeve 1

23 00150080 Kat. III - M 36 x 3 links upper carriage shaft 1

24 00150013 Kat. III - M 36 x 3 rechts upper carriage shaft 1

25 00350074 M 36 x 3 rechts lock nut 1

26 34758804 Kat. III - 96 lg. upper carrier bolts 1

27 00250037 ø 3 kurzgl.  x 200 lg. chain 1 Specify length

28 00260059 ø 30 key Ring 1

29 00170171 ø 9.5 x 45 cotter Pin 1

30 00340979 12 V - 7-pol. x 3.5 m plug w. cable comp. 1

31 00340944 base 1

32 00340943 12 V - 7-pol. plug 1

33 00370399 M 5 x 45 912 cyl.-screw 3

34 00370102 A 5,3 125 washer 3

35 00350056 M 5 985 nut, Nylock 3

36 00340035 7-pol. x 1.5 mm² x 3.5 m cable 1 Specify length

37 00340233 receptacle 14

38 33783305 ø 32 x 92 bolts 4

39 00370438 ø 33 126 washer 8

40 00170106 ø 8 x 56 94 cotter pin 8

41 00230084 EG 40/32 x 30 bushing 4

42 00120595 2SC DN10 A05-A05 3100 lg. hyd.- hose 2 Tiger 4 - 5 - 6 MT - UL !

43 00120792 2SC DN10 A05-A05 3800 lg. hyd.- hose 2 Tiger 4 - 5 - 6 UL, ZP !

44 00260004 ø 38 x 1.75 471 snap ring 4

45 00110194 12 L - M 18 x 1.5 hyd.- fitting 2

46 00110192 NW 10 - rot SVK - Clip lid 2

47 00380141 schwarz color marking 2

48 00190017 T 150 - R 363 x 7.8 cable ties 30

49 00130436 DZ 80 x 40 x 205 hyd.- cylinder 2

50 00130438 ø 32 - M 40 x 2 x 125 lg. cylinder fork 2

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 110 / 125

346588003- Pkt. Steel Disc PackerTiger 5 MTEN2012



Page 111 / 125

34658800 3- Pkt. Steel Disc Packer Tiger 5 MT EN 2012

51 00370580 M 10 x 85 912 cyl.-screw 4

52 00370105 B 10,5 125 washer 8

53 00350058 M 10 985 nut, Nylock 4

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 112 / 125

0labels and warning signsTiger 5 MTEN2012



Page 113 / 125

0 labels and warning signs Tiger 5 MT EN 2012

1 00380054 security label

2 00380294 security label

3 00380055 security label

4 00380299 security label

5 00380953 security label

6 00380896 security label

7 00380134 security label

8 00380133 security label

9 00380135 security label

10 00380252 security label

11 00380581 operation guide

12 00380578 operation guide

13 00380358 operation guide

14 00380359 operation guide

15 00380533 operation guide

16 00380954 operation guide

17 00380880 operation guide

18 00380580 operation guide

19 00380900 operation guide

20 00385488 operation guide

21 00380579 operation guide

22 00383099 H 61 x 150 x 8000 mm decal: gray & yellow stripe Specify length!

23 00380176 H 61 mm decal HORSCH

24 00380304 H 27 mm decal Tiger 4 AS

24 00380300 H 27 mm decal Tiger 5 AS

24 00380318 H 27 mm decal Tiger 6 AS

24 00380494 H 27 mm decal Tiger 8 AS

24 00380393 H 27 mm decal Tiger 4 MT

24 00380520 H 27 mm decal Tiger 5 MT

24 00380385 H 27 mm decal Tiger 6 MT

24 00380546 H 27 mm decal Tiger 8 MT

24 00380536 H 27 mm decal Tiger 5 LT

24 00380382 H 27 mm decal Tiger 6 LT

24 00380383 H 27 mm decal  Tiger 8 LT

24 00380384 H 27 mm decal Tiger 6XL

24 00380542 H 27 mm decal  Tiger 8 XL

Item            Part No.    Specification        DIN  Description                                    Qty                      Notes



Page 114 / 125

IndexTiger 5 MTEN2012

00000000,2SC DN 8 A05-A05 - Not Def.,hyd.- hose ................... 83

00100011,BUZ 12 L,sealing cone ................................................ 49

00100031,A 22 x 27,copper seal ring........................................... 73

00100031,EVGE 18 L - R 1/2",adapter w. nozzle ........................ 69

00100037,EVL 12 L,adj. L- Adapter ............................................. 49

00100037,EVL 12 L,adj. L- adapter ............................................. 53

00100038,EVL 18 L,adj. L- adapter ............................................. 59

00100045,EVT 12 L,adj. T-Adapter.............................................. 49

00100045,EVT 12 L,adj. T-adapter .............................................. 53

00100055,EVW 12 L,adj. W-Adapter ........................................... 49

00100055,EVW 12 L,adj. W-adapter............................................ 53

00100056,EVW 15 L,adj. W-adapter............................................ 49

00100057,EVW 18 L,adj. W-adapter............................................ 59

00100067,G 12 L,straight  adaptor............................................... 17

00100067,G 12 L,straight  spout .................................................. 99

00100068,G 15 L,straight  adaptor............................................... 17

00100069,G 18 L,straight  adaptor............................................... 17

00100069,G 18 L,straight  spout .................................................. 99

00100090,GE 12 L - M 18 x 1.5,adapter ...................................... 61

00100094,GE 15 L - M 18 x 1.5,adapter ...................................... 49

00100134,K 12 L,K- adapter ........................................................ 49

00100141,KOR 15 - 12 L,adapter ................................................ 49

00100141,KOR 15 - 12L,reducer ................................................. 95

00100141,KOR 15 L - 12L,adapter .............................................. 97

00100143,KOR 18 - 12 L,adapter ................................................ 59

00100154,MAV-EV - R 1/4",pressure gage connection ............... 59

00100154,MAV-EV 12 L - R 1/4",pressure gage connection ....... 73

00100157,RHD 12 L,check valve................................................. 49

00100169,GE 18 L - R 3/4" - 16 UNF,adapter ............................. 97

00100180,SWVE 12 L - M 18 x 1.5,adapter................................. 57

00100181,SWVE 12 L - R 3/8" - ED,adapter ............................... 83

00100181,SWVE 12 PL - R 3/8" - ED,adapter ............................. 75

00100189,T 12 L,T- adapter......................................................... 49

00100189,T 12 L,T-adapter.......................................................... 53

00100190,T 15 L,T- adaptor......................................................... 49

00100190,T 15 L,T-adapter.......................................................... 53

00100191,T 18 L,T-adapter.......................................................... 59

00100202,VSTI - R 3/8",plug screw ............................................. 75

00100202,VSTI R 3/8",plug screw ............................................... 53

00100202,VSTI R 3/8",plug-screw ............................................... 49

00100203,VSTI - R 1/2",plug screw ............................................. 75

00100215,GE 15 L - R 3/8",adapter ............................................. 75

00100219,W 12 L,W-adapter ....................................................... 69

00100265,GE 15 PL - R 1/2" - ED,adapter .................................. 93

00100273,EVT 15 L,adj. T-adapter .............................................. 53

00100273,EVT 15 L,adju. T-adapter ............................................ 95

00100274,EVL 15 L,adj. L- adapter ............................................. 49

00100308,EVGE 12 PL - R 3/8" - ED,adapter w. nozzle.............. 65

00100308,EVGE 12 PL - R 3/8" ED,adapter w. nozzle................ 49

00100312,GE 12 L - R 3/8",adapter ............................................. 71

00100312,GE 12 PL - R 3/8" - ED,adapter .................................. 65

00100312,GE 12 PL - R 3/8" ED,adapter..................................... 49

00100313,GE 12 PL - R 1/2" - ED,adapter .................................. 73

00100327,GE 12 PL - R 1/4" - ED,adapter .................................. 69

00100327,GE 12 PL - R 1/4" ED,adapter..................................... 49

00100340,EVGE 12 L - M 18 x 1.5,adapter w.nozzle .................. 93

00100340,EVGE 12 PL - M 18 x 1.5 ED,adapter w. nozzle......... 53

00100342,GZ 12 L,connection piece ........................................... 17

00100342,GZ 12 L,connector....................................................... 49

00100344,RBP-325 DN 16,pipe bracket ...................................... 59

00100345,DP-B3,Deck plate........................................................ 59

00100355,GZ 18 L,connector....................................................... 59

00100356,G 1/2",double nozzle ................................................... 73

00100356,GE 18 PL - R 1/2" - ED,adapter .................................. 69

00100356,GE 18 PL - R 1/2" ED,adapter..................................... 59

00100357,GE 18 PL - R 3/4" - ED,adapter .................................. 59

00100357,GE 18 PL - R 3/4",adapter........................................... 59

00100358,GE 15 L - 3/4" - 16 UNF,adapter ................................. 93

00100358,GE 15 L - R 3/4" UNF,Adapter .................................... 49

00100358,GE 15 L - R 3/4" UNF,adapter..................................... 53

00100374,GZ 12 - 15 L,connector ............................................... 49

00100398,GZ 12 L,connector....................................................... 61

00100398,RHD 12 L - ø 1.5,check valve ..................................... 17

00100398,RHD 12 L - ø 1.5mm,check valve ............................... 75

00100399,GE 12 PL - M 22 x 1.5 - ED,adapter ........................... 79

00100400,GE 12 PL - M 16 x 1.5 - ED,adapter ........................... 79

00100401,GE 15 PL - M 22 x 1.5 - ED,adapter ........................... 81

00100426,GE 15 PL" - R 3/4" - ED,adapter ................................. 75

00110010,BK 12 L - M 18 x 1.5,Stop valve.................................. 73

00110010,BK 12 L - M 18 x 1.5,stop valve .................................. 53

00110010,BK12 L - M 18 x 1.5,stop valve ................................... 75

00110028,0.75 Ltr. - 30 bar,pressure accumulator ...................... 69

00110036,BK 3 - 12 L,tree-way tap.............................................. 95

00110104,HDK - NW 10,hyd.- closed fitting................................. 93

00110104,HDK NW 10,closing fitting ........................................... 97

00110121,DN 10,thread coupling turning half.............................. 97

00110121,DN10,thread coupling turning half............................... 93

00110122,0.75 Ltr. - 70 bar,pressure accumulator ...................... 83

00110123,DN 10 - Schott,thread coupling stationary half ............ 97

00110123,DN10 - Schott,thread coupling stationary half ............. 93

00110127,12 L - M 18 x 1.5 - Gr. 3,quick connect male .............. 93

00110127,12 L - M 18 x 1.5,quick connect male.......................... 49

00110128,R 3/4" - 16 UNF,quick connect male ........................... 49

00110130,ø 63 - 600 bar,pressure gage...................................... 59

00110135,ø 63 - 250 bar,Pressure gage ..................................... 69

00110135,ø 63 - 250 bar,pressure gage...................................... 73

00110172,track marker- shuttle valve .......................................... 71

00110190,DN 16,thread coupling turning half.............................. 97

00110191,DN 16,thread coupling stationary half ......................... 97

00110192,NW 10 - rot,SVK - Clip lid............................................ 93

00110192,NW 10,SVK- Clip lid .................................................... 91

00110194,12 L - M 18 x 1.5,Hyd.- Fitting ..................................... 97

00110194,12 L - M 18 x 1.5,hyd.- fitting....................................... 91

00110223,90° - 3/8",double check valve...................................... 49

00110244,12 L,cap nut................................................................. 49

00110259,12 L,cutting ring........................................................... 79



Page 115 / 125

Index Tiger 5 MT 2012

00110312,180° - 3/8",double check valve.................................... 71

00110314,valve-block Packer pressure control compl. ................ 69

00110314,valve-block packer pressure control compl. ................ 73

00110326,180° - 12",check valve simple ..................................... 59

00110348,pressure control valve ................................................. 69

00110349,3.5 Ltr. -   50 bar,pressure accumulator ...................... 75

00110354,185 bar - 3.5 Ltr.,pressure accumulator ...................... 59

00110382,check valve.................................................................. 69

00110383,pressure gage connect adapter................................... 69

00110520,18 L - M 26 x 1.5,quick connect male.......................... 59

00110559,DN 16 - Schott,thread coupling turning half ................ 97

00110560,DN 16 - Schott,thread coupling stationary half ............ 97

00110598,IG R 1/2" - Gr. 3,hyd.- fitting ........................................ 93

00110616,stop valve .................................................................... 49

00110644,18 L - M 26 x 1,5,stop valve ........................................ 59

00110659,3/8",Three way Valve .................................................. 49

00110659,3/8",three way  turning lever valve .............................. 53

00110680,hose clamp -blank ....................................................... 71

00110680,hose clamp half - blank ............................................... 49

00110680,hose clamp lift- blank................................................... 91

00110681,hose clamp Lift ............................................................ 91

00110681,hose clamp half lift....................................................... 49

00110682,hose clamp half fold .................................................... 49

00110683,hose clamp track marker ............................................. 71

00110684,hose clamp tool ........................................................... 95

00110811,IGF 08 - G 1/2",hyd. - coupling.................................... 83

00110847,hand brake lever.......................................................... 87

00110850,valve-emergency brake ............................................... 83

00110875,M 45 x 1.5,6 kt.-nut...................................................... 75

00110893,spring cotter................................................................. 83

00120004,2SC DN10 A05-A05 300 lg.,hyd.- hose....................... 75

00120011,2SC DN10 A05-A05 400 lg.,hyd.- hose....................... 99

00120024,2SC DN10 A05-A05 500 lg.,hyd.- Hose ...................... 17

00120063,2SC DN10 A05-A05 250 lg.,hyd.- hose....................... 75

00120074,2SC DN16 A05-A05 800 lg.,hyd.- hose....................... 59

00120086,2SC DN10 A05-A05 850 lg.,hyd.- hose....................... 57

00120106,2SC DN16 A05-A05 1200 lg.,hyd.- hose..................... 59

00120182,2SC DN10 A05-A05 1500 lg.,hyd.- hose..................... 97

00120185,2SC DN16 A05-A05 1600 lg.,hyd.- hose..................... 59

00120201,2SC DN10 A05-A05 1800 lg.,hyd.- hose..................... 97

00120216,2SC DN10 A05-A05 2000 lg.,hyd.- hose..................... 99

00120232,2SC DN16 A05-A05 3300 lg.,hyd.- hose..................... 59

00120237,2SC DN10 A05-A05 2400 lg.,hyd.- hose..................... 53

00120237,2SC DN8 A05-A05 2400 lg.,hyd.- hose....................... 71

00120251,2SC DN16 A05-A05 2600 lg.,hyd.- hose..................... 59

00120254,2SC DN10 A05-A05 2800 lg.,hyd.- hose..................... 75

00120266,2SC DN10 A05-A05 3000 lg.,hyd.- hose..................... 75

00120282,2SC DN10 A05-A05 3200 lg.,hyd.- hose..................... 49

00120298,2SC DN10 A05-A05 3600 lg.,hyd.- hose..................... 75

00120321,2SC DN10 A05-A05 4000 lg.,hyd.- hose..................... 57

00120340,2SN DN16 A05-A05 6900 lg.,hyd.- hose..................... 97

00120342,2SC DN10 A05-A05 4600 lg.,hyd.- hose..................... 75

00120374,2SC DN10 A05-A05 6000 lg.,hyd.- hose..................... 99

00120381,2SC DN10 A05-A05 7000 lg.,hyd.- hose..................... 99

00120384,2SC DN10 A05-A05 8000 lg.,hyd.- hose..................... 99

00120428,2SC DN12 A05-A05 1200 lg.,hyd.- hose..................... 55

00120464,2SC DN12 A05-A05 500 lg.,hyd.- Hose ...................... 17

00120465,2SC DN12 A05-A05 900 lg.,Hyd.- Hose ..................... 75

00120466,2SC DN12 A05-A05 800 lg.,hyd.- hose....................... 51

00120485,2SC DN10 A05-A05 8500 lg.,hyd.- hose..................... 95

00120573,2SC DN12 A05-A05 3000 lg.,hyd.- hose..................... 53

00120591,2SN DN16 A05-A05 6000 lg.,hyd.- hose..................... 99

00120593,2SC DN10 A05-A05 9000 lg.,hyd.- hose..................... 95

00120595,2SC DN10 A05-A05 3100 lg.,hyd.- hose..................... 109

00120602,2SC DN10 A05-A05 3950 lg.,hyd.- hose..................... 57

00120615,2SC DN8 A05-A05 260 lg.,hyd.- hose......................... 73

00120616,2SC DN 8 A05-A05 360 lg.,hyd.- hose........................ 65

00120616,2SC DN8 A05-A05 360 lg.,hyd.- hose......................... 51

00120618,2SC DN8 A05-A05 550 lg.,hyd.- hose......................... 55

00120619,2SC DN8 A05-A05 800 lg.,hyd.- hose......................... 71

00120621,2SC DN8 A05-A05 1100 lg.,hyd.- hose....................... 61

00120621,2SC DN8 A05-A05 940 lg.,hyd.- hose......................... 57

00120624,2SC DN 8 A05-A05 1300 lg.,hyd.- hose...................... 77

00120625,2SC DN 8 A05-A05 1400 lg.,hyd.- hose...................... 77

00120626,2SC DN 8 A05-A05 1500 Lg.,hyd.- hose .................... 85

00120626,2SC DN10 A05-A05 1500 lg.,hyd.- hose..................... 57

00120626,2SC DN8 A05-A05 1500 lg.,hyd.- hose....................... 73

00120627,2SC DN 8 A05-A05 1600 Lg.,hyd.- hose .................... 83

00120627,2SC DN8 A05-A05 1600 lg.,hyd.- hose....................... 73

00120629,2SC DN 8 A05-A05 2100 Lg.,hyd.- hose .................... 85

00120631,2SC DN 8 A05-A05 2500 Lg.,hyd.- hose .................... 83

00120631,2SC DN8 A05-A05 2500 lg.,hyd.- hose....................... 73

00120632,2SC DN8 A05-A05 3000 lg.,hyd.- hose....................... 49

00120632,2SC DN8 A05-A05 3000,hyd.- hose ........................... 57

00120633,2SC DN8 A05-A05 3300 lg.,hyd.- hose....................... 49

00120634,2SC DN8 A05-A05 5100 lg.,hyd.- hose....................... 71

00120636,2SC DN8 A05-A05 850 lg.,hyd.- hose......................... 61

00120637,2SC DN 8 A05-A05 2200 Lg.,hyd.- hose .................... 85

00120637,2SC DN8 A05-A05 2200 lg.,hyd.- hose....................... 57

00120640,2SC DN8 A05-A05 3800 lg.,hyd.- hose....................... 91

00120643,2SC DN 8 A05-A05 1800 lg.,hyd.- hose...................... 77

00120644,2SC DN8 A05-A05 2600 lg.,hyd.- hose....................... 61

00120645,2SC DN8 A05-A05 3400 lg.,hyd.- hose....................... 49

00120646,2SC DN8 A05-A05 1350 lg.,hyd.- hose....................... 73

00120647,2SC DN 8 A05-A05 1900 Lg.,hyd.- hose .................... 83

00120647,2SC DN8 A05-A05 1900 lg.,hyd.- hose....................... 61

00120649,2SC DN10 A05-A05 9500 lg.,hyd.- hose..................... 95

00120650,2SC DN 8 A05-A05 6500 Lg.,hyd.- hose .................... 83

00120653,2SC DN8 A05-A05 4500 lg.,hyd.- hose....................... 61

00120653,2SC DN8 A05-A05 4700 lg.,hyd.- hose....................... 61

00120653,2SC DN8 A05-A05 4850 lg.,hyd.- hose....................... 61

00120654,2SC DN8 A05-A05 4350 lg.,hyd.- hose....................... 61

00120655,2SC DN 8 A05-A05 1000 lg.,hyd.- hose...................... 97

00120655,2SC DN8 A05-A05 1000 lg.,hyd.- hose....................... 57

00120659,2SC DN8 A05-A05 4000 lg.,hyd.- hose....................... 55

00120660,2SC DN8 A05-A05 3200 lg.,hyd.- hose....................... 55

EN



Page 116 / 125

IndexTiger 5 MT2012

00120661,2SC DN8 A05-A05 4200 lg.,hyd.- hose....................... 61

00120663,RHD 12 L mit Drossel ø 1.5,throttle check valve......... 61

00120667,2SC DN8 A05-A05 3550 lg.,hyd.- hose....................... 91

00120677,2SC DN10 A05-A05 8700 lg.,hyd.- hose..................... 95

00120680,2SC DN8 A05-A05 3100 lg.,hyd.- hose....................... 91

00120689,2SC DN10 A05-A05 8800 lg.,hyd.- hose..................... 99

00120691,2SC DN 8 A05-A05 7400 Lg.,hyd.- hose .................... 83

00120693,2SC DN 8 A05-A05 7000 Lg.,hyd.- hose .................... 83

00120696,2SC DN8 A05-A05 4850 lg.,hyd.- hose....................... 61

00120697,2SC DN8 A05-A05 700 lg.,hyd.- hose......................... 61

00120697,2SC DN8 A05-A05 800 lg.,hyd.- hose......................... 61

00120702,2SC DN8 A05-A05 500 lg.,hyd.- Hose ........................ 17

00120702,2SC DN8 A05-A05 500 lg.,hyd.- hose......................... 51

00120709,2SC DN8 A05-A05 1250 lg.,hyd.- hose....................... 73

00120713,2SC DN8 A05-A05 240 lg.,hyd.- hose......................... 55

00120717,2SC DN8 A05-A05 2300 lg.,hyd.- hose....................... 73

00120718,2SC DN 8 A05-A05 5200 Lg.,hyd.- hose .................... 83

00120748,2SC DN16 A05-A05 400 lg.,hyd.- Hose ...................... 17

00120748,2SN DN16 A05-A05 400 lg.,hyd.- hose....................... 99

00120751,2SC DN8 A05-A05 8400 lg.,hyd.- hose....................... 91

00120754,2SC DN12 A05-A05 1100 lg.,Hyd.- Hose ................... 75

00120754,2SC DN12 A05-A05 1100 lg.,hyd.- hose..................... 51

00120760,2SC DN8 A05-A05 9600 lg.,hyd.- hose....................... 91

00120762,2SC DN8 A05-A05 10900 lg.,hyd.- hose..................... 91

00120763,2SN DN16 A05-A05 8100 lg.,hyd.- hose..................... 99

00120764,2SC DN10 A05-A05 2700 lg.,hyd.- hose..................... 95

00120768,2SC DN12 A05-A05 3600 lg.,hyd.- hose..................... 49

00120779,2SC DN8 A05-A05 4700 lg.,hyd.- hose....................... 61

00120780,2SC DN10 A05-A05 9900 lg.,hyd.- hose..................... 95

00120782,2SC DN8 A05-A05 9200 lg.,hyd.- hose....................... 91

00120783,2SC DN8 A05-A05 280 lg.,hyd.- hose......................... 61

00120784,2SC DN8 A05-A05 10700 lg.,hyd.- hose..................... 91

00120792,2SC DN10 A05-A05 3800 lg.,hyd.- hose..................... 109

00120793,2SC DN8 A05-A05 11100 lg.,hyd.- hose..................... 91

00120794,2SN DN16 A05-A05 8800 lg.,hyd.- hose..................... 99

00120798,2SC DN12 A05-A05 600 lg.,hyd.- hose....................... 51

00120801,2SC DN12 A05-A05 3300 lg.,hyd.- hose..................... 49

00120802,2SC DN12 A05-A05 6400 lg.,hyd.- hose..................... 61

00120802,2SC DN12 A05-A05 7000 lg.,hyd.- hose..................... 49

00120806,2SC DN16 A05-A05 6600 lg.,hyd.- hose..................... 59

00120807,2SC DN16 A05-A05 1800 lg.,hyd.- hose..................... 59

00120808,2SC DN16 A05-A05 2300 lg.,hyd.- hose..................... 59

00120809,2SC DN16 A05-A05 700 lg.,hyd.- hose....................... 59

00120810,2SC DN16 A05-A05 2500 lg.,hyd.- hose..................... 59

00120811,2SC DN16 A05-A05 2700 lg.,hyd.- hose..................... 59

00120812,2SC DN16 A05-A05 650 lg.,hyd.- hose....................... 59

00120815,2SC DN16 A05-A05 1100 lg.,hyd.- hose..................... 59

00120818,2SC DN10 A05-A05 2300 lg.,hyd.- hose..................... 99

00130044,seal kit ......................................................................... 59

00130044,seal repair kit ............................................................... 63

00130067,DZ 90 x 45 x 710,hyd.- cylinder................................... 67

00130192,DZ 50 x 30 x 300 - M 22 x1.5,hyd.- cylinder................ 63

00130192,DZ 50 x 30 x 300,hyd.- cylinder................................... 71

00130207,seal repair kit ............................................................... 63

00130229,DZ 100 x 40 x 510,hyd.- Cylinder................................ 21

00130229,DZ 100 x 40 x 510,hyd.- cylinder................................. 57

00130229,DZ 100 x 40 x 510,hyd.-cylinder.................................. 3

00130229,DZ 100-40- 510,hyd.- cylinder..................................... 63

00130230,ø 32 - M 40 x 2 - 87 lg.,cylinder fork............................ 65

00130230,ø 32 - M 40 x 2 x 87 lg.,cylinder fork ........................... 3

00130230,ø 32 x 87 - M 40 x 2,cylinder fork ................................ 21

00130271,Seal repair Kit.............................................................. 67

00130326,piston rod..................................................................... 67

00130363,rod guide ..................................................................... 67

00130379,DZ 100 x 50 x 205,hyd.- cylinder................................. 49

00130379,DZ 100 x 50 x 205,hyd.-cylinder.................................. 3

00130392,seal repair kit ............................................................... 63

00130393,seal repair kit ............................................................... 63

00130398,seal repair kit ............................................................... 63

00130416,seal repair kit ............................................................... 65

00130436,DZ 80 x 40 x 205,hyd.- cylinder................................... 49

00130436,DZ 80 x 40 x 205,hyd.-cylinder.................................... 3

00130438,ø 32 - M 40 x 2 - 125 lg.,cylinder fork.......................... 63

00130438,ø 32 - M 40 x 2 x 125 lg.,cylinder fork ......................... 3

00130438,ø 32 - M 40 x 2,cylinder shaft long .............................. 5

00130464,piston rod..................................................................... 63

00130469,rod guide ..................................................................... 63

00130480,piston rod..................................................................... 63

00130481,rod guide ..................................................................... 63

00130482,piston........................................................................... 63

00130483,DZ 100-40- 510,hyd.- cylinder..................................... 65

00130486,Piston .......................................................................... 63

00130489,piston rod..................................................................... 65

00130490,rod guide ..................................................................... 65

00130491,piston........................................................................... 65

00130503,piston rod..................................................................... 65

00130504,rod guide ..................................................................... 65

00130505,piston........................................................................... 65

00130506,seal repair kit ............................................................... 65

00130519,rod guide ..................................................................... 65

00130524,piston rod..................................................................... 63

00130525,rod guide ..................................................................... 63

00130526,piston........................................................................... 63

00130527,ceal repair kit ............................................................... 63

00130568,piston........................................................................... 65

00130579,piston........................................................................... 67

00130608,DZ 40 x 22 x 190,Hyd.- Cylinder ................................. 107

00130608,DZ 40 x 22 x 190,hyd.- cylinder................................... 73

00130608,DZ 40 x 22 x 190,hydr. cylinder comp......................... 63

00130610,DZ 50 x 30 x 80,hyd.- Cylinder.................................... 15

00130610,DZ 50 x 30 x 80,hyd.- cylinder..................................... 61

00130651,DZ 120 x 50 x 185,hyd.- Cylinder................................ 27

00130651,DZ 120 x 50 x 185,hyd.- cylinder................................. 53

00130678,ø 20,brake cylinder hyd. brake .................................... 83

00130679,ø 25,brake cylinder hyd. brake .................................... 83

00130681,piston rod..................................................................... 65

EN



Page 117 / 125

Index Tiger 5 MT 2012

00130683,DZ 63 x 36 x 205,hyd.- cylinder................................... 59

00130683,DZ 63 x 36 x 205,hyd.-cylinder.................................... 5

00130705,piston........................................................................... 63

00130706,rod guide ..................................................................... 63

00130707,piston rod..................................................................... 63

00130736,EZ 50 x 80 x 90,hyd.- cylinder..................................... 63

00130736,EZ 50 x 90,hyd.- cylinder............................................. 59

00130736,EZ 50 x 90,hydr. Cylinder............................................ 31

00130883,Seal Kit ........................................................................ 63

00130884,rod guide ..................................................................... 63

00130885,piston rod..................................................................... 63

00140029,100 x 10,snap hock ..................................................... 83

00150013,Kat. III - M 36 x 3 rechts,upper carriage shaft ............. 109

00150023,M 30 x 3.5,lock nut ...................................................... 91

00150029,Kat. II - M 30 x 630/880,upper carrier comp................ 91

00150035,Kat. III - M 36 x 3 x 960 - 1170 lg.,upper carriage compl. 109

00150080,Kat. III - M 36 x 3 links,upper carriage shaft................ 109

00150083,Kat. III - M 36 x 3 - 800 lg.,upper carriage sleeve ....... 109

00160062,brake cable parking brake le./rig. ................................ 87

00160067,brake cable parking brake left ..................................... 87

00160068,brake cable parking brake right ................................... 87

00160074,brake cable parking brake le./rig. ................................ 87

00170002,ø 8 x 40 x 90,pressure spring...................................... 101

00170004,Kat. I x 76 lg.,upper carrier  pin ................................... 23

00170024,Kat. I x 116 lg.,upper carrier pin .................................. 21

00170027,A 6,127,lock washer .................................................... 71

00170028,A 8,127,lock washer .................................................... 23

00170029,ø 70 x 40.5 x 5,plate spring ......................................... 107

00170032,A 12,7980,lock washer ................................................ 7

00170052,Gr. 4 - doppelt,spring cotter......................................... 41

00170053,Gr. 5 - doppelt,spring cotter......................................... 21

00170063,ø 8 x 40,cotter Pin ....................................................... 15

00170063,ø 8 x 40,folding pin ...................................................... 17

00170102,ø 5 x 50,94,pin............................................................. 15

00170106,ø 8 x 56,94,cotter pin................................................... 63

00170106,ø 8 x 56,94,pin............................................................. 3

00509628,Alu 1/4" - blue,depth Stop............................................ 9

00509629,Alu 3/8" - red,depth Stop ............................................. 9

00509631,Alu 3/4" - yellow,depth Stop......................................... 9

00509632,Alu 1-1/8" - black,depth Stop ....................................... 17

00509633,Alu 2" - silver,depth Stop ............................................. 9

00509635,depth stop replacement (7 stops)................................ 5

00509635,depth stop set (7 stops)............................................... 93

00509635,depth stopper set (7 stops).......................................... 27

00170153,Kat. II - 76 lg.,upper carrier pin.................................... 15

00170171,ø 9.5 x 45,cotter Pin .................................................... 109

00170171,ø 9.5 x 45,folding pin ................................................... 21

00170190,ø 15.5,folding pin......................................................... 23

00170191,ø 8 x 60 - Rund,folding pin .......................................... 45

00170196,ø 8 x 45 x 49,folding pin .............................................. 45

00170216,ø 5.5 x 32,folding pin ................................................... 27

00180065,NW 24 x 1000 lg.,plastic coil ....................................... 21

00180065,NW 24 x 500,plastic coil .............................................. 71

00190013,T 30 - L 200 x 3.6,cable ties ........................................ 21

00190017,T 150 - R 363 x 7.8,cable ties ..................................... 49

00190046,ø 70 - 90,hose ties....................................................... 17

00190087,M 22 x 1.5,water release valve.................................... 81

00190090,pressure ring ............................................................... 79

00190095,o-ring ........................................................................... 79

00190177,ø 11 x 4 x 1000 lg.,brake hose .................................... 79

00190177,ø 11 x 4 x 2800 lg.,brake hose .................................... 79

00190177,ø 11 x 4 x 3400 lg.,brake hose .................................... 79

00190177,ø 11 x 4 x 7500 lg.,brake hose .................................... 79

00190183,12 L - ø 11 x 3.5,hose nozzle ...................................... 79

00190184,ø 8 x 5,hose clip .......................................................... 79

00190195,SV 12 L - M 22 x 1.5,bulkhead fitting .......................... 79

00190228,strap ............................................................................ 81

00190239,ø 11 x 3.5 - M 22 x 1.5,hose nozzle ............................ 79

00190240,M 22 x 1.5 - rot,coupling head..................................... 79

00190241,M 22 x 1.5 - gelb,coupling head .................................. 79

00190242,M 22 x 1.5,line filter ..................................................... 79

00190243,IG M 22 x 1.5,test connection...................................... 81

00190271,10 Ltr.,air reservoir ...................................................... 81

00190274,0.35 Ltr.,brake fluids reservoir..................................... 87

00190274,brake fluids reservoir ................................................... 81

00190279,3 x M 10 x 1,brake distributor ...................................... 87

00190280,M 14 x 1.5 - M 10 x 1,screw nozzle............................. 87

00190282,securing clip ................................................................ 87

00190293,trailer - brake valve...................................................... 79

00190301,M 22 x 1.5,plug screw ................................................. 79

00190309,M 10 x 1 x 850 lg. - 2 x 90°,brake hose....................... 87

00190310,M 10 x 1 x 730 lg. - 1 x 90°,brake hose....................... 87

00190313,M 10 x 1 x 410 lg. - 1 x 90°,brake hose....................... 87

00190314,M 10 x 1 x 1100 lg. - 1 x 90°,brake hose..................... 87

00190314,M 10 x 1 x 1110 lg. - 1 x 90°,brake hose..................... 87

00190315,M 10 x 1 x 1910 lg. - 1 x 90°,brake hose..................... 87

00190320,M 10 x 1 x 360 lg. - 2 x 90°,brake hose....................... 87

00190321,M 10 x 1 - 455 lg.,brake hose...................................... 87

00190322,50 bar,pressure control valve ...................................... 87

00190323,70 bar,pressure control valve ...................................... 87

00190324,90 bar,pressure control valve ...................................... 87

00190325,35 bar,pressure control valve ...................................... 87

00190335,Typ 14 x 75,brake cylinder .......................................... 81

00190337,ø 31.75 - 3 Loch,main brake cylinder .......................... 81

00190338,ø 34.92 - 3 Loch,main brake cylinder .......................... 81

00190339,ø 38.10 - 3 Loch,main brake cylinder .......................... 81

00190340,6,0 bar,pressure control valve ..................................... 79

00190341,6,5 bar,pressure control valve ..................................... 79

00190342,5,0 bar,pressure control valve ..................................... 79

00190343,7,0 bar,pressure control valve ..................................... 79

00190351,M 10 x 1 - 900 lg.,brake hose...................................... 87

00200017,ø 40 x 28 - M 8 x 23,rubber cushion............................ 101

00200088,360 x 20 x 2.1,leather strap......................................... 49

00200088,360 x 20 x 2.1,strap..................................................... 95

00200155,40 x 40 x 5,plug ........................................................... 19

00200162,ø 12 x 40,thread protection ......................................... 81

EN



Page 118 / 125

IndexTiger 5 MT2012

00230004,EG 50/40 x 20,bushing................................................ 13

00230005,EG 50/40 x 30,bushing................................................ 3

00230017,EG 25/20 x 15,bushing................................................ 107

00230020,EG 60/50 x 40,bushing................................................ 23

00230045,ø 40 x 50 x 1,shim ....................................................... 19

00230051,- 50 x 62 x 2,shim ........................................................ 13

00230059,ø 30 x 42 x 2,shim ....................................................... 39

00230059,ø 30 x 42 x 2,shim, ring ............................................... 43

00230081,ø 60 x 70 x 2,shim ....................................................... 7

00230083,EG 40/32 x 25,bushing................................................ 3

00230084,EG 40 / 32 x 30,bushing.............................................. 19

00230084,EG 40/32 x 30,bushing................................................ 3

00230091,EG 30/25 x 18,bushing................................................ 15

00230101,EG 32/24 x 20,bushing................................................ 15

00230113,ø 90/50 x 3,pressure washer....................................... 23

00230120,EG 40/32 x 20,bushing................................................ 3

00230137,EG 42/35 x 59,bushing................................................ 101

00230138,GSM 35/39 x 30,bushing............................................. 31

00230140,EG 32/24 x 15,bushing................................................ 107

00230215,EG 40/30 x 20,bushing................................................ 101

00230246,EG 60/50 x 30,bushing................................................ 27

00240028,UCFE 308 A0 2X3 SNR,flange bearing ...................... 19

00240074,29-RB - ø 30 x 47 x 4.5,gamma - ring ......................... 103

00240110,6006 RSR,grooved ball bearing .................................. 103

00240111,6006 URB,grooved ball bearing .................................. 103

00240164,3306,bearing ............................................................... 105

00240164,3306,tapered Roller bearing........................................ 39

00240231,UCFE 212 - ø 60,flange bearing ................................. 7

00240231,UCFE 212,flange bearing............................................ 11

00240177,TCF 50 - Sonderlager,flange bearing.......................... 107

00240177,TCF 50,flange bearing................................................. 13

00240180,32010 X,bearing .......................................................... 5

00240182,56 x 80 x 13 / 14.5,sealing ring  case.......................... 5

00240187,UCFE 212 - ø 60,flange bearing (special bearing)...... 7

00250037,ø 3 - Kurzgl. x 200 lg.,chain......................................... 27

00250037,ø 3 kurzgl.  x 200 lg.,chain .......................................... 109

00260004,ø 38 x 1.75,471,snap Ring .......................................... 91

00260004,ø 38 x 1.75,471,snap ring............................................ 93

00260015,ø 80 x 2.5,472,retainer ring ......................................... 5

00260059,ø 30,key Ring .............................................................. 27

00260059,ø 30,key ring................................................................ 83

00260062,A 18 x 24,7603,copper seal ring.................................. 83

00260075,A 12 x 16,7603,copper seal ring.................................. 89

00260080,A 30 x 36,7603,copper seal ring.................................. 103

00260082,A 22 x 27 x 2,7603,copper seal ring............................ 83

00260082,A 22 x 27,7603,copper seal ring.................................. 81

00260083,A 14 x 18 x 1.5,7603,copper seal ring......................... 87

00260182,ø 69,00 x 1,50,o-ring ................................................... 105

00260182,ø 70 x 1.5 NBR,o-ring.................................................. 43

00260182,ø 70 x 1.5,o-ring .......................................................... 39

00260189,seal kit check valve ..................................................... 69

00260192,seal kit pressure control valve ..................................... 69

00270365,ø 30  -  CL.5210 NBR 1,mechanical seal .................... 105

00270365,ø 30 CL 5210 NBR 1,mechanical seal ........................ 39

00270365,ø 30 x CL 5210 NBR 1,mechanical seal ..................... 43

00310012,support leg  foldable .................................................... 21

00310018,M 16 x 1.5,6331,nut, flanged....................................... 7

00310018,M 16 x 1.5,nut, flanged................................................ 11

00310058,M 24 x 107 - SW 36,6 kt.- screw ................................. 91

00310058,M 24 x 107 - SW 36,special screw .............................. 109

00310075,M 12 x 100 - 12.9,tine screw ....................................... 35

00310162,ø 360 mm - gezackt,track marker disk ........................ 103

00310242,32 cm,wing- tine Clip-on.............................................. 35

00310247,37 cm,wing- tine Clip-on.............................................. 35

00310808,M 12 x 85 - 12.9,tine screw ......................................... 33

00310821,Gr. 360,wheel chock.................................................... 23

00310822,H 360,wheel chock holder ........................................... 23

00310827,Mount Arm................................................................... 35

00310892,ø 450,star disc left ....................................................... 39

00310893,ø 450,star disc right..................................................... 39

00310895,M 20 x 1.5 - 10.9,74361,nut, flanged........................... 101

00310915,80 mm - Hartmetall,Tiger point narrow........................ 33

00310919,tine-safety.................................................................... 35

00310920,tine-wedge................................................................... 35

00310921,R 300,tine-wedge compl.............................................. 35

00310984,80 mm - Hartauftrag,Tiger point Hard facing............... 33

00310985,172,5 mm - Hartmetall,left wing wide .......................... 33

00310986,172,5 mm - Hartmetall,right wing wide ........................ 33

00311069,80 mm - Hartmetall,Tiger point XXL ............................ 33

00311081,684 x 6 gerade / gezackt,disk...................................... 5

00311124,ø 360 mm gezackt (GLRD),track marker disc ............. 105

00330235,7.50 x 16,tube.............................................................. 37

00330235,tube ............................................................................. 7

00330279,5.50F x 16,star rim ...................................................... 37

00330279,7.50 - 16 II Stern,rim.................................................... 11

00330279,7.50 - 16 II Stern,rims.................................................. 7

00330302,7.50 x 16 - TS08 HD Profil,tires................................... 7

00330302,7.50 x 16 - TS08HD Profil,tires.................................... 37

00330314,7.50 x 16 - TS08 HD Profil,packer special rim -air filled left 11

00330314,7.50 x 16 - TS08 HD Profil,packer special rim -air filled right 11

00330314,7.50 x 16 - TS08HD Profil,wheel special rim compl.-air filled left 37

00330314,7.50 x 16 - TS08HD Profil,wheel special rim compl.-air filled right 37

00330315,7.50 x 16 - TS08 HD Profil,packer wheel -air filled left 7

00330315,7.50 x 16 - TS08 HD Profil,packer wheel air filled right 7

00330315,7.50 x 16 - TS08 HD Profil,packer wheel star rim compl. -air filled left 11

00330315,7.50 x 16 - TS08 HD Profil,packer wheel star rim compl. air filled right 11

00330315,7.50 x 16 - TS08 HD Profil,wheel star rim comp. -air filled left 13

00330315,7.50 x 16 - TS08 HD Profil,wheel star rim comp. -air filled right 13

00330315,7.50 x 16 - TS08HD Profil,wheel star rims compl.-air filled left 37

00330315,7.50 x 16 - TS08HD Profil,wheel star rims compl.-air filled right 37

00330316,7.50 x 16 - TS08HD Profil,wheel standard compl. Air filled right 37

00330316,7.50 x 16 - TS08HD Profil,wheel standard compl. air filled left 37

00330322,7.50 x 16 - TS08 HD Profil,packer special rim -foam filled right 11

00330322,7.50 x 16 - TS08 HD Profil,packer special rim-foam filled left 11

00330322,7.50 x 16 - TS08HD Profil,wheel special rim compl.-foam filled right 37

00330322,7.50 x 16 - TS08HD Profil,wheel special rim compl.foam filled left 37

EN



Page 119 / 125

Index Tiger 5 MT EN 2012

00330324,7.50 x 16 - TS08 HD Profil,packer wheel -foam filled left 7

00330324,7.50 x 16 - TS08 HD Profil,packer wheel star rim comp. -foam filled left 11

00330324,7.50 x 16 - TS08 HD Profil,packer wheel star rim comp.-foam filled right 11

00330324,7.50 x 16 - TS08 HD Profil,packer wheel-foam filled right 7

00330324,7.50 x 16 - TS08HD Profil,wheel star rims compl.-foam filled left 37

00330324,7.50 x 16 - TS08HD Profil,wheel star rims compl.-foam filled right 37

00330326,7.50 x 16 - TS08HD Profil,wheel standard compl. foam filled left 37

00330326,7.50 x 16 - TS08HD Profil,wheel standard compl. foam filled right 37

00340021,12 V - 21 W,bulb - rear light ........................................ 21

00340022,12 V - 10 W,bulb - rear light ........................................ 21

00340035,7-pol. - 1.5 mm² x 9 m,cable........................................ 21

00340035,7-pol. x 1.5 mm² x 3.5 m,cable .................................... 97

00340035,7-pol. x 1.5mm² x 3.5 m,cable ..................................... 93

00340036,4-pol. - 1,5 mm² x 5.1 m,cable..................................... 21

00340037,2-pol. - 1,5 mm² x 7.5 m,cable..................................... 19

00340097,marker light white complete......................................... 19

00340098,12 V - 5 W - Sofitte,bulb- marker light ......................... 21

00340201,reflector yellow ............................................................ 47

00340204,hitch Sharp miller......................................................... 29

00340233,receptacle.................................................................... 93

00340237,draw-hook comp.......................................................... 91

00340316,RD 3,triangular rear reflector....................................... 21

00340316,RD 3,triangular reflector .............................................. 45

00340410,1,5 - 2,5 mm²,receptacle ............................................. 21

00340943,12 V - 7-pol.,Plug......................................................... 93

00340943,12 V - 7-pol.,plug ......................................................... 97

00340943,7-pol. - 12 V,plug ......................................................... 91

00340944,base............................................................................. 91

00340950,0,75 - 1,5 mm²,receptacle ........................................... 19

00340977,distributor box.............................................................. 21

00340978,7-pol. - 12 V x 9 m,plug w. cable comp. ...................... 21

00340979,12 V - 7-pol. x 3.5 m,Plug w. cable comp.................... 93

00340979,12 V - 7-pol. x 3.5 m,plug w. cable comp. ................... 97

00340979,7-pol. - 12 V,plug w. cable comp. ................................ 91

00340995,7-pol. - 12 V,plug ......................................................... 21

00341196,metal bracket marker light ........................................... 45

00341196,metal bracket rear light................................................ 21

00341197,bracket marker light..................................................... 23

00341197,metal bracket marker light ........................................... 19

00341199,lighting rear right comp................................................ 21

00341199,lighting rear right compl. .............................................. 45

00341200,licence plate light compl. ............................................. 47

00341201,complete marker light lighting...................................... 23

00341201,complete marker lighting ............................................. 19

00341203,metal bracket license plate light .................................. 47

00341204,lighting rear left comp. ................................................. 21

00341204,lighting rear left compl. ................................................ 45

00341208,license plate light......................................................... 47

00345046,16-pol. x 11 m,ISOBUS connection cable DrillManger comp. 93

00345109,423 x 423,warning sign include. one sided foil ............ 23

00345113,warn signal set w.o. lighting ........................................ 45

00345190,warning sign include. two sided foil ............................. 19

00345219,16-pol. x 4 m,ISOBUS connection cable DrillManger comp. 97

00346000,protection cap.............................................................. 19

00346000,protection cap -  marker light....................................... 45

00346000,protection cap- rear lighting......................................... 45

00346001,lens - rear light............................................................. 21

00346001,lens - rear lighting........................................................ 45

00346002,rear light ...................................................................... 21

00346002,rear lightning comp...................................................... 45

00346009,16-pol. x 14 m,ISOBUS connection cable DrillManger comp. 93

00346032,16-pol. x 9,5 m,ISOBUS- cable DrillManager comp. ... 97

00350002,M 36 x 3,934,6 kt.-nut.................................................. 93

00350009,M 10,934,6 kt.-nut ....................................................... 87

00350011,M 16,934,6 kt.-nut ....................................................... 15

00350013,M 36 x 3,439,6 kt.-nut.................................................. 107

00350015,M 24,934,6 kt.-nut ....................................................... 107

00350017,M 30,934,6 kt.-nut ....................................................... 105

00350044,M 33 x 1.5,439,6 kt.-nut............................................... 83

00350048,M 12 x 1.5,985,6 kt.- Lug nut....................................... 3

00350048,M 12 x 1.5,985,6 kt.-Lug nut........................................ 93

00350048,M 12 x 1.5,985,nut, Nylock.......................................... 7

00350056,M 5,985,6 kt.-Lug nut .................................................. 93

00350056,M 5,985,nut, Nylock..................................................... 45

00350057,M  8,985,nut, Nylock.................................................... 5

00350057,M 8,985,6 kt.-Lug nut .................................................. 53

00350057,M 8,985,nut, Nylock..................................................... 19

00350058,M 10 x 85,985,nut, Nylock........................................... 5

00350058,M 10,985,6 kt.- Lug nut ............................................... 3

00350058,M 10,985,6 kt.-Lug nut ................................................ 57

00350058,M 10,985,nut, Nylock................................................... 19

00350059,M 12,985,6 kt.-Lug nut ................................................ 43

00350059,M 12,985,nut, Nylock................................................... 7

00350061,M 16,985,6 kt.-Lug nut ................................................ 17

00350061,M 16,985,nut, Nylock................................................... 5

00350061,M 16,985,poly-stop-nut................................................ 13

00350063,M 20,985,6kt.-Lug nut ................................................. 17

00350063,M 20,985,nut, Nylock................................................... 7

00350065,M 24,985,6 kt.-Lug nut ................................................ 17

00350065,M 24,985,6kt.-Lug nut ................................................. 93

00350065,M 24,985,nut, Nylock................................................... 15

00350067,M 6,985,6 kt.-Lug nut .................................................. 49

00350067,M 6,985,6kt.-Lug nut ................................................... 53

00350067,M 6,985,nut, Nylock..................................................... 21

00350071,M 24 x 1.5 - 10.,985,nut, Nylock.................................. 97

00350074,M 36 x 3 rechts,lock nut .............................................. 109

00350084,M 12 - 10,nut, flanged ................................................. 15

00350084,M 12 - 10.,nut, flanged ................................................ 33

00350084,M 12,nut, flanged......................................................... 39

00350089,M 16 x 1.5,439,6 kt.-nut............................................... 83

00350101,M 22 x 1.5,439,6 kt.-nut............................................... 71

00350124,M 16 - 10.,985,nut, Nylock .......................................... 27

00350124,M 16,985,nut, Nylock................................................... 5

00350130,M 36 x 1.5,castle nut ................................................... 5

00350138,M 24,985,nut, Nylock................................................... 109

00350141,M 22 x 1.5,439,6 kt.-nut............................................... 63



Page 120 / 125

IndexTiger 5 MTEN2012

00350142,M 8 x 82,912,cyl.-Screw .............................................. 31

00350631,M 27,6kt. nut................................................................ 31

00360003,M 6 x 50,931,6 kt.- screw ............................................ 49

00360011,M 8 x 60,931,6 kt.- screw ............................................ 59

00360014,M 8 x 100,931,6 kt.- screw .......................................... 5

00360023,M 10 x 55,931,6 kt.- screw .......................................... 79

00360029,M 10 x 90,931,6 kt.- screw .......................................... 57

00360033,M 12 x 50,931,6 kt.- screw .......................................... 43

00360033,M 12 x 50,933,6 kt.- screw .......................................... 27

00360034,M 12 x 55,931,6 kt.- screw .......................................... 13

00360037,M 12 x 60 - 12.9,931,6 kt.- screw ................................ 33

00360038,M 12 x 75,931,6 kt.- screw .......................................... 43

00360041,M 12 x 100,931,6 kt.- screw ........................................ 19

00360047,M 12 x 85,931,6 kt.- screw .......................................... 23

00360057,M 16 x 50,931,6 kt.- screw .......................................... 107

00360058,M 16 x 40 - 12.9,933,6 kt.- screw ................................ 19

00360063,M 16 x 100,931,6 kt.- screw ........................................ 83

00360065,M 16 x 120,931,6 kt.- screw ........................................ 101

00360071,M 20 x 70,931,6 kt.- screw .......................................... 15

00360074,M 20 x 100,931,6 kt.- screw ........................................ 101

00360088,M 24 x 100,931,6 kt.- screw ........................................ 93

00360104,M 6 x 16,933,6 kt.- screw ............................................ 25

00360109,M 8 x 16,933,6 kt.- screw ............................................ 23

00360110,M 8 x 20,933,6 kt.- screw ............................................ 23

00360111,M 8 x 25,933,6 kt.- screw ............................................ 7

00360112,M 8 x 30,933,6 kt.- screw ............................................ 21

00360117,M 8 x 20,933,6 kt.- screw ............................................ 79

00360119,M 10 x 25,933,6 kt.- screw .......................................... 81

00360120,M 10 x 30,933,6 kt.- screw .......................................... 7

00360121,M 10 x 35,933,6 kt.- screw .......................................... 81

00360133,M 12 x 35,933,6 kt.- screw .......................................... 101

00360134,M 12 x 40,933,6 kt.- screw .......................................... 47

00360141,M 14 x 25,933,6 kt.- screw .......................................... 89

00360148,M 16 x 30,933,6 kt.- screw .......................................... 7

00360159,M 20 x 60,933,6 kt.- screw .......................................... 31

00360160,M 20 x 70,933,6 kt.- screw .......................................... 31

00360163,M 20 x 55,933,6 kt.- screw .......................................... 31

00360166,M 24 x 60,933,6 kt.- screw .......................................... 21

00360170,M 20 x 75,931,6 kt.- screw .......................................... 29

00360179,M 16 x 1.5 x 50 - 10.9,960,6 kt.- screw ....................... 7

00360186,M 20 x 1.5 x 120 - 10.9,960,6 kt.- screw ..................... 101

00360215,M 8 x 35,933,6 kt.- screw ............................................ 47

00360216,M 6 x 40,931,6 kt.- screw ............................................ 57

00360216,M 6 x 40,933,6 kt.- screw ............................................ 65

00360216,M 6 x 60,933,6 kt.- screw ............................................ 77

00360217,M 16 x 35 - 10.9,158,6 kt.- screw ................................ 39

00360217,M 16 x 35,158,6 kt.- screw .......................................... 5

00360242,M 10 x 120,931,6 kt.- screw ........................................ 101

00360249,M 16 x 55,933,6 kt.- screw .......................................... 15

00360251,M 16 x 55,931,6 kt.- screw .......................................... 43

00360253,M 16 x 140,933,6 kt.- screw ........................................ 21

00360257,M 16 x 95,931,6 kt.- screw .......................................... 23

00360264,M 12 x 1.5 x 75 - 12.9,6 kt.- screw .............................. 3

00360264,M 12 x 1.5 x 75 - 12.9,960,6 kt.- screw ....................... 7

00360268,M 24 x 80,931,6 kt.- screw .......................................... 15

00360269,M 24 x 70,933,6 kt.- screw .......................................... 29

00360276,M 6 x 10,933,6 kt.- screw ............................................ 87

00360291,M 8 x 65,931,6 kt.- screw ............................................ 59

00360306,M 10 x 85,931,6 kt.- screw .......................................... 63

00360324,M 24 x 50,933,6 kt.- screw .......................................... 27

00360353,M 12 x 95,931,6 kt.- screw .......................................... 23

00360356,M 16 x 150,931,6 kt.- screw ........................................ 5

00360360,M 16 x 65,931,6 kt.- screw .......................................... 41

00360370,M 16 x 65,931,6 kt.- screw .......................................... 5

00360409,M 6 x 18,933,6 kt.- screw ............................................ 19

00360414,12 x 20 - 10.9,158,6 kt.- screw .................................... 43

00360414,M 12 x 20 - 10.9,158,6 kt.- screw ................................ 41

00360414,M 12 x 20,158,6 kt.- screw .......................................... 39

00360434,M 5 x 22,933,6 kt.- screw ............................................ 93

00360449,M 6 x 8,933,6 kt.- screw .............................................. 87

00360468,M 20 x 45 - 10.9,933,6 kt.- screw ................................ 43

00360475,M 24 x 75,931,6 kt.- screw .......................................... 91

00360477,ø 6 x  6,933,6 kt.- screw .............................................. 5

00360492,M 24 x 1.5 x 85 - 10.9,609,6 kt.- screw ....................... 97

00360497,M 12 x 70 - 10.9,933,6 kt.- screw ................................ 15

00360514,M 16 x 140,special screw ............................................ 101

00360611,M 16 x 95 - 12.9,931,6 kt.- screw ................................ 27

00360618,M 8 x 22,933,6 kt.- screw ............................................ 89

00360636,M 24 x 100,931,6 kt.- screw ........................................ 107

00360759,M 12 x 30,158,6 kt.- screw .......................................... 105

00370014,M 5 x 10,963,countersunk bolt w. flathead.................. 11

00370023,M 5 x 15,84,cyl.-Screw ................................................ 21

00370041,M 10 x 30 - 4 kt.,603,mushroom head bolt.................. 19

00370043,M 8 x 30 - 4 kt.,zyl.- mushroom head bolt ................... 83

00370046,41 x 70 - M 12 x 40,u-bolt............................................ 19

00370055,M 16 x 1.5,nut, rounded flanged.................................. 11

00370065,ø 12 x 60,1481,cotter pin............................................. 107

00370072,ø 8 x 40,1481,cotter  pin.............................................. 43

00370072,ø 8 x 60,1481,cotter  pin.............................................. 27

00370078,blind rivet ..................................................................... 3

00370093,H 1 - M  8 x 1,grease zerk ........................................... 5

00370093,H 1 - M 8 x 1,grease zerk ............................................ 3

00370096,H 2 - R 1/8" - 45&#161;,grease zerk ........................... 13

00370096,H 2 - R 1/8" - 45°,grease zerk ..................................... 7

00370102,A 5,3,125,washer ........................................................ 45

00370102,A 5.3,125,washer ........................................................ 91

00370103,A 6,4,125,washer ........................................................ 25

00370104,A  8,4,125,washer ....................................................... 5

00370104,A 8,4,125,washer ........................................................ 9

00370105,A 10,5,125,washer ...................................................... 5

00370105,B 10,5,125,washer ...................................................... 3

00370106,B 13,125,washer ......................................................... 7

00370108,B 17,125,washer ......................................................... 5

00370109,B 21,125,washer ......................................................... 7

00370110,B 25,125,washer ......................................................... 15

00370111,B 31,125,washer ......................................................... 105



Page 121 / 125

Index Tiger 5 MT EN 2012

00370113,B 37,125,washer ......................................................... 21

00370114,R 5,5,440,washer ........................................................ 45

00370115,R 6,6,125,washer ........................................................ 21

00370115,R 6,6,440,washer ........................................................ 45

00370116,R 9,440,washer ........................................................... 19

00370117,R 11,440,washer ......................................................... 19

00370119,R 18,440,washer ......................................................... 101

00370126,M 8 x 30,912,cyl.-Screw .............................................. 49

00370135,32 x 44 x 0,5,distance plate......................................... 103

00370136,32 x 44 x 1,0,distance plate......................................... 103

00370141,M 14 x 30,912,cyl.-Screw ............................................ 7

00370144,M 8 x 70,912,cyl.-screw............................................... 71

00370183,M 6 x 20,912,cyl.-Screw .............................................. 53

00370183,M 6 x 20,912,cyl.-screw............................................... 49

00370184,M 6 x 25,912,cyl.-screw............................................... 71

00370185,M 6 x 55,912,cyl.-screw............................................... 83

00370228,ø 8 x 70,cotter pin........................................................ 3

00370256,M 8 x 50,912,cyl.-Screw .............................................. 53

00370260,H 1 - M 10 x 1.5,grease zerk ....................................... 103

00370297,M 12 x 30 - 12.9,912,cyl.-Screw.................................. 7

00370307,- 16.5,cone lock washer .............................................. 13

00370307,ø 16.5,cone lock washer ............................................. 7

00370312,H 3 - M 8 x 1 - 90°,grease zerk ................................... 23

00370320,M 5 x 10,84,cyl.-Screw ................................................ 45

00370337,M 8 x 30,7991,countersunk bolt .................................. 3

00370351,ø 6 x 50,cotter pin........................................................ 5

00370399,M 5 x 45,912,cyl.-screw............................................... 91

00370411,M 16 x 60 - 10.9,7991,countersunk bolt ...................... 7

00370438,ø 33,125,washer.......................................................... 3

00370438,ø 33,126,washer.......................................................... 5

00370472,ø 20,53074,block washer ............................................ 43

00370485,ø 20.5,cone lock washer ............................................. 101

00370513,M 8 x 45,912,cyl.-Screw .............................................. 53

00370513,M 8 x 45,912,cyl.-screw............................................... 49

00370534,M 20 x 60 - 10.9,7991,countersunk bolt ...................... 7

00370542,M 14 x 45 - 10.9,912,cyl.-Screw.................................. 11

00370550,M 12 x 55,7991,countersunk bolt ................................ 19

00370567,B 17 - HK 300 HV,125,washer .................................... 7

00370567,B 17 - HK 300 HV,washer ........................................... 31

00370567,B 17,125,washer ......................................................... 5

00370578,M 16 x 1.5 x 30,7991,countersunk bolt ....................... 11

00370579,M 12 x 200,912,cyl.-Screw .......................................... 11

00370580,M 10 x  85,912,cyl.-screw............................................ 65

00370580,M 10 x 85,912,cyl.-Screw ............................................ 21

00370580,M 10 x 85,912,cyl.-screw............................................. 75

00370580,M 10 x 85,931,cyl.-screw............................................. 3

00370595,M 12 x 12,cyl. Inside 6kt.............................................. 5

00370614,B 25 - HK 300 HV,125,washer .................................... 97

00380054,security label ............................................................... 113

00380055,security label ............................................................... 113

00380098,identification plate........................................................ 3

00380133,security label ............................................................... 107

00380134,security label ............................................................... 113

00380135,security label ............................................................... 113

00380139,grün,color marking....................................................... 97

00380139,label color marking green ............................................ 91

00380141,label color marking black............................................. 91

00380141,schwarz,color marking................................................. 93

00380142,rot,color marking.......................................................... 93

00380176,H 61 mm,decal HORSCH............................................ 113

00380252,security label ............................................................... 83

00380294,security label ............................................................... 113

00380299,security label ............................................................... 113

00380300,H 27 mm,decal Tiger 5 AS .......................................... 113

00380304,H 27 mm,decal Tiger 4 AS .......................................... 113

00380318,H 27 mm,decal Tiger 6 AS .......................................... 113

00380358,operation guide............................................................ 113

00380359,operation guide............................................................ 113

00380382,H 27 mm,decal Tiger 6 LT........................................... 113

00380383,H 27 mm,decal  Tiger 8 LT.......................................... 113

00380384,H 27 mm,decal Tiger 6XL............................................ 113

00380385,H 27 mm,decal Tiger 6 MT.......................................... 113

00380393,H 27 mm,decal Tiger 4 MT.......................................... 113

00380494,H 27 mm,decal Tiger 8 AS .......................................... 113

00380520,H 27 mm,decal Tiger 5 MT.......................................... 113

00380533,operation guide............................................................ 113

00380536,H 27 mm,decal Tiger 5 LT........................................... 113

00380542,H 27 mm,decal  Tiger 8 XL.......................................... 113

00380546,H 27 mm,decal Tiger 8 MT.......................................... 113

00380578,operation guide............................................................ 113

00380579,operation guide............................................................ 113

00380580,Operation Guide .......................................................... 107

00380580,operation guide............................................................ 113

00380581,operation guide............................................................ 113

00380869,sign 25 km/h ................................................................ 21

00380880,operation guide............................................................ 113

00380888,France,sign 25 km/h FR .............................................. 21

00380896,security label ............................................................... 113

00380900,operation guide............................................................ 113

00380953,security label ............................................................... 113

00380954,operation guide............................................................ 107

00380979,sign 25 km/h -France................................................... 45

00383099,H 61 x 150 x 8000 mm,decal: gray & yellow stripe ..... 113

00385488,operation guide............................................................ 113

00390122,CLP 220 x 0.5 Ltr.,oil ................................................... 39

00390122,Unisyn CLP 220 - 0.5 Ltr.,oil ....................................... 43

00390127,DOT 4 - 1.5 Ltr.,brake fluid.......................................... 87

00390167,100 g,thread locker...................................................... 109

00390168,Faß 180 kg - 0,65 L,oil -renolit lx-N EP2 ..................... 5

00658581,ø 30  x 2,417,snap ring................................................ 103

00658581,ø 30 x 2,471,snap Ring ............................................... 41

00658581,ø 30 x 2,471,snap ring................................................. 39

00658581,ø 30 x 2,snap rRing ..................................................... 105

03600306,M 10 x 85,931,6 kt.- screw .......................................... 5

10342,GZ 12 L,connection plate .................................................. 61

16010,l = 1500,detaching line compl............................................ 83



Page 122 / 125

IndexTiger 5 MTEN2012

23246101,hub .............................................................................. 39

23246101,wheel hub .................................................................... 43

23246104,sealing Cap ................................................................. 39

23246104,sealing cap .................................................................. 41

23246104,sealing cap wheel hub................................................. 105

23287002,brake drum .................................................................. 11

23287004,bearing cap.................................................................. 11

23287010,bracket metal............................................................... 87

23287011,guard ........................................................................... 87

23287014,spacer.......................................................................... 87

23288000,servo Break left cmpl................................................... 11

23288001,brake cylinder .............................................................. 89

23288002,automatic  adjustment ................................................. 89

23288003,brake shoe l le. comp. ................................................. 89

23288004,brake shoe II le. comp. ................................................ 89

23288005,brake support plate le.................................................. 89

23288006,ø 18.5,sealing plug ...................................................... 89

23288007,outline plug .................................................................. 89

23288008,bearing ........................................................................ 89

23288013,ø 14.5,securing washer ............................................... 89

23288015,ø 3.6 x 18.4 x 136.5,tension spring ............................. 89

23288016,ø 2.5 x 18 x 160,tension spring ................................... 89

23288017,ø 2.8,pressure spring .................................................. 89

23288018,sealing plug ................................................................. 89

23288019,wire pull adapter .......................................................... 89

23288020,protection shield brake servo breaks........................... 11

23288022,M 12 x 1 - M 10 x 1,screw nozzle................................ 89

23288100,servo Break right cmpl................................................. 11

23288103,brake shoe I rig. comp................................................. 89

23288104,brake shoe II RH. comp............................................... 89

23288105,brake support plate RH. .............................................. 89

23289800,between bearing.......................................................... 11

23296200,5.50K x 16H2,special rim ............................................ 37

23296200,7.50 - 16 Sonderfelge,rim............................................ 11

23296300,packer axle .................................................................. 11

23299200,cylinder clamp ............................................................. 83

23311503,ø 16 x 60,bolts............................................................. 41

23312001,ø 50 x 10,washer......................................................... 19

23410901,52 x 88 - M 12 x 33,u-bolt............................................ 7

23461801,ø 38 x 3.2 x 155,distance bushing............................... 101

23469504,Stem ............................................................................ 83

23470702,scraper ........................................................................ 7

23471601,bearing bushing........................................................... 101

23471602,ø 50 x 20 x 5,washer ................................................... 101

23471603,ø 30 x 270,bolts........................................................... 101

23471604,ø 20 - M 22 x 1.5,cylinder eye ..................................... 63

23471605,wear plate left .............................................................. 101

23471606,wear plate right............................................................ 101

23473400,track marker bracket left .............................................. 101

23473500,track marker bracket left .............................................. 101

23479400,2017 lg.,track marker arm left...................................... 101

23479500,2017 lg.,track marker arm right ................................... 101

23480203,ø 60,bearing stump cover............................................ 7

23480203,ø 60,bearing stump cover  lowered ............................. 11

23481100,2705 lg.,track marker arm left...................................... 101

23481200,2705 lg.,track marker arm right ................................... 101

23483005,81 x 120 - M 16 x 40,u-bolt.......................................... 15

23651501,ø 32 x 132,bolts........................................................... 109

23687300,bearing stump compl. .................................................. 105

23687301,axle Stump .................................................................. 105

23687400,ø 360 x 700 lg.,track marker disc short compl............. 105

23687401,700 lg.,coulter wave short ........................................... 105

23687500,ø 360 x 1090 lg.,track marker disc long compl............ 105

23687501,1090 lg.,coulter wave long........................................... 105

23687600,track marker weight ..................................................... 105

23786700,hand bake system comp. ............................................ 87

23787000,bracket for Hand Brake Unit ........................................ 87

23787600,center packer axle ....................................................... 7

23962500,Panel upper link attachment........................................ 97

23981100,Panel upper link attachment........................................ 97

24073700,ø 360 x 1090 lg.,track marker disc long compl............ 103

24073701,1090 lg.,coulter wave long........................................... 103

24251103,ø 460 x 4,disc .............................................................. 39

28041607,cylinder clamp ............................................................. 57

28072507,bar ............................................................................... 21

28072507,bar marker light ........................................................... 23

28075700,ø 80,ballhead coupling comp. ..................................... 29

28122508,cylinder clamp ............................................................. 65

29150803,-50,bearing stump cover  lowered ............................... 13

31040702,ø 40 x 270,bolts........................................................... 19

32302401,142 x 178 - M 12 x 50,u-bolt........................................ 75

33122253,hose bracket................................................................ 23

33122253,hyd.-hose bracket........................................................ 95

33610300,track marker weight ..................................................... 103

33610400,ø 360 x 700 lg.,track marker disc comp. ..................... 103

33610400,ø 360 x 700 lg.,track marker disk short compl............. 101

33610401,700 lg.,coulter wave .................................................... 103

33610402,distance ring ................................................................ 103

33610403,bearing housing........................................................... 103

33619002,ø 40 x 135,bolts........................................................... 23

33634500,adjuster........................................................................ 93

33652601,ø 1 mm,Throttle ........................................................... 77

33652601,ø 1 mm,throttle ............................................................ 57

33652601,ø 1,throttle ................................................................... 71

33778402,38 x 58 - M 6 x 20,u-bolt.............................................. 45

33783305,ø 32 x 92,bolts............................................................. 3

34011700,ø 25 x 105,bolts........................................................... 27

34060815,M 16 x 1.5 x 77 - 12.9,special screw ........................... 31

34060836,FG 850,Tine ................................................................ 31

34060850,80 mm,Tiger point narrow ........................................... 33

34060851,120 mm,Tiger point wide ............................................. 33

34060852,100 mm,deflector left wide .......................................... 33

34060853,100 mm,deflector right wide ........................................ 33

34060854,107,5 mm,left wing narrow .......................................... 33

34060855,107,5 mm,right wing narrow ........................................ 33

34060856,172,5 mm,left wing wide.............................................. 33



Page 123 / 125

Index Tiger 5 MT EN 2012

34060857,172,5 mm,right wing wide............................................ 33

34060858,80 mm,deflector left narrow......................................... 33

34060859,80 mm,deflector right narrow....................................... 33

34060864,deflector left narrow..................................................... 35

34060865,deflector right narrow................................................... 35

34063503,TerraGrip Housing....................................................... 31

34063504,clamp........................................................................... 31

34063507,spring plate bottom...................................................... 31

34063514,M 27,nut, flanged......................................................... 31

34063515,ø 35 x 186,joint bolts ................................................... 31

34063516,ø 35 x 120,Pin ............................................................. 31

34063600,mit Federpaket,carrier comp. w. clamp ....................... 31

34063700,springset pre-assembled  compl. ................................ 31

34064000,mit Federpaket,carrier compl. W.o. Clamp.................. 31

34064800,separate springset pre-assembled compl. .................. 31

34181507,M 20 x 65 - 10.9,special screw.................................... 107

34182600,80 mm,deflector left w. Shield ..................................... 33

34182700,80 mm,deflector right w. Shield ................................... 33

34184800,Clip-on  Tine system 32 cm......................................... 35

34185000,lighting mount .............................................................. 19

34189000,bearing compl.............................................................. 39

34189001,stump........................................................................... 39

34215200,5.50F x 16,standard rim .............................................. 37

34215600,Kat. III/III,under carrier shaft........................................ 23

34216901,ø 50 x 300,bolts........................................................... 23

34217001,8 mm,spacer................................................................ 21

34217001,8 mm,spacer plate....................................................... 3

34217001,ø 40 x 8 mm,spacer w. Bevel ...................................... 65

34217001,ø 40 x 8 mm,spacer w. bevel ...................................... 67

34217002,1 mm,spacer................................................................ 21

34217002,1 mm,spacer plate....................................................... 3

34217002,ø 40 x 1 mm,spacer..................................................... 65

34217003,5 mm,spacer................................................................ 21

34217003,5 mm,spacer plate....................................................... 3

34217003,ø 40 x 5 mm,spacer..................................................... 65

34219601,ø 350 x 120,cast iron ring............................................ 107

34221401,-50,bearing inside cover .............................................. 13

34226000,joint long ...................................................................... 23

34252001,- 40 x 110,bolts............................................................ 13

34252001,ø 40 x 110,bolts........................................................... 3

34275200,ø 50,hitch..................................................................... 27

34283200,ø 32 x 100,upper carrier pin ........................................ 21

34283300,ø 37 x 110,undercarriage pin ...................................... 21

34284302,61 x 83 - M 10 x 16,U-bolt ........................................... 19

34292701,ø 40 x 154,bolts........................................................... 109

34308300,Clip-on  Tine system  37 cm........................................ 35

34320600,Kat. III/IV,under carrier shaft ....................................... 23

34330501,ø 25 x 70,bolts............................................................. 15

34332101,ø 60 x 180,spacer sleeve ............................................ 107

34332103,ø 60 x 58,spacer sleeve .............................................. 107

34333100,lighting mount .............................................................. 23

34341003,flange plate.................................................................. 29

34371007,angle bracket............................................................... 75

34383201,ø 60 x 158,spacer sleeve ............................................ 107

34385800,Kat. III,lower link tail hook............................................ 93

34387500,center packer complete - air filled ............................... 7

34387600,center packer complete - Foam filled .......................... 7

34465301,scraper support arm .................................................... 19

34483000,support leg................................................................... 23

34630405,ø 50 - LK150 - 6 x M16,flanged shaft .......................... 5

34630406,ø 81 x 4 - M6,bearing cap ........................................... 5

34631501,supporting disc ............................................................ 5

34633700,bearing part rear cmpl. ................................................ 5

34633701,bearing shell rear......................................................... 5

34633803,wear shell 2.row .......................................................... 5

34634103,wear shell 2.row .......................................................... 5

34634600,bearing part front cmpl. ............................................... 5

34634601,bearing shell front........................................................ 5

34636800,frame front left cmpl..................................................... 5

34636900,frame rear left cmpl. .................................................... 5

34637000,frame front right cmpl. ................................................. 5

34637100,frame rear right cmpl. .................................................. 5

34638000,extended bearing......................................................... 5

34638300,ø 580 x 154 lg.,steel Disc disc pair.............................. 21

34639300,L = 2457 - ø 580,steel Disc packer complete .............. 19

34639400,L = 2409 - ø 355.6,steel disc packer axle.................... 21

34639800,ø 40,bearing stump cover............................................ 21

34647400,left frame ..................................................................... 19

34647500,right frame ................................................................... 19

34650200,left frame ..................................................................... 3

34650300,right frame ................................................................... 3

34655600,carrier complete........................................................... 3

34655600,mit hydr. Federung,carrier w. Clamp compl. ............... 31

34655601,cylinder receiver part ................................................... 31

34655602,ø 12 x 126,bolts........................................................... 31

34655700,carrier w.o clamp ......................................................... 3

34655700,mit hydr. Federung,carrier w.o. clamp complete ......... 31

34656000,hydr. Springset pre-assembled compl......................... 31

34657100,frame center ................................................................ 19

34674100,frame center under carrier hitch .................................. 23

34674600,outer disk w.o. bracket compl...................................... 43

34674602,100 x 13,leaf-spring..................................................... 43

34674607,adj.angle left ................................................................ 43

34674608,shim,Roll-Flex frame- 4 Hole....................................... 43

34674609,adj. angle right............................................................. 43

34674800,disc holder ................................................................... 43

34674900,outer disc ( set of)........................................................ 5

34674903,bracket left................................................................... 43

34674904,bracket right................................................................. 43

34675300,frame center  hitch....................................................... 27

34701801,spacer sleeve .............................................................. 101

34701802,distance plate .............................................................. 101

34703000,hinten links + rechts,disc frame 2 row ......................... 17

34703100,vorne links + rechts,disc frame 2 row.......................... 17

34716900,joint left ........................................................................ 31

34717000,joint right...................................................................... 31



Page 124 / 125

IndexTiger 5 MTEN2012

34721001,Kat. IV/IV,under carrier shaft ....................................... 23

34726500,packer axle le./ re. ....................................................... 13

34731500,140 x 8,clamp outer plate ............................................ 41

34731500,140 x 8,outer clamp plate I .......................................... 17

34732400,disc assembly right compl. .......................................... 39

34740900,stop valve comp. ......................................................... 45

34741001,- 100 x 41 x 5,washer .................................................. 13

34741001,ø 100 x 41 x 5,washer ................................................. 7

34741300,lighting beam left ......................................................... 45

34741600,lighting beam right ....................................................... 45

34741801,adjusting sheet ............................................................ 45

34742402,ø 60 x 106,spacer sleeve ............................................ 107

34743800,1557 lg.,track marker arm left...................................... 101

34743900,1557 lg.,track marker arm right ................................... 101

34750400,l = 1830,packer frame short......................................... 7

34750500,L = 1970,packer frame left short.................................. 13

34750600,L = 1970,packer frame right short ............................... 13

34750700,center packer complete - air filled ............................... 11

34750800,center packer complete - Foam filled .......................... 11

34750901,packer end plate left .................................................... 7

34750902,packer end plate right.................................................. 7

34751401,hinten mitte,disc frame 2 row ...................................... 17

34751402,vorne mitte,disc frame 2 row ....................................... 17

34751502,bracket compressed air reservoir ................................ 79

34751503,trailer bracket - brake valve ......................................... 79

34751504,bracket main brake cylinder ........................................ 81

34751505,bracket for line filter ..................................................... 79

34751801,bracket valve- emergency brake ................................. 83

34751802,bracket pressure chamber........................................... 83

34752200,frame Top Ring Packer le./RH. ................................... 107

34752300,Top Ring Packer le./RH. comp.................................... 107

34752301,ø 350 x 100,cast iron ring............................................ 107

34752400,1068 lg.,Top Ring Packer le./RH................................. 107

34753100,disc frame singe rows.................................................. 15

34753500,scraper support bar le./ rig. ......................................... 13

34756600,packer le./ri. air filled compl......................................... 13

34756700,track marker plate........................................................ 101

34756801,guard for brake hose ................................................... 87

34756802,guard for Hand Brake .................................................. 87

34757000,L = 2460,packer frame left long................................... 13

34757100,complete  disc unit adj. left .......................................... 17

34757100,disc assembly adj. le. compl........................................ 41

34757200,disc arm simple left...................................................... 41

34757300,l = 2350,packer frame long.......................................... 7

34757400,L = 2460,packer frame right long................................. 13

34757500,complete  disc unit adj. right........................................ 17

34757500,disc assembly adj. RH. compl. .................................... 41

34757600,disc arm simple right ................................................... 41

34757700,ø 70,hitch..................................................................... 27

34758200,support leg long........................................................... 21

34758400,cantilever beam ........................................................... 19

34758801,hinge sheet.................................................................. 109

34758803,spacer sheet................................................................ 109

34758804,Kat. III - 96 lg.,upper carrier bolts ................................ 109

34758900,undercarriage trestle ................................................... 109

34759000,intermediate stand....................................................... 109

34759100,hitch brace................................................................... 109

34759400,track marker panel....................................................... 101

34760800,disc arm double ........................................................... 39

34760802,240 x 8,clamp plate ..................................................... 15

34760802,277 x 240 x 8,clamp plate ........................................... 39

34761004,lighting beam right ....................................................... 47

34761005,lighting beam left ......................................................... 47

34761007,ø 50 x 434,bolts........................................................... 27

34761010,fixing plate for licence plate holder .............................. 47

34761101,scraper arm left ........................................................... 13

34761102,scraper arm right ......................................................... 13

34761201,M 8 x 16,6 kt.- screw ................................................... 61

34761302,ø 40 x 230,rubber ........................................................ 15

34761303,ø 40 x 120,rubber ........................................................ 15

34761601,ø 32 x 376,bolts........................................................... 27

34762400,complete disc unit double............................................ 17

34762400,disc Unit double compl. ............................................... 15

34762400,disc assembly left compl. ............................................ 39

34762500,complete left disc unit.................................................. 17

34762500,disc Unit I le. compl. .................................................... 15

34762500,disc left compl.............................................................. 39

34762600,complete right disc unit................................................ 17

34762600,disc Unit I RH. compl................................................... 15

34762600,disc right compl. .......................................................... 39

34762700,disc arm left ................................................................. 39

34762701,277 x 130 x 8,clamp plate ........................................... 39

34762701,ø 40 x 130,rubber ........................................................ 39

34762800,disc arm right............................................................... 39

34763000,End disk mount............................................................ 15

34763000,end disc mount ............................................................ 17

34763300,frame Top Ring Packer Middle.................................... 107

34763400,scraper support bar ..................................................... 7

34763800,Top Ring Packer wave middle comp........................... 107

34763803,ø 60 x 17,spacer sleeve .............................................. 107

34763804,2810 lg.,Top Ring Packer wave middle....................... 107

34763805,ø 50 x 65,bearing sleeve ............................................. 107

34763806,ø 50 x 37,bearing sleeve ............................................. 107

34763807,ø 60 x 26,spacer sleeve .............................................. 107

34763902,ø 60 x 112,spacer sleeve ............................................ 107

34764004,A 8,4,washer ............................................................... 61

34764401,spacer metal................................................................ 93

34764500,undercarriage trestle ................................................... 93

34764700,frame draw-hook rear .................................................. 91

34765301,bracket left................................................................... 27

34765302,bracket right................................................................. 27

34765401,120 x 160 - M 16 x 50,u-bolt........................................ 43

34765501,bracket left................................................................... 43

34765502,bracket right................................................................. 43

34765503,spacer.......................................................................... 43

34766700,track marker plate........................................................ 101



Page 125 / 125

Index Tiger 5 MT EN 2012

34767500,hitch Frame ................................................................. 27

34767600,support leg................................................................... 29

34768300,disc frame Bracket....................................................... 15

34768500,complete disc double unit adj. ..................................... 17

34768500,disc assembly adj. compl. ........................................... 41

34768501,lever............................................................................. 41

34768600,disc arm double ........................................................... 41

34768700,disc frame Bracket....................................................... 17

34768800,disc Unit II le. compl. ................................................... 15

34768800,disc simple left compl. ................................................. 39

34768900,disc arm simple left...................................................... 39

34769000,disc Unit II rig. compl. .................................................. 15

34769000,disc simple right compl. ............................................... 39

34769100,disc arm simple right ................................................... 39

34769700,140 x 8,clamp outer plate ............................................ 15

34769700,140 x 8,outer clamp plate II ......................................... 17

34786500,joint long 20° FR.......................................................... 23

34811800,star disc simple right compl. ........................................ 39

34811900,star disc simple left compl. .......................................... 39

34812000,disc simple left compl. ................................................. 39

34812100,disc simple right compl. ............................................... 39

34937100,scraper steel Disk packer compl. ................................ 19

34937200,scraper steel Disk packer compl. ................................ 19

35115400,bearing stump compl. .................................................. 43

35115401,stump........................................................................... 43

35120703,ø 32 x 73,bolts............................................................. 109

96080209,UCFE 212 - ø 60,flange bearing (special bearing)...... 11







HORSCH LLC
200 Knutson Street  -  Mapleton, ND 58059
Phone.: 1-701-532-1000  -  Fax: 1-701-532-1101
E-Mail: info.us@horsch.com   -   Internet: www.horsch.com


	Inhaltsverzeichnis
	Tiger 5 MT
	01.01.2012
	basic machine
	main frame
	2-row disc tool
	wheel packer middle w.o. brakes
	wheel packer middle w/ brakes
	wheel packer wings
	disc system 1-row
	disc System 2-row
	steel Disk packer
	under carrier hitch
	hitch assembly
	TerraGrip Carrier
	MulchMix Tine system
	Clip-on  tine system
	wheels, Tires, Rims
	Disc system parts
	disc system parts adjustable
	outer disk
	warning sign and lighting

	hydraulics
	hydraulic lift under carrier
	hydraulic lift  drawbar
	hydraulic folding
	hydraulic disc carrier
	hydraulic disc system
	hydraulic cylinder- tiger
	valve-block top Ring Packer
	hydraulic track markers Tiger 5 MT
	hydraulic Top Ring Packer Tiger 5
	hydraulic 3-pkt. Steel Disc packer
	hydraulic folding steel Disc Packer Tiger 5-6

	supplementary Equipment
	brake system - pneumatic
	brake system-hydraulic
	brakes
	Knott servo brake
	draw-hook rear
	two- point rear
	Finished TD attachment
	track marker
	track marker disk
	track marker disc GLRD
	Top Ring Packer Tiger 5
	3- Pkt. Steel Disc Packer

	miscellaneous
	labels and warning signs



	Index



